@ Solutions

CERTIFICATION TEST REPORT

Report Number.

Applicant

Model
FCCID

EUT Description

Test Standard(s)

: 4790748041-E4V5

SAMSUNG ELECTRONICS CO., LTD.

129 SAMSUNG-RO, YEONGTONG-GU, SUWON-SI,
GYEONGGI-DO, 16677, KOREA

SM-F946U, SM-F946U1

A3LSMF946U

GSM/WCDMA/LTE 5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC, WPT and UWB

FCC CFR47 PART 27 SUBPART D,F,H,L,M,0,Q

Date Of Issue:
2023-05-27

Prepared by:
UL KOREALTD.

26" floor, 152, Teheran-ro, Gangnam-gu Seoul, 06236, Korea

Suwon Test Site: UL KOREA LTD. Suwon Laboratory

218 Maeyeong-ro, Yeongtong-gu,

Suwon-si, Gyeonggi-do, 16675, Korea

TEL: (031) 337-9902
FAX: (031) 213-5433

ACCREDITED

Testing Laboratory

Pole v 4

TL-637



REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

Revision History

Rev. Issue Date Revisions Revised By
V1 2023-05-17 Initial issue Yeonhee Lim
V2 2023-05-22 Updated to address TCB’s question Yeonhee Lim
V3 2023-05-24 Updated to address TCB’s question Yeonhee Lim
V4 2023-05-26 Updated to address TCB'’s question Yeonhee Lim
V5 2023-05-27 Updated to address TCB'’s question Yeonhee Lim

Page 2 of 546
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_27(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.




REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ..ottt e e 4
2. TEST METHODOLOGY ...ttt ettt ettt e e e e e eat b s e e e e e e e e ettt aaeeeaaaennnes 5
3. FACILITIES AND ACCREDITATION ...ttt eaeeeeeees 5
4. CALIBRATION AND UNCERTAINTY Lttt e e e 6
4.1. MEASURING INSTRUMENT CALIBRATION. ..ot 6
4.2. SAMPLE CALCULATION .. ..ttt e et e e e e e eeeeeaa s 6
4.3. MEASUREMENT UNCERTAINTY ..ottt e e eeneae s 6
4.4, DECISION RULE ..ottt e ettt e ettt e e et e e e et e aaees 6
5. EQUIPMENT UNDER TEST ..ttt e et e e e e e e eaa e e ees 7
5.1. DESCRIPTION OF EUT ..ttt ettt e e et eeenan e e ees 7
5.2. MAXIMUM OUTPUT POWER...... .ottt e e 7
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ... 35
5.4. WORST-CASE ORIENTATION . ....uiii e 36
5.5. DESCRIPTION OF TEST SETUP .. .ottt e 46
6. TEST AND MEASUREMENT EQUIPMENT ... 48
7. SUMMARY TABLE. ... et e et e et e e e ra s 49
8. CONDUCTED RESULTS. .o ittt ettt e et e e et e et e e e abn e e e e aea s 50
8.1. CONDUCTED OUTPUT POWER ..ottt 50
8.1.1. CONDUCTED AVERAGE OUTPUT POWER ...t 51

8.2. PEAK TO AVERAGE RATIO ...ttt e et e e 117
8.2.1. CONDUCTED PEAK TO AVERAGE RESULT ....cctiiiiiiiiiieecei et 118

8.3. OCCUPIED BANDWIDTH . ...t e e e e e e eeeans 156
8.3.1. OCCUPIED BANDWIDTH RESULTS ... 169

8.4. BAND EDGE EMISSIONS ...ttt e e et eeaeans 210
8.4.1. BAND EDGE RESULT ...ttt ettt e e et e eeeaa e e eeeans 214
8.4.2. EMISSION MASK RESULT ...euiiiiii ettt e e 288

8.5. CONDUCTED SPURIOUS EMISSIONS ...t 460
8.5.1. OUT OF BAND EMISSIONS RESULT ...ttt 462

8.6. FREQUENCY STABILITY ottt ettt e e et e e e et s e e e eaan e e e eeaans 490
8.6.1. FREQUENCY STABILITY RESULTS ..ottt 491

9. RADIATED RESULT S ottt ettt e et s e et e e e et e e e e et e e e eaan s 499
9.1. RADIATED POWER (ERP & EIRP) ..ot 499
9.1.1. ERP/EIRP RESUIS ... e eaeeeeeees 501

9.2. RADIATIED SPURIOUS EMISSION ...ttt et e e e e eaenns 517
9.2.1. SPURIOUS RADIATION PLOTS ..iiiiiiiiiii ettt e et e s e et e eeeaan e e eaeans 519

Page 3 of 546
UL KOREA LTD. Suwon Laboratory FORM ID: FCC_27(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAV/LTE 5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax,
NFC, WPT and UWB.

MODEL NUMBER: SM-F946U, SM-F946U1

SERIAL NUMBER: R3CW20L0JZE, R3CW20NZSHN, R3CW20NZV7D (CONDUCTED);
R3CW20POBFD, R3CW20P0AXJ, R3CW20POBMZ, R3CW20POAZT
(RADIATED);

DATE TESTED: 2023-03-13 - 2023-05-26;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 27D,F,H,L,M,0,Q Complies

UL KOREA LTD. tested the above equipment in accordance with the requirements set forth in
the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
KOREA LTD. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only.
The test results show that the equipment tested is capable of demonstrating compliance with
the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and Modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL KOREA LTD. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL KOREA LTD. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL KOREA LTD. By: Tested By:
Seokhwan Hong Yeonhee Lim
Suwon Lab Engineer Suwon Lab Engineer
UL KOREA LTD. UL KOREA LTD.
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 27.

ANSI TIA-603-E, 2016

ANSI C63.26, 2015

KDB 971168 D01 Power Meas License Digital Systems v03r01

arwnNpE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1(3m semi-anechoic chamber)
X] Chamber 2(3m semi-anechoic chamber)
[ ] Chamber 3(3m semi-anechoic chamber)
X
L]

Chamber 4(3m Full-anechoic chamber)
Chamber 5(3m Full-anechoic chamber)

UL KOREA LTD. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.80dB
Radiated Disturbance, 30 MHz to 1 GHz 3.92dB
Radiated Disturbance, 1 GHz to 18 GHz 5.06 dB
Radiated Disturbance, 18 GHz to 40 GHz 6.02 dB

Uncertainty figures are valid to a confidence level of 95%.
4.4, DECISION RULE

Decision rule for statement(s) of conformity is based on Procedure 2, Clause 4.4.3 in
IEC Guide 115:2021.
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE 5G NR Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, NFC, WPT
and UWB. This test report addresses the WWAN operational Mode.

Representative . Derivative Model
Model DllEneE SM-F946U1
Hardware Same as SM-F946U
SM-F946U Software Different Ul

Thus, SM-F946U was set for final test.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum average radiated ERP / EIRP output powers as follows:

WCDMA
FCC Part 27
Frequency Range ) Conducted Radiated (ANT B)
Band Modulation
[MHz] Awg [dBm] Avg [mW] Awg [dBm] Avg [mW]

Rel. 99 24.04 253.51 24.33 271.02
Band 4 1710 ~ 1755

HSDPA 23.07 202.77 23.58 228.03
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 7 (ANT B)

FCC Part 27
Band Frequency Range BandWidth Modulation Conducted (ANT B) Radiated (ANT B)
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 23.64 231.21 24.23 264.85
16QAM 23.06 202.30 23.48 222.84
2510 - 2560 20 64QAM 21.88 154.17
256QAM 18.90 77.62
QPSK 23.17 207.49 24.23 264.85
16QAM 22.64 183.65 23.63 230.67
25075~ 25625 15 64QAM 21.44 139.32
Band 7 256QAM 18.47 70.31
QPSK 23.31 214.29 24.50 281.84
16QAM 22.65 184.08 23.57 227.51
2505 - 2565 10 64QAM 21.50 141.25
256QAM 18.44 69.82
QPSK 23.10 204.17 24.59 287.74
16QAM 22.39 173.38 23.86 243.22
2502.5 - 2567.5 s 64QAM 21.34 136.14
256QAM 18.40 69.18
LTE Band 7 (ANT F)
FCC Part 27
Band Frequency Range BandWidth Modulation Conducted (ANT F) Radiated (ANT F)
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 23.41 219.28
16QAM 22.85 192.75
2510 - 2560 20 64QAM 21.65 146.22
256QAM 18.70 74.13
QPSK 23.38 217.77
16QAM 22.73 187.50
2507.5 ~ 2562.5 15 64QAM 2161 144.88
Band 7 256QAM 18.85 76.74
QPSK 23.62 230.14 24.09 256.29
16QAM 22.79 190.11 23.14 206.13
2505 - 2565 10 640AM 21.86 153.46
256QAM 18.81 76.03
QPSK 23.40 218.78
16QAM 22.56 180.30
2502.5 - 2567.5 ° 64QAM 21.61 144.88
256QAM 18.69 73.96
LTE Band 12
FCC Part 27
P Frequency Range BandWidth Modulation Conducted Radiated (ANT A+B) Radiated (ANT A)
[MHz] [MHz] Awg [dBm] Awg [mW] Awg [dBm] Awg [mW] Awg [dBm] Awg [mW]
QPSK 23.85 242.66 17.57 57.15 19.26 84.33
08 -711 I 16QAM 23.25 211.35 16.81 47.97 18.11 64.71
64QAM 22,01 158.85
256QAM 18.96 78.70
QPSK 23.94 247.74 18.26 66.99 18.99 79.25
70157135 s 16QAM 23.11 204.64 17.19 52.36 18.15 65.31
64QAM 22.01 158.85
fand 12 256QAM 19.08 80.91
QPSK 23.90 245.47 17.70 58.88 19.20 83.18
1005~ 7145 s 16QAM 23.19 208.45 16.70 46.77 18.19 65.92
64QAM 22.18 165.20
256QAM 19.12 81.66
QPSK 23.92 246.60 17.77 59.84 19.12 81.66
16QAM 23.09 203.70 16.58 45.50 18.00 63.10
699.7 ~715.3 1.4
64QAM 22.10 162.18
256QAM 18.93 78.16
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FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 13
FCC Part 27
S Frequency Range BandWidth Modulation Conducted Radiated (ANT A+B) Radiated (ANT A)
an [MHz] [MHz] Aw [dBm] Awg [mW] Aw [dBm] Awg [mW] Awg [dBm] Awg [mW]
QPSK 23.89 244.91 19.91 97.95 19.05 80.35
16QAM 23.22 209.89 18.97 78.89 18.08 64.27
782 10
64QAM 22.11 162.55
256QAM 19.01 79.62
Band 13
QPSK 23.88 244.34 19.97 99.31 19.63 91.83
16QAM 23.26 211.84 18.80 75.86 18.57 71.94
779.5~7845 5
64QAM 22.10 162.18
256QAM 19.04 80.17
LTE Band 30 (ANT B)
FCC Part 27
Band Frequency Range BandWidth Modulation Conducted (ANT B) Radiated (ANT B)
an
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 22.33 171.00 20.94 124.17
16QAM 21.66 146.55 20.10 102.33
2310 10
64QAM 20.42 110.15
256QAM 17.41 55.08
Band 30
QPSK 22.41 174.18 21.54 142.56
16QAM 21.68 147.23 20.61 115.08
2307.5 ~ 23125 5
64QAM 20.59 114.55
256QAM 17.59 57.41
LTE Band 30 (ANT F)
FCC Part 27
Band Frequency Range BandWidth Modulation Conducted (ANT F) Radiated (ANT F)
an
[MHZz] [MHZ] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 22.82 191.43
16QAM 22.33 171.00
2310 10
64QAM 21.47 140.28
256QAM 18.43 69.66
Band 30
QPSK 23.00 199.53 22.00 158.49
16QAM 22.29 169.43 20.79 119.95
2307.5~ 23125 5
64QAM 21.48 140.60
256QAM 18.48 70.47
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 41 (PC2, ANT B)

FCC Part 27
Band Frequency Range BandWwidth Modulation Conducted (ANT B) Radiated (ANT B)
an
[MHZ] [MHZ] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 25.34 341.98 24.23 264.85
16QAM 24.85 305.49 22.98 198.61
2506 ~ 2680 20
64QAM 23.63 230.67
256QAM 20.59 114.55
QPSK 25.11 324.34 24.32 270.40
16QAM 24.64 291.07 23.16 207.01
2503.5 ~ 2682.5 15
64QAM 23.65 231.74
256QAM 20.39 109.40
Band 41
QPSK 25.27 336.51 24.39 274.79
16QAM 24.69 294.44 23.47 222.33
2501 ~ 2685 10
64QAM 23.60 229.09
256QAM 20.46 111.17
QPSK 25.27 336.51 24.41 276.06
16QAM 24.73 297.17 23.76 237.68
2498.5 ~ 2687.5 5
64QAM 23.59 228.56
256QAM 20.47 111.43
LTE Band 41 (PC2, ANT F)
FCC Part 27
Band Frequency Range BandWwidth Modulation Conducted (ANT F) Radiated (ANT F)
an
[MHZ] [MHZ] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 25.42 348.34
16QAM 24.83 304.09
2506 ~ 2680 20
64QAM 23.64 231.21
256QAM 20.47 111.43
QPSK 25.44 349.95 24.96 313.32
16QAM 24.75 298.54 24.37 273.52
2503.5 ~ 2682.5 15
64QAM 23.68 233.35
256QAM 20.58 114.29
Band 41
QPSK 25.41 347.54
16QAM 24.73 297.17
2501 ~ 2685 10
64QAM 23.74 236.59
256QAM 20.56 113.76
QPSK 25.40 346.74
16QAM 24.85 305.49
2498.5 ~ 2687.5 5
64QAM 23.77 238.23
256QAM 20.49 111.94
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LTE Band 41C (UL CA, ANT B)

Part 27
EIRP Limit (dBm) | 33 | ANT Gain (dBi) 24
Output Power
Frequency Conducted
Range Bandwidth (MHz) Modulation onducte Antenna Gain EIRP Average Power
Average Power Margin
(MHz) ]
(dBm) dBi dBm mwW
40MHz QPsK 25.69 23.29 213.30 -9.71
(20+20) 16QAM 244 22.00 158.49 -11.00
35MHz QPSK 25.64 2324 210.86 -9.76
(15+20) 16QAM 2431 21.91 155.24 -11.09
2496 ~ 2690 -2.40
30MHz QPSK 25.60 23.20 20893 -9.80
(15+15) 16QAM 2431 21.91 155.24 -11.09
25MHz QPsK 25.69 23.29 213.30 -9.71
(5+20) 16QAM 2427 21.87 153.82 -11.13
LTE Band 41C (UL CA, ANT F)
Part 27
EIRP Limit (dBm) | 33 | ANT Gain (dBi) -46
Output Power
Frequency Conducted
Range Bandwidth (MHz) Modulation onducte Antenna Gain EIRP Average Power
Average Power Margin
(MHz)
(dBm) dBi dBm mW
40MHz QPsK 25.65 21.05 127.35 -11.95
(20+20) 16QAM 24.37 19.77 94.84 -13.23
35MHz QPSK 256 21.00 125.89 -12.00
(15+20) 16QAM 24.23 19.63 91.83 -13.37
2496 ~ 2690 -4.60
30MHz QPSK 25.46 20.86 121.90 -12.14
(15+15) 16QAM 24.47 19.87 97.05 -13.13
25MHz QPSK 2543 20.83 121.06 -12.17
(5+20) 16QAM 24.29 19.69 93.11 -13.31
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LTE Band 66 (ANT B)

FCC Part 27
Band Frequency Range BandWidth Modulation Conducted (ANT B) Radiated (ANT B)
an
[MHZz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
QPSK 23.61 229.61 24.05 254.10
16QAM 23.01 199.99 23.62 230.14
1720 ~ 1770 20
64QAM 21.80 151.36
256QAM 18.82 76.21
QPSK 23.77 238.23 24.01 251.77
16QAM 23.05 201.84 23.18 207.97
17175~ 17725 15
64QAM 21.97 157.40
256QAM 18.95 78.52
QPSK 23.90 245.47 23.98 250.03
16QAM 23.27 212.32 23.37 217.27
1715 ~ 1775 10
64QAM 22.11 162.55
256QAM 19.04 80.17
Band 66
QPSK 23.77 238.23 24.08 255.86
16QAM 23.23 210.38 23.22 209.89
17125~ 17775 5
64QAM 22.12 162.93
256QAM 19.12 81.66
QPSK 23.73 236.05 23.97 249.46
16QAM 23.19 208.45 23.37 217.27
17115~ 17785 3
64QAM 22.13 163.31
256QAM 19.09 81.10
QPSK 23.68 233.35 23.94 247.74
16QAM 23.14 206.06 23.19 208.45
1710.7 ~ 1779.3 1.4
64QAM 22.16 164.44
256QAM 19.06 80.54
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DATE: 2023-05-27

LTE Band 66 (ANT F)

FCC Part 27
Band Frequency Range BandWidth Modulation Conducted (ANT F) Radiated (ANT F)
an
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]

QPSK 24.09 256.45
16QAM 23.31 214.29

1720 ~ 1770 20
64QAM 22.42 174.58
256QAM 19.47 88.51
QPSK 24.03 252.93
16QAM 23.21 209.41

1717.5 ~ 17725 15
64QAM 22.33 171.00
256QAM 19.49 88.92
QPSK 24.20 263.03
16QAM 23.39 218.27

1715~ 1775 10
64QAM 22.53 179.06
256QAM 19.36 86.30

Band 66

QPSK 24.28 267.92
16QAM 23.45 221.31

1712.5~ 17775 5
64QAM 22.44 175.39
256QAM 19.48 88.72
QPSK 24.10 257.04
16QAM 23.26 211.84

17115~ 17785 3
64QAM 22.58 181.13
256QAM 19.62 91.62
QPSK 24.21 263.63
16QAM 23.16 207.01

1710.7 ~ 1779.3 1.4
64QAM 22.47 176.60
256QAM 19.54 89.95
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LTE Band 66B (UL CA, ANT B)

Part 27
EIRP Limit (dBm) | 33.0 | ANT Gain (dBi) 28
Output Power
Frequency
Range Bandwidth (MHz) Modulation (Cemelrs | Antenna Gain EIRP Average Power
Average Power Margin
(MHz)
(dBm) dBi dBm mW
20MHz QPSK 23.90 21.10 128.82 -11.90
(10+10) 16QAM 23.14 20.34 108.14 -12.66
15MHz QPSK 23.93 21.13 129.72 -11.87
1710 ~ 1780 -2.80
(6+10) 16QAM 2339 20.59 114.55 -12.41
10MHz QPSK 24.08 21.28 134.28 -11.72
(G+3) 16QAM 2327 2047 11143 -12.53
LTE Band 66B (UL CA, ANT F)
Part 27
EIRP Limit (dBm) | 330 | ANT Gain (dBi) -5
Output Power
Frequency Conducted
Range Bandwidth (MHz) Modulation onducte Antenna Gain EIRP Average Power
Average Power Margin
(MHz)
(dBm) dBi dBm mW
20MHz QPSK 24.05 19.05 80.35 -13.95
(10+10) 16QAM 23.48 18.48 70.47 -14.52
15MH QPSK 2373 1873 74.64 -14.27
1710 ~ 1780 - -5.00
(5+10) 16QAM 23.38 18.38 68.87 -14.62
10MHz QPSK 23.67 18.67 73.62 -14.33
(G+5) 16QAM 23.41 18.41 69.34 -14.59
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LTE Band 66C (UL CA, ANT B)

Part 27
EIRP Limit (dBm) | 33.0 | ANT Gain (dBi) 28
Output Power
Frequency Conducted
Range Bandwidth (MHz) Modulation onducte Antenna Gain EIRP Average Power
Average Power Margin
(MHz)
(dBm) dBi dBm mW
40MHz QPSK 23.64 20.84 121.34 -12.16
(20+20) 16QAM 22.91 20.11 102.57 -12.89
35MHz QPSK 23.51 20.71 117.76 -12.29
(15+20) 16QAM 22.84 20.04 100.93 -12.96
1710 ~ 1780 -2.80
30MHz QPsK 23.63 20.83 121.06 -12.17
(15+15) 16QAM 22.87 20.07 101.62 -12.93
25MHz QPsK 23.01 2021 104.95 -12.79
(5+20) 16QAM 22.35 19.55 90.16 -13.45
LTE Band 66C (UL CA, ANT F)
Part 27
EIRP Limit (dBm) | 33.0 | ANT Gain (dBi) -5
Output Power
Frequency e
Range Bandwidth (MHz) Modulation onducte Antenna Gain EIRP Average Power
Average Power Margin
(MHz)
(dBm) dBi dBm mwW
40MHz QPSK 23.60 186 72.44 -14.4
(20+20) 16QAM 22.75 17.75 59.57 -15.25
35MHz QPSK 22.96 17.96 62.52 -15.04
(15+20) 16QAM 22.63 17.63 57.94 -15.37
1710 ~ 1780 -5.00
30MHz QPsK 22.96 17.96 62.52 -15.04
(15+15) 16QAM 22.44 17.44 55.46 -15.56
25MHz QPsK 23.52 18.52 71.12 -14.48
(5+20) 16QAM 23.34 18.34 68.23 -14.66
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LTE Band 71
FCC Part 27
o Frequency Range BandWidth Modulation Conducted Radiated (ANT A+B) Radiated (ANT A)
an
[MHz] [MHz] Awg [dBm] Awg [mW] Aw [dBm] Awg [mW] Awg [dBm] Awg [mW]

QPSK 24.08 255.86 17.33 54.08 18.21 66.22
16QAM 23.40 218.78 16.48 44.46 17.55 56.89

673.0 ~688.0 20
64QAM 22.24 167.49
256QAM 19.26 84.33
QPSK 24.26 266.69 17.43 55.34 18.19 65.92
16QAM 23.52 224.91 16.50 44.67 17.55 56.89

670.5~690.5 15
64QAM 22.36 172.19
256QAM 19.34 85.90

Band 71

QPSK 24.40 275.42 17.70 58.88 18.72 74.47
16QAM 23.76 237.68 16.72 46.99 17.72 59.16

668.0 ~693.0 10
64QAM 22.52 178.65
256QAM 19.38 86.70
QPSK 24.40 275.42 17.69 58.75 18.75 74.99
16QAM 23.81 240.44 16.62 45.92 17.66 58.34

665.5 ~695.5 5
64QAM 22.52 178.65
256QAM 19.58 90.78
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n7 (ANT B)

FCC Part 27
Frequency Range BandWidth i Conducted (ANT B) Radiated (ANT B)
Band Modulation Mode
[MHZz] [MHz] Avg [dBm] Avg [mW] Avg [dBm]
/2 BPSK 23.24 210.86
QPSK 23.33 215.28
DFT-s OFDM 16QAM 22.41 174.18
2520.0 ~ 2550.0 40
64QAM 21.14 130.02
256QAM 18.53 71.29
CP-OFDM QPSK 21.94 156.31
/2 BPSK 23.38 217.77
QPSK 23.44 220.80
DFT-s OFDM 16QAM 22.45 175.79
2515.0 ~ 2555.0 30
64QAM 21.08 128.23
256QAM 18.47 70.31
CP-OFDM QPSK 21.92 155.60
/2 BPSK 23.24 210.86
QPSK 23.21 209.41
DFT-s OFDM 16QAM 22.40 173.78
2512.5 ~ 2557.5 25
64QAM 21.00 125.89
256QAM 18.75 74.99
CP-OFDM QPSK 21.82 152.05
/2 BPSK 23.36 216.77
QPSK 23.36 216.77
DFT-s OFDM 16QAM 22.18 165.20
n7 2510.0 ~ 2560.0 20
64QAM 21.06 127.64
256QAM 18.43 69.66
CP-OFDM QPSK 21.76 149.97
/2 BPSK 23.45 221.31
QPSK 23.45 221.31
DFT-s OFDM 16QAM 22.28 169.04
2507.5 ~ 2562.5 15
64QAM 20.99 125.60
256QAM 18.29 67.45
CP-OFDM QPSK 21.81 151.71
/2 BPSK 23.18 207.97
QPSK 23.23 210.38
DFT-s OFDM 16QAM 22.08 161.44
2505.0 ~ 2565.0 10
64QAM 21.03 126.77
256QAM 18.34 68.23
CP-OFDM QPSK 21.57 143.55
/2 BPSK 23.26 211.84
QPSK 23.18 207.97
DFT-s OFDM 16QAM 22.12 162.93
2502.5 ~ 2567.5 5
64QAM 20.97 125.03
256QAM 18.16 65.46
CP-OFDM QPSK 21.59 144.21

Page 17 of 546

UL KOREA LTD. Suwon Laboratory

FORM ID: FCC_27(05)

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n7 (ANT F)

FCC Part 27
Frequency Range BandWidth i Conducted (ANT F) Radiated (ANT F)
Band Modulation Mode
[MHZz] [MHz] Avg [dBm] Avg [mW] Avg [dBm]
/2 BPSK 23.65 231.74
QPSK 23.76 237.68
DFT-s OFDM 16QAM 22.88 194.09
2520.0 ~ 2550.0 40
64QAM 21.32 135.52
256QAM 18.33 68.08
CP-OFDM QPSK 22.18 165.20
/2 BPSK 23.49 223.36
QPSK 23.56 226.99
DFT-s OFDM 16QAM 22.53 179.06
2515.0 ~ 2555.0 30
64QAM 21.27 133.97
256QAM 18.58 72.11
CP-OFDM QPSK 22.10 162.18
/2 BPSK 23.35 216.27
QPSK 23.44 220.80
DFT-s OFDM 16QAM 22.35 171.79
2512.5 ~ 2557.5 25
64QAM 21.04 127.06
256QAM 18.80 75.86
CP-OFDM QPSK 21.89 154.53
/2 BPSK 23.60 229.09
QPSK 23.57 227.51
DFT-s OFDM 16QAM 22.34 171.40
n7 2510.0 ~ 2560.0 20
64QAM 21.00 125.89
256QAM 18.38 68.87
CP-OFDM QPSK 21.81 151.71
/2 BPSK 23.45 221.31
QPSK 23.55 226.46
DFT-s OFDM 16QAM 22.36 172.19
2507.5 ~ 2562.5 15
64QAM 21.07 127.94
256QAM 18.37 68.71
CP-OFDM QPSK 21.88 154.17
/2 BPSK 23.45 221.31
QPSK 23.42 219.79
DFT-s OFDM 16QAM 22.33 171.00
2505.0 ~ 2565.0 10
64QAM 21.09 128.53
256QAM 18.38 68.87
CP-OFDM QPSK 21.79 151.01
/2 BPSK 23.43 220.29
QPSK 23.47 222.33
DFT-s OFDM 16QAM 22.42 174.58
2502.5 ~ 2567.5 5
64QAM 21.10 128.82
256QAM 18.46 70.15
CP-OFDM QPSK 21.92 155.60
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NR Band n12
FCC Part 27
Frequency Range BandWidth ) Conducted Radiated (ANT A+B) Radiated (ANT A)
Band Modulation Mode
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW] Awg [dBm] Avg [mW]
/2 BPSK 24.49 281.19
QPSK 24.57 286.42 17.66 58.34 19.02 79.80
DFT-s OFDM 16QAM 23.59 228.56 16.67 46.45 17.85 60.95
7065~ 708.5 15
64QAM 22.25 167.88
256QAM 19.64 92.04
CP-OFDM QPSK 22.85 192.75
2 BPSK 24.38 274.16
QPSK 24.47 279.90 17.59 57.41 18.95 78.52
DFT-s OFDM 16QAM 23.39 218.27 16.48 44.46 18.07 64.12
n12 704~711 10
64QAM 22.10 162.18
256QAM 19.42 87.50
CP-OFDM QPSK 22.40 173.78
/2 BPSK 24.44 277.97
QPSK 24.57 286.42 17.49 56.10 18.78 75.51
DFT-s OFDM 16QAM 23.46 221.82 16.58 45.50 17.53 56.62
701.5~7135 5
64QAM 22.10 162.18
256QAM 19.46 88.31
CP-OFDM QPSK 23.20 208.93
NR Band n30 (ANT B)
FCC Part 27
Frequency Range BandWidth . Conducted (ANT B) Radiated (ANT B)
Band Modulation Mode
[MHZ] [MHZ] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
/2 BPSK 22.78 189.67
QPSK 22.85 192.75 21.05 127.35
DFT-s OFDM 16QAM 21.18 131.22 19.87 97.05
2310 10
64QAM 20.00 100.00
256QAM 17.85 60.95
0 CP-OFDM QPSK 21.45 139.64
n
/2 BPSK 22.66 184.50
QPSK 22.59 181.55 20.73 118.30
DFT-s OFDM 16QAM 21.73 148.94 19.80 95.50
2307.5~ 23125 5
64QAM 20.30 107.15
256QAM 17.74 59.43
CP-OFDM QPSK 21.31 135.21
NR Band n30 (ANT F)
FCC Part 27
Frequency Range BandWidth . Conducted (ANT F) Radiated (ANT F)
Band Modulation Mode
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
/2 BPSK 22.73 187.50
QPSK 22.84 192.31 20.07 101.62
DFT-s OFDM 16QAM 21.91 155.24 19.06 80.54
2310 10
64QAM 20.45 110.92
256QAM 17.66 58.34
- CP-OFDM QPSK 21.30 134.90
n
/2 BPSK 22.75 188.36
QPSK 22.77 189.23
DFT-s OFDM 16QAM 21.79 151.01
2307.5 ~ 2312.5 5
64QAM 20.52 112.72
256QAM 17.76 59.70
CP-OFDM QPSK 21.35 136.46
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n41 (PC2, ANT B)

FCC Part 27
Band Frequency Range BandWidth Modulation Mode Conducted Radiated (ANT B)
[MHz] [MHz] Awg [dBm] Awg [mW] Awg [dBm] Awg [mW]
/2 BPSK 25.22 332.66
QPSK 25.35 343.00 23.33 215.28
DFT-s OFDM 16QAM 24.56 285.76 22.81 190.99
2546.01 ~ 2640 100
64QAM 22.34 171.49
256QAM 20.62 115.29
CP-OFDM QPSK 23.41 219.19
/2 BPSK 25.76 376.70
QPSK 25.64 366.60 23.09 203.70
DFT-s OFDM 16QAM 24.81 302.61 22.57 180.72
2541 ~ 2644.98 90
64QAM 22.97 198.31
256QAM 21.05 127.29
CP-OFDM QPSK 24.05 254.27
/2 BPSK 25.78 378.44
QPSK 25.65 366.96 22.67 184.93
DFT-s OFDM 16QAM 24.87 306.92 22.08 161.44
2536.02 ~ 2649.99 80
64QAM 22.85 192.74
256QAM 21.04 127.12
CP-OFDM QPSK 24.07 255.32
/2 BPSK 25.70 371.54
QPSK 25.68 369.63 23.22 209.89
DFT-s OFDM 16QAM 24.87 306.79 21.46 139.96
2531.02 ~ 2654.98 70
64QAM 23.04 201.44
256QAM 21.16 130.49
CP-OFDM QPSK 24.10 257.31
/2 BPSK 25.92 390.84
QPSK 25.97 395.37 23.41 219.28
DFT-s OFDM 16QAM 24.98 314.71 22.89 194.54
n4l 2526 ~ 2659.98 60
64QAM 23.17 207.30
256QAM 21.36 136.92
CP-OFDM QPSK 24.12 258.36
/2 BPSK 25.92 390.84
QPSK 25.76 376.38 22.54 179.47
DFT-s OFDM 16QAM 24.87 306.90 23.18 207.97
2521.01 ~ 2665 50
64QAM 23.14 206.15
256QAM 21.15 130.29
CP-OFDM QPSK 24.04 253.48
/2 BPSK 25.95 393.55
QPSK 25.71 372.76 23.24 210.86
DFT-s OFDM 16QAM 24.95 312.93 22.56 180.30
2516.01 ~ 2670 40
64QAM 23.27 212.19
256QAM 21.43 138.93
CP-OFDM QPSK 24.03 252.95
/2 BPSK 25.84 383.71
QPSK 25.89 387.80 24.00 251.19
DFT-s OFDM 16QAM 24.80 301.92 23.41 219.28
2511 ~ 2675 30
64QAM 23.01 199.97
256QAM 20.87 122.32
CP-OFDM QPSK 23.93 247.08
/2 BPSK 25.62 364.75
QPSK 25.74 375.29 23.69 233.88
DFT-s OFDM 16QAM 24.61 289.32 22.96 197.70
2506.02 ~ 2679.99 20
64QAM 23.20 209.00
256QAM 21.13 129.72
CP-OFDM QPSK 23.78 238.80
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/2 BPSK 25.86 385.48
QPSK 25.74 375.10 23.64 231.21
DFT-s OFDM 16QAM 24.71 295.75 23.02 200.45
2503.5 ~2682.48 15
64QAM 22.70 186.18
256QAM 21.42 138.81
a1 CP-OFDM QPSK 24.16 260.37
n
/2 BPSK 25.77 377.57
QPSK 25.63 365.18 23.85 242.66
DFT-s OFDM 16QAM 24.73 297.13 23.38 217.77
2501.01 ~ 2685 10
64QAM 22.85 192.57
256QAM 21.02 126.44
CP-OFDM QPSK 24.05 254.17
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NR Band n41 (PC2, SRS1)

FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT F)
Band [MHz] [MHz] Awg [dBm] Avg [mW] Awg [dBm] Awg [mW]
2546.01 ~ 2640.00 100 22.80 190.55
2541.00 ~ 2644.98 90 22.73 187.50
2536.02 ~ 2649.99 80 22.56 180.30
2531.02 ~ 2654.98 70 22.49 177.42
2526.00 ~ 2659.98 60 22.71 186.64
n4l 2521.01 ~ 2665.00 50 22.81 190.99
2516.01 ~ 2670.00 40 22.91 195.43
2511.00 ~ 2675.00 30 22.88 194.09
2506.02 ~2679.99 20 22.81 190.99
2503.5 ~2682.48 15 22.86 193.20
2501.01 ~ 2685.00 10 22.79 190.11
NR Band n41 (PC2, SRS2)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT C)
Band [MHz] [MHz] Awvg [dBm] Avg [mW] Awg [dBm] Avg [mW]
2546.01 ~ 2640.00 100 21.84 152.76
2541.00 ~ 2644.98 90 22.20 165.96
2536.02 ~ 2649.99 80 22.15 164.06
2531.02 ~ 2654.98 70 21.86 153.46
2526.00 ~ 2659.98 60 21.93 155.96
n4l 2521.01 ~ 2665.00 50 21.87 153.82
2516.01 ~2670.00 40 21.70 147.91
2511.00 ~ 2675.00 30 22.00 158.49
2506.02 ~2679.99 20 22.10 162.18
2503.5 ~2682.48 15 22.02 159.22
2501.01 ~ 2685.00 10 22.24 167.49 14.41 27.61
NR Band n41 (PC2, SRS3)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT H)
Band [MHz] [MHz] Awvg [dBm] Awg [mW] Awg [dBm] Avg [mW]
2546.01 ~ 2640.00 100 14.87 30.69
2541.00 ~ 2644.98 90 14.98 31.48
2536.02 ~ 2649.99 80 14.99 31.55
2531.02 ~ 2654.98 70 15.20 33.11
2526.00 ~ 2659.98 60 15.18 32.96
n4l 2521.01 ~ 2665.00 50 14.86 30.62
2516.01 ~2670.00 40 15.56 35.97
2511.00 ~ 2675.00 30 15.57 36.06
2506.02 ~2679.99 20 15.53 35.73
2503.5 ~2682.48 15 15.54 35.81
2501.01 ~ 2685.00 10 15.57 36.06
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NR Band n41 (PC2, ANT F)

FCC Part 27
Band Frequency Range BandWidth Modulation Mode Conducted Radiated (ANT F)
[MHz] [MHz] Awg [dBm] Awg [mW] Awg [dBm] Awg [mW]
/2 BPSK 26.48 444.63
QPSK 26.49 445.66 24.76 299.23
DFT-s OFDM 16QAM 25.45 350.75 24.07 255.27
2546.01 ~ 2640 100
64QAM 23.97 249.46
256QAM 21.68 147.23
CP-OFDM QPSK 24.87 306.90
/2 BPSK 26.48 444.63
QPSK 26.49 445.66 25.11 324.34
DFT-s OFDM 16QAM 25.30 338.84 24.83 304.09
2541 ~2644.98 90
64QAM 23.94 247.74
256QAM 21.79 151.01
CP-OFDM QPSK 24.85 305.49
/2 BPSK 26.54 450.82
QPSK 26.55 451.86 24.14 259.42
DFT-s OFDM 16QAM 25.51 355.63 23.59 228.56
2536.02 ~ 2649.99 80
64QAM 24.03 252.93
256QAM 21.80 151.36
CP-OFDM QPSK 25.04 319.15
/2 BPSK 26.50 446.68
QPSK 26.51 447.71 24.87 306.90
DFT-s OFDM 16QAM 25.70 371.54 24.51 282.49
2531.02 ~ 2654.98 70
64QAM 24.06 254.68
256QAM 21.87 153.82
. CP-OFDM QPSK 25.06 320.63
n
/2 BPSK 26.70 467.74
QPSK 26.77 475.34 24.75 298.54
DFT-s OFDM 16QAM 25.55 358.92 24.37 273.53
2526 ~ 2659.98 60
64QAM 24.17 261.22
256QAM 21.92 155.60
CP-OFDM QPSK 24.84 304.79
/2 BPSK 26.70 467.74
QPSK 26.72 469.89 24.87 306.90
DFT-s OFDM 16QAM 25.19 330.37 24.37 273.53
2521.01 ~ 2665 50
64QAM 24.17 261.22
256QAM 21.90 154.88
CP-OFDM QPSK 25.02 317.69
/2 BPSK 26.71 468.81
QPSK 26.74 472.06 25.02 317.69
DFT-s OFDM 16QAM 24.81 302.69 24.38 274.16
2516.01 ~ 2670 40
64QAM 23.96 248.89
256QAM 21.93 155.96
CP-OFDM QPSK 24.73 297.17
/2 BPSK 26.66 463.45
QPSK 26.74 472.06 25.02 317.69
DFT-s OFDM 16QAM 24.76 299.23 24.32 270.40
2511 ~ 2675 30
64QAM 23.90 245.47
256QAM 21.75 149.62
CP-OFDM QPSK 25.05 319.89
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/2 BPSK 26.45 441.57
QPSK 26.49 445.66 24.92 310.46
DFT-s OFDM 16QAM 25.13 325.84 24.30 269.15
2506.02 ~ 2679.99 20
64QAM 24.08 255.86
256QAM 21.89 154.53
CP-OFDM QPSK 25.10 323.59
/2 BPSK 26.59 456.04
QPSK 26.60 457.09 24.95 312.61
DFT-s OFDM 16QAM 25.04 319.15 24.37 273.53
n41 2503.5 ~ 2682.48 15
64QAM 24.08 255.86
256QAM 21.82 152.05
CP-OFDM QPSK 24.99 315.50
/2 BPSK 26.41 437.52
QPSK 26.43 439.54 25.15 327.34
DFT-s OFDM 16QAM 25.26 335.74 24.54 284.45
2501.01 ~ 2685 10
64QAM 23.97 249.46
256QAM 21.73 148.94
CP-OFDM QPSK 24.28 267.92
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, Upper, SRS1)

FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT B)
Band [MHz] [MHz] Awg [dBm] Avg [mW] Awg [dBm] Awg [mW]
2546.01 ~ 2640.00 100 22.82 191.43
2541.00 ~ 2644.98 90 22.91 195.43
2536.02 ~ 2649.99 80 22.72 187.07
2531.02 ~ 2654.98 70 22.65 184.08
2526.00 ~ 2659.98 60 22.69 185.78
n4l 2521.01 ~ 2665.00 50 22.89 194.54
2516.01 ~ 2670.00 40 22.92 195.88
2511.00 ~ 2675.00 30 22.88 194.09
2506.02 ~2679.99 20 22.86 193.20
2503.5 ~2682.48 15 22.96 197.70
2501.01 ~ 2685.00 10 22.72 187.07
NR Band n41 (PC2, Upper, SRS2)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT C)
Band [MHz] [MHz] Awvg [dBm] Awg [mW] Awg [dBm] Avg [mW]
2546.01 ~ 2640.00 100 17.04 50.58
2541.00 ~ 2644.98 90 17.13 51.64
2536.02 ~ 2649.99 80 17.14 51.76
2531.02 ~ 2654.98 70 17.38 54.70
2526.00 ~ 2659.98 60 17.37 54.58
n4l 2521.01 ~ 2665.00 50 17.25 53.09
2516.01 ~2670.00 40 17.30 53.70
2511.00 ~ 2675.00 30 17.75 59.57
2506.02 ~2679.99 20 17.67 58.48
2503.5 ~2682.48 15 17.59 57.41
2501.01 ~ 2685.00 10 17.46 55.72
NR Band n41 (PC2, Upper, SRS3)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT H)
Band [MHz] [MHz] Awvg [dBm] Awg [mW] Awg [dBm] Avg [mW]
2546.01 ~ 2640.00 100 19.71 93.54
2541.00 ~ 2644.98 90 19.61 91.41
2536.02 ~ 2649.99 80 19.76 94.62
2531.02 ~ 2654.98 70 19.60 91.20
2526.00 ~ 2659.98 60 19.73 93.97
n4l 2521.01 ~ 2665.00 50 19.72 93.76
2516.01 ~2670.00 40 19.63 91.83
2511.00 ~ 2675.00 30 19.52 89.54
2506.02 ~2679.99 20 19.40 87.10
2503.5 ~2682.48 15 19.38 86.70
2501.01 ~ 2685.00 10 19.30 85.11
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n66 (ANT B)

FCC Part 27
Frequency Range BandWidth i Conducted (ANT B) Radiated (ANT B)
Band Modulation Mode
[MHZz] [MHz] Avg [dBm] Avg [mW] Avg [dBm]
/2 BPSK 23.62 230.14
QPSK 23.68 233.35
DFT-s OFDM 16QAM 22.65 184.08
1730.0 ~ 1760.0 40
64QAM 21.15 130.32
256QAM 18.50 70.79
CP-OFDM QPSK 22.00 158.49
/2 BPSK 23.63 230.67
QPSK 23.72 235.50
DFT-s OFDM 16QAM 22.58 181.13
1725.0 ~ 1765.0 30
64QAM 21.21 132.13
256QAM 18.59 72.28
CP-OFDM QPSK 22.03 159.59
/2 BPSK 23.64 231.21
QPSK 23.80 239.88
DFT-s OFDM 16QAM 22.75 188.36
17225~ 1767.5 25
64QAM 21.38 137.40
256QAM 18.70 74.13
CP-OFDM QPSK 22.23 167.11
/2 BPSK 23.63 230.67
QPSK 23.66 232.27
DFT-s OFDM 16QAM 22.66 184.50
né66 1720.0 ~ 1770.0 20
64QAM 21.25 133.35
256QAM 18.60 72.44
CP-OFDM QPSK 22.06 160.69
/2 BPSK 23.68 233.35
QPSK 23.73 236.05
DFT-s OFDM 16QAM 22.60 181.97
17175~ 1772.5 15
64QAM 21.28 134.28
256QAM 18.58 72.11
CP-OFDM QPSK 21.98 157.76
/2 BPSK 23.53 225.42
QPSK 23.68 233.35
DFT-s OFDM 16QAM 22.64 183.65
1715.0 ~ 1775.0 10
64QAM 21.29 134.59
256QAM 18.47 70.31
CP-OFDM QPSK 21.82 152.05
/2 BPSK 23.55 226.46
QPSK 23.54 225.94
DFT-s OFDM 16QAM 22.49 177.42
17125~ 17775 5
64QAM 21.22 132.43
256QAM 18.25 66.83
CP-OFDM QPSK 21.86 153.46
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n66 (ANT F)

FCC Part 27
Frequency Range BandWidth i Conducted (ANT F) Radiated (ANT F)
Band Modulation Mode
[MHZz] [MHz] Avg [dBm] Avg [mW] Avg [dBm]
/2 BPSK 23.31 214.29
QPSK 23.38 217.77
DFT-s OFDM 16QAM 22.37 172.58
1730.0 ~ 1760.0 40
64QAM 20.98 125.31
256QAM 18.78 75.51
CP-OFDM QPSK 21.77 150.31
/2 BPSK 23.34 215.77
QPSK 23.42 219.79
DFT-s OFDM 16QAM 22.31 170.22
1725.0 ~ 1765.0 30
64QAM 20.99 125.60
256QAM 18.27 67.14
CP-OFDM QPSK 21.79 151.01
/2 BPSK 23.28 212.81
QPSK 23.47 222.33
DFT-s OFDM 16QAM 22.34 171.40
17225~ 1767.5 25
64QAM 21.06 127.64
256QAM 18.34 68.23
CP-OFDM QPSK 21.86 153.46
/2 BPSK 23.17 207.49
QPSK 23.24 210.86
DFT-s OFDM 16QAM 22.23 167.11
né66 1720.0 ~ 1770.0 20
64QAM 20.86 121.90
256QAM 18.13 65.01
CP-OFDM QPSK 21.69 147.57
/2 BPSK 23.17 207.49
QPSK 23.31 214.29
DFT-s OFDM 16QAM 22.26 168.27
17175~ 17725 15
64QAM 20.97 125.03
256QAM 18.26 66.99
CP-OFDM QPSK 22.09 161.81
/2 BPSK 23.32 214.78
QPSK 23.34 215.77
DFT-s OFDM 16QAM 22.34 171.40
1715.0 ~ 1775.0 10
64QAM 20.90 123.03
256QAM 18.23 66.53
CP-OFDM QPSK 21.74 149.28
/2 BPSK 23.19 208.45
QPSK 23.23 210.38
DFT-s OFDM 16QAM 22.24 167.49
17125~ 17775 5
64QAM 20.90 123.03
256QAM 18.19 65.92
CP-OFDM QPSK 21.69 147.57
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n71
FCC Part 27
Frequency Range BandWidth ] Conducted Radiated (ANT A+B) Radiated (ANT A)
Band Modulation Mode
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW] Awg [dBm] Avg [mW]
/2 BPSK 24.76 299.23
QPSK 24.95 312.61 16.91 49.09 17.32 53.95
DFT-s OFDM 16QAM 23.97 249.46 16.20 41.69 16.23 41.98
673.0 ~688.0 20
64QAM 22.61 182.39
256QAM 19.85 96.61
CP-OFDM QPSK 23.35 216.27
2 BPSK 24.82 303.39
QPSK 24.96 313.33 17.18 52.24 17.57 57.15
DFT-s OFDM 16QAM 24.00 251.19 16.19 41.59 16.46 44.26
670.5 ~690.5 15
64QAM 22.63 183.23
256QAM 19.94 98.63
n CP-OFDM QPSK 23.35 216.27
n
2 BPSK 24.96 313.33
QPSK 24.98 314.77 16.94 49.43 18.45 69.98
DFT-s OFDM 16QAM 23.89 244,91 15.97 39.54 16.90 48.98
668.0 ~ 693.0 10
64QAM 22.68 185.35
256QAM 19.94 98.63
CP-OFDM QPSK 22.97 198.15
T2 BPSK 24.92 310.46
QPSK 25.02 317.69 17.09 51.17 18.73 74.64
DFT-s OFDM 16QAM 23.99 250.61 16.35 43.15 17.77 59.84
665.5 ~ 695.5 5
64QAM 22.73 187.50
256QAM 19.95 98.86
CP-OFDM QPSK 23.39 218.27
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n77(PC2, 3450-3550 MHz)

FCC Part 27
Band Frequency Range BandWidth Modulation Mode Conducted Radiated (ANT F)
[MHz] [MHz] Awg [dBm] Awg [mW] Awg [dBm] Awg [mW]
/2 BPSK 26.63 459.87
QPSK 26.61 458.66 24.66 292.42
DFT-s OFDM 16QAM 25.71 372.40 23.75 237.14
3499.98 100
64QAM 23.93 247.14
256QAM 21.72 148.59
CP-OFDM QPSK 24.79 301.57
/2 BPSK 26.92 491.98
QPSK 26.93 493.51 24.99 315.50
DFT-s OFDM 16QAM 25.75 376.15 24.16 260.62
3495.00 ~ 3504.99 90
64QAM 24.19 262.23
256QAM 21.79 150.93
CP-OFDM QPSK 24.97 313.93
/2 BPSK 26.95 495.03
QPSK 26.95 495.45 25.00 316.23
DFT-s OFDM 16QAM 25.91 390.14 24.05 254.10
3490.02 ~3510.0 80
64QAM 24.30 268.99
256QAM 22.02 159.07
CP-OFDM QPSK 25.19 330.58
/2 BPSK 26.86 484.84
QPSK 26.85 484.22 24.99 315.50
DFT-s OFDM 16QAM 25.97 395.58 24.11 257.63
3485.01 ~ 3514.98 70
64QAM 24.47 280.21
256QAM 22.46 176.20
77 CP-OFDM QPSK 25.22 332.60
n
/2 BPSK 26.85 483.73
QPSK 26.87 486.34 25.32 340.41
DFT-s OFDM 16QAM 25.76 376.67 24.39 274.79
3480.00 ~ 3519.99 60
64QAM 24.28 267.93
256QAM 22.26 168.27
CP-OFDM QPSK 25.29 337.80
/2 BPSK 26.79 477.40
QPSK 26.84 482.93 25.26 335.74
DFT-s OFDM 16QAM 25.88 387.26 24.37 273.53
3475.02 ~ 3525.00 50
64QAM 24.22 264.24
256QAM 22.23 167.11
CP-OFDM QPSK 25.23 333.43
/2 BPSK 26.70 467.71
QPSK 26.58 454.94 25.51 355.63
DFT-s OFDM 16QAM 25.38 345.40 24.56 285.76
3470.01 ~ 3529.98 40
64QAM 24.15 260.13
256QAM 22.48 177.01
CP-OFDM QPSK 25.00 316.01
/2 BPSK 26.49 446.16
QPSK 26.51 448.19 25.40 346.74
DFT-s OFDM 16QAM 25.36 343.37 24.52 283.14
3465.00 ~ 3535.02 30
64QAM 24.19 262.61
256QAM 22.00 158.49
CP-OFDM QPSK 25.11 324.16
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

/2 BPSK 26.46 442.54
QPSK 26.49 445.24 25.18 329.61
DFT-s OFDM 16QAM 25.39 345.91 24.39 274.79
3460.02 ~ 3540.00 20
64QAM 24.12 258.29
256QAM 22.06 160.69
CP-OFDM QPSK 25.07 321.72
/2 BPSK 26.47 443.12
QPSK 26.47 444.02 25.36 343.56
DFT-s OFDM 16QAM 25.33 340.86 24.54 284.45
n77 3457.50 ~ 3542.49 15
64QAM 23.96 248.88
256QAM 22.03 159.59
CP-OFDM QPSK 24.89 308.00
/2 BPSK 26.36 432.92
QPSK 26.39 435.45 25.12 325.09
DFT-s OFDM 16QAM 25.76 376.41 24.31 269.77
3455.01 ~ 3544.98 10
64QAM 24.20 263.03
256QAM 21.80 151.36
CP-OFDM QPSK 25.39 345.94
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n77(PC2, 3450-3550 MHz, SRS1)

FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT D)
Band [MHz] [MHz] Awg [dBm] Avg [mW] Awg [dBm] Awg [mW]
3499.98 100 17.21 52.60
3495.00 ~ 3504.99 90 17.29 53.58
3490.02 ~ 3510.00 80 17.27 53.33
3485.01 ~3514.98 70 17.26 53.21
3480.00 ~3519.99 60 17.25 53.09
n77 3475.02 ~ 3525.00 50 17.26 53.21
3470.01 ~ 3529.98 40 17.57 57.15
3465.00 ~ 3535.02 30 17.55 56.89
3460.02 ~ 3540.00 20 17.45 55.59
3457.50 ~ 3542.49 15 17.43 55.34
3455.01 ~ 3549.99 10 17.32 53.95
NR Band n77(PC2, 3450-3550 MHz, SRS2)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT G)
Band [MHz] [MHz] Awvg [dBm] Awg [mW] Awg [dBm] Avg [mW]
3499.98 100 22.27 168.66
3495.00 ~ 3504.99 90 22.04 159.96
3490.02 ~ 3510.00 80 22.15 164.06
3485.01 ~3514.98 70 22.09 161.81
3480.00 ~3519.99 60 21.95 156.68
n77 3475.02 ~ 3525.00 50 22.00 158.49
3470.01 ~3529.98 40 22.21 166.34
3465.00 ~ 3535.02 30 22.21 166.34
3460.02 ~ 3540.00 20 22.26 168.27
3457.50 ~ 3542.49 15 22.27 168.66
3455.01 ~ 3549.99 10 22.19 165.58
NR Band n77(PC2, 3450-3550 MHz, SRS3)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT A)
Band [MHz] [MHz] Awg [dBm] Awvg [mW] Awg [dBm] Avg [mW]
3499.98 100 16.98 49.89
3495.00 ~ 3504.99 90 17.25 53.11
3490.02 ~ 3510.00 80 17.29 53.60
3485.01 ~3514.98 70 17.30 53.73
3480.00 ~3519.99 60 17.57 57.17
n77 3475.02 ~ 3525.00 50 17.52 56.52
3470.01 ~ 3529.98 40 17.91 61.83
3465.00 ~ 3535.02 30 17.90 61.69
3460.02 ~ 3540.00 20 17.87 61.26
3457.50 ~ 3542.49 15 17.87 61.26
3455.01 ~ 3549.99 10 17.65 58.24
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n77(PC2, 3700-3980 MHz)

FCC Part 27
Band Fr;‘;‘:}zzcy BandWidth Modulation Mode Conducted Radiated (ANT F)
[MHz] [MHz] Avg [dBm] Avg [mW] Avg [dBm] Avg [mW]
T2 BPSK 26.93 493.51
QPSK 26.95 495.12 22.57 180.60
DFT-s OFDM 16QAM 25.95 393.78 21.70 148.02
3750.0 ~ 3930.0 100
64QAM 24.29 268.62
256QAM 22.32 170.61
CP-OFDM QPSK 25.38 345.47
/2 BPSK 26.95 494.93
QPSK 26.94 494.31 22.01 158.77
DFT-s OFDM 16QAM 25.84 383.85 21.06 127.72
3745.02 ~ 3934.98 90
64QAM 24.36 272.80
256QAM 22.43 174.83
CP-OFDM QPSK 25.26 335.67
/2 BPSK 26.93 493.60
QPSK 26.93 493.07 22.19 165.62
DFT-s OFDM 16QAM 25.84 383.39 21.17 131.04
3740.01 ~ 3939.99 80
64QAM 24.44 277.78
256QAM 22.24 167.61
CP-OFDM QPSK 25.37 344.14
2 BPSK 26.95 495.03
QPSK 26.96 497.05 22.15 164.07
DFT-s OFDM 16QAM 25.98 396.39 21.24 133.12
3735.02 ~ 3944.98 70
64QAM 24.32 270.41
256QAM 22.16 164.48
77 CP-OFDM QPSK 25.25 334.74
n
T2 BPSK 26.94 494.87
QPSK 26.95 495.14 22.26 168.14
DFT-s OFDM 16QAM 25.91 389.65 21.31 135.11
3730.02 ~ 3949.98 60
64QAM 24.30 269.18
256QAM 22.19 165.58
CP-OFDM QPSK 25.29 338.35
/2 BPSK 26.97 497.74
QPSK 27.00 500.67 22.38 173.08
DFT-s OFDM 16QAM 25.96 394.02 21.42 138.82
3725.01 ~ 3954.99 50
64QAM 24.34 27164
256QAM 22.24 167.49
CP-OFDM QPSK 25.10 323.59
2 BPSK 26.84 483.06
QPSK 26.84 483.12 22.61 182.45
DFT-s OFDM 16QAM 25.89 388.15 21.79 151.02
3720.02 ~ 3960.0 40
64QAM 24.22 264.24
256QAM 22.35 171.79
CP-OFDM QPSK 24.96 313.11
/2 BPSK 26.81 480.14
QPSK 26.83 481.58 22.74 187.97
DFT-s OFDM 16QAM 25.60 363.12 21.90 154.91
3715.02 ~ 3964.98 30
64QAM 24.43 277.33
256QAM 22.38 172.98
CP-OFDM QPSK 25.36 343.21
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

/2 BPSK 26.85 484.62
QPSK 26.87 486.59 22.78 189.71
DFT-s OFDM 16QAM 25.47 352.39 21.48 140.45
3710.01 ~ 3969.99 20
64QAM 24.31 269.65
256QAM 22.24 167.49
CP-OFDM QPSK 25.18 329.42
/2 BPSK 26.82 481.08
QPSK 26.84 483.17 23.23 210.46
DFT-s OFDM 16QAM 25.70 371.71 22.05 160.20
n77 3707.52 ~ 3972.48 15
64QAM 24.40 275.14
256QAM 22.35 171.79
CP-OFDM QPSK 25.19 330.38
/2 BPSK 26.65 462.52
QPSK 26.67 464.35 23.27 212.56
DFT-s OFDM 16QAM 25.51 355.88 22.47 176.70
3705.00 ~ 3975.00 10
64QAM 24.32 270.56
256QAM 22.15 164.06
CP-OFDM QPSK 25.17 328.57
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n77(PC2, 3700-3980 MHz, SRS1)

FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT D)
Band [MHz] [MHz] Awvg [dBm] Awg [mW] Awg [dBm] Avg [mW]
3750.00 ~3930.00 100 17.43 55.34
3745.02 ~3934.98 90 17.49 56.10
3740.01 ~3939.99 80 17.46 55.72
3735.02 ~ 3944.98 70 17.43 55.34
3730.02 ~ 3949.98 60 17.56 57.02
n77 3725.01 ~3954.99 50 17.57 57.15
3720.02 ~ 3960.00 40 17.77 59.84
3715.02 ~3964.98 30 17.81 60.39
3710.01 ~ 3969.99 20 17.83 60.67
3707.52 ~3972.48 15 17.82 60.53
3705.00 ~3975.00 10 17.66 58.34
NR Band n77(PC2, 3700-3980 MHz, SRS2)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT G)
Band [MHz] [MHz] Awvg [dBm] Awg [mW] Awg [dBm] Avg [mW]
3750.00 ~3930.00 100 22.62 182.81
3745.02 ~3934.98 90 22.32 170.61
3740.01 ~ 3939.99 80 22.36 172.19
3735.02 ~3944.98 70 22.43 174.98
3730.02 ~3949.98 60 22.43 174.98
n77 3725.01 ~3954.99 50 22.40 173.78
3720.02 ~3960.0 40 22.65 184.08
3715.02 ~3964.98 30 22.77 189.23
3710.01 ~ 3969.99 20 22.67 184.93
3707.52 ~3972.48 15 22.64 183.65
3705.00 ~3975.00 10 22.42 174.58
NR Band n77(PC2, 3700-3980 MHz, SRS3)
FCC Part 27
Frequency Range BandWidth Conducted Radiated (ANT A)
Band [MHz] [MHz] Awg [dBm] Awvg [mW] Awg [dBm] Avg [mW]
3750.00 ~3930.00 100 16.62 45.92
3745.02 ~3934.98 90 17.17 52.14
3740.01 ~3939.99 80 17.12 51.55
3735.02 ~3944.98 70 17.08 51.07
3730.02 ~3949.98 60 17.06 50.84
n77 3725.01 ~ 3954.99 50 17.27 53.36
3720.02 ~3960.0 40 17.26 53.24
3715.02 ~3964.98 30 17.54 56.78
3710.01 ~3969.99 20 17.50 56.26
3707.52 ~3972.48 15 17.52 56.52
3705.00 ~3975.00 10 17.45 55.62
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5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes a internal antenna for the supported bands with a maximum peak gain as
follow:

Frequency (MHz) Peak Gain (dBi/dBd)
LTE Band 4 / LTE Band 66 / NR Band n66 -2.8 (ANT B)
1710 - 1780 MHz -5.0 (ANT F)
LTE Band 38, 41 / NR Band n38, n41 -2.4 (ANT B)
2496 - 2690 MHz -4.6 (ANT F)
LTE Band 7/ n7 -2.4 (ANT B)
2500 - 2570 MHz -4.5 (ANT F)
-2.4 (ANT B)_Main
NR Band n41 -4.6 (ANT F)_SRS1
2496 - 2690 MHz -9.1 (ANT C)_SRS2
-6.4 (ANT H) _SRS3
LTE Band 12 / NR Band n12 53
699 - 716 MHz '
LTE Band 13 50
777 - 787 MHz )
LTE Band 30 / NR Band n30 -2.7 (ANT B)
2305 - 2315 MHz -4.0 (ANT F)
LTE Band 71 / NR Band n71 55
663 — 698 MHz '
-3.8 (ANT F)
NR Band n77 -5.8 (ANT D)
3450-3550 MHz -4.4 (ANT G)
-5.9 (ANT A)
-3.8 (ANT F)
NR Band n77 -5.8 (ANT D)
3700-3980 MHz -4.4 (ANT G)
-5.9 (ANT A)
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54. WORST-CASE ORIENTATION
Following Modes should be considered as worst-case scenario for all other measurements.
e UMTS REL 99/HSDPA

For LTE Bands the worst-case scenario for all measurements is based on the average
conducted output power measurement investigation results. Output power measurements were
measured on QPSK, 16QAM, 64QAM and 256QAM modulations. However, the out of band
emissions and spurious radiation were only performed on bandwidth and RB offset(with RB size
1) with the highest power in QPSK.

For NR Bands the worst-case scenario for all measurements is based on the average
conducted output power measurement investigation results. Output power measurements were
measured on /2 BPSK, QPSK, 16QAM, 64QAM and 256QAM modulations. It was found that
QPSK and 16QAM results were worst case as below.

For NR Band n41 supported both ANT B(Main Port) and ANT F(Sub Port).

For NR Band n41,Upper refers to the results of the ANT F test.

For NR Band n41,Upper tuen up has higher than n41 (ANT B) so, both Tx Hopping and NSA
mode were full tested and worst case is reported.

Both NSA and SA modes were tested and worst case is reported. the out of band emissions
and spurious radiation were only performed on bandwidth and RB offset(with RB size 1) with the
highest conducted power.

In case of the same target power ANT B and ANT F. ANT F Radiated tests are perfoemed spot
check, because ANT F gain is lower than ANT B (Approximately 2 dB).

This device supports AFS (Adaptive Frame Switching) Mode for below 1GHz Bands.
The adaptive frame switching (AFS) mode of device operates only in the radiated state.
So both folded and open conditions were tested and worst data is reported.

Condition Antenna
Open, Half open, Full folded A+B
Full folded (Grip) A

This device supports Tx Hopping Mode for above 1GHz LTE/NR Bands.
So both folded and open modes were tested and worst data is reported.

Condition Antenna
Open, Half folded, Full folded (Normal) B
Open, Half folded, Full folded (Tx hopping) F

This device supports SRS (sounding reference signal) 1, 2, 3 Mode for NR TDD bands. For
each SRS 1, 2 and 3, Conducted power and radiated measurement were performed through
FTM Mode provide by the customer. The worst-case scenario for all measurements is based on
the average conducted output power measurement investigation results. SRS1,2,3 the
worstcase scenario was radiated tested and reported
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- NR Worst case

BAND NSA or SA Antenna
NSA A+B
niz NSA B
NSA A+B
"7t NSA B
BAND 'II\'leﬁo%rpiSnAg or Antenna
NSA B
" Tx hopping F
NSA B
N30 Tx hopping F
NSA B
no Tx hopping F
BAND NSA or SA or SRS | Antenna
SA B
SRS1 F
n41(PC2) SRS2 c
SRS3 H
SA F
n41(PC2, Upper) 222; :
SRS3 C
NSA F
SRS1 D
n77(PC2) SRS2 G
SRS3 A
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LTE Band 4

LTE Band 4 (Frequency range: 1710-1755 MHz) is covered by LTE Band 66 (Frequency range:
1710-1780 MHz) due to overlapping frequency range, same maximum tune-up limit and same
channel bandwidth.

LTE Band 38

LTE Band 38 (Frequency range: 2570-2620 MHz) is covered by LTE Band 41(PC2) (Frequency
range: 2496-2690 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.

LTE Band 41(PC3)

LTE Band 41(PC3, Frequency range : 2496-2690 MHz) is covered by LTE Band 41(PC2)
(Frequency range: 2496-2690 MHz) due to same frequency range, same channel bandwidth
and maximum tune-up limit is higher than LTE Band41(PC3).

NR Band 38

NR Band 38 (Frequency range: 2570-2620 MHz) is covered by NR Band 41(PC2) (Frequency
range: 2496-2690 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.

NR Band 41(PC3, SRS 1, 2, 3)

NR Band 41(PC3, Frequency range : 2496-2690 MHz) is covered by NR Band 41(PC2)
(Frequency range: 2496-2690 MHz) due to same frequency range, same channel bandwidth
and maximum tune-up limit is higher than NR Band 41(PC3).

NR Band 77(PC3, SRS 1, 2, 3)

NR Band 77(PC3, Frequency range : 3450-3550 MHz, 3700-3980 MHz) is covered by NR Band
77(PC2, Frequency range : 3450-3550 MHz, 3700-3980 MHz) due to same frequency range,
same channel bandwidth and maximum tune-up limit is higher than NR Band 77(PC3).

Page 38 of 546

UL KOREA LTD. Suwon Laboratory FORM ID: FCC_27(05)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential
This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

® Conducted Spurious Emission (ANT A)

Highest conducted output power setting for each bands

Frequency Bandwidth .
LTE Band (MH2) (MH2) RB size RB offset
701.5 1 12
12 707.5 5 1 24
713.5 1 12
13 782.0 10 1 0
665.5 1 12
71 680.5 5 1 12
695.5 1 12
Frequency Bandwidth .
NR Band (MHz) (MHz) RB size RB offset
701.5 1 13
12 707.5 5 1 13
713.5 1 1
665.5 1 1
71 680.5 5 1 13
695.5 1 13

® Conducted Spurious Emission (ANT B)

Highest conducted output power setting for each bands

LTE Band Fr(z'c\qﬂti'ezr;cy Ba(n'\?:'vzlgjth RB size RB offset

2510.0 1 0

7 2535.0 20 1 0
2560.0 1 49

2307.5 1 12

30 2310.0 5 1 12
2312.5 1 12

2506.0 1 49

41(PC2) 2593.0 20 1 49
2680.0 1 0

1715.0 1 25

66 1745.0 10 1 25
1775.0 1 25

NR Band Frez'c\]/ll:_lezr;cy Ba(n'\?;vzlgjth RB size RB offset

2507.5 1 1

7 2535.0 15 1 77
2562.5 1 40

30 2310.0 10 1 26
2526.00 1 1

41(PC2) 2592.99 60 1 160
2659.98 1 1

1722.5 1 131

66 1745.0 25 1 131

1767.5 1 131
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® Conducted Spurious Emission (ANT F)

Highest conducted output power setting for each bands
LTE Band Fr?mezr;cy Ba?,\‘jl':"’z'?th RB size RB offset
2505.0 1 25
7 2535.0 10 1 25
2565.0 1 25
2307.5 1 12
30 2310.0 5 1 12
2312.5 1 12
2503.5 1 0
41(PC2) 2593.0 15 1 74
2682.5 1 0
1712.5 1 12
66 1745.0 5 1 12
1777.5 1 0
NR Band Fr?&l:_'ezr;cy Ba(n,\;ljm;jth RB size RB offset
2520.0 1 108
7 2535.0 40 1 214
2550.0 1 1
30 2310.0 10 1 26
2526.00 1 81
41(PC2) 2592.99 60 1 131
2659.98 1 1
1722.5 1 131
66 1745.0 25 1 131
1767.5 1 131
3490.00 1 215
77(PC2) 3499.98 80 1 215
(3450-3550 MHz) 351000 1 109
oo ssa000 50 N o
3955.00 1 131
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® Radiated Spurious Emission(ANT A+B)

Highest EIRP setting for each bands

LTE Band Fr?mezr;cy Ba?,\‘jl':"’z'?th RB size RB offset
701.5 1 12
12 707.5 5 1 24
7135 1 12
779.5 1 12
13 782.0 5 1 12
784.5 1 12
668.0 1 0
71 680.5 10 1 25
693.0 1 0

NR Band Fr(z'(\q/ll:_lezr;cy Ba?hﬁg;?th RB size RB offset
706.5 1 40
12 707.5 15 1 1
708.5 1 1
670.5 1 1
71 680.5 15 1 1
690.5 1 1

® Radiated Spurious Emission(ANT A)

Highest EIRP setting for each bands
Frequency Bandwidth

LTE Band (MH2) (MH2) RB size RB offset
704.0 1 25
12 707.5 10 1 49
711.0 1 49
779.5 1 12
13 782.0 5 1 12
784.5 1 12
665.5 1 12
71 680.5 5 1 12
695.5 1 12

NR Band Fr?&uHezr;cy Ba(n,\;jm;jth RB size RB offset
706.5 1 40
12 707.5 15 1 1
708.5 1 1
665.5 1 1
71 680.5 5 1 13
695.5 1 13
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® Radiated Spurious Emission(ANT B)

Highest EIRP setting for each bands
LTE Band Fr?mezr;cy Ba?,\‘jl':"’z'?th RB size RB offset

2502.5 1 12

7 2535.0 5 1 24
2567.5 1 24

2307.5 1 12

30 2310.0 5 1 12
2312.5 1 12

2498.5 1 12

41(PC2) 2593.0 5 1 0
2687.5 1 0

1712.5 1 0

66 1745.0 5 1 12
1777.5 1 12

NR Band Fr?&l:_'ezr;cy Ba(n,\;ljm;jth RB size RB offset

2515.0 1 1

7 2535.0 30 1 1
2555.0 1 1

30 2310.0 10 1 26
2511.00 1 76

41(PC2) 2592.99 30 1 76
2675.00 1 1

1715.0 1 26

66 1745.0 10 1 26
1775.0 1 1
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® Radiated Spurious Emission(ANT F)

Highest EIRP setting for each bands
LTE Band Fr?&l:_'ezr;cy Ba(n,\;ljm;jth RB size RB offset
2505.0 1 25
7 2535.0 10 1 25
2565.0 1 25
2307.5 1 12
30 2310.0 5 1 12
23125 1 12
2503.5 1 0
41(PC2) 2593.0 15 1 74
2682.5 1 0
1712.5 1 12
66 1745.0 5 1 12
1777.5 1 0
NR Band Frez'c\JAl:_lezr;cy Baaﬁ;vzlgjth RB size RB offset
2520.0 1 108
7 2535.0 40 1 214
2550.0 1 1
30 2310.0 10 1 26
2501.01 1 22
41(PC2), Upper 2592.99 10 1 22
2685.00 1 1
17225 1 131
66 1745.0 25 1 131
1767.5 1 131
3470.01 1 104
17(PC2) 3499.98 40 1 104
(3450-3550 MHz) 3520.08 1 3
L) Shacoo 10 i o
(3700- ?) 3975.00 1 1
® Uplink CA (ANT B/ ANT F)
Highest conducted output power setting for each bands
LTE Band C"é“a‘r’:’igfm Fr?&‘:_'ezr)‘cy Ba{‘l\mz'g“h RB size RB offset
PCC 1742.6 5 1 24
66B
SCC 1747.4 5 1 0
66C PCC 1735.1 20 1 99
SCC 1754.9 20 1 0
PCC 2506.0 20 1 99
41C
SCC 2525.8 20 1 0
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For LTE anchor, the band with highest output power was chosen among the possible
combinations with NR Bands.

7 2,5,66
12 2, 48, 66
30 2,5, 12, 14, 66
66 2,5,7,12, 13, 14, 30, 48
71 2, 48, 66
77(PC2) (3450-3550 MHz) 2,5,7,12, 13, 14, 30, 66, 71
77(PC2) (3700-3980 MHz) 2,5,7,12, 13, 14, 30, 66, 71

The fundamental and radiated spurious emission were investigated in three orthogonal
orientations X, Y and Z, it was determined that below orientation was worst-case orientation for
each band.

Open

Half-folded Full-folded
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ERP/EIRP RSE
Band ANT X v 7 X Y 7
WCDMA B4 B Open - - Open - -
B - Half-folded - - Full-folded -
LTEBY F - Half-folded - - Half-folded -
A+B Open - - - Half-folded -
LTEBI2 A B - Full-folded - - Full-folded
A+B Open - - - - Open
LTE B13
A - - Full-folded - - Half-folded
B Half-folded - - Half-folded - -
LTE B30 F - - Open - - Open
LTE B41(PC2) E Half-f_olded Op-en 8g§2
B Open - - Open - -
LTE B66 F Open - - Open - -
A+B Open - - - - Full-folded
LTEB71
A - - Full-folded - Full-folded -
B - Half-folded - - - Open
NRn7 F - Half-folded - - Half-folded -
A+B Open - - Open - -
NRn12 A - - Full-folded - Full-folded -
B Half-folded - - Open - -
NR 30 F Half-folded - - Half-folded - -
B Open - - - Open -
F (SRS1) | Half-folded - - Half-folded - -
NR n41(PC2) C (SRS?) Open : : - : Full-folded
H (SRS3) - Half-folded - - Half-folded -
F Open - - - - Open
NR n41(PC2), B (SRS1) | Half-folded - - - - Full-folded
Upper C (SRS2) Open - - - Half-folded -
H (SRS3) Open - - - - Full-folded
B Open - - Open - -
NR ne F Open - - Open - -
A+B Open - - - Full-folded -
NRn71 A - - Full-folded - Full-folded -
F Open - - - Open -
NR n77(PC2) D (SRS1) Open - - Open - -
(3450 - 3550 MHz) | G (SRS2) Open - - Open - -
A (SRS3) Open - - Open - -
F Half-folded - - - Half-folded -
NR n77(PC2) D (SRS1) Open Open - -
(3700 - 3980 MHZ) G (SRSZ) Open Open - -
A (SRS3) - - Open - Half-folded -
B - Open -
LTE B41C(UL CA) = - p Half-folded
B Half-folded - -
LTE B66B(UL CA) = § Ralf-folded N
LTE B66C(UL CA) E 8E§:

Note : For ERP/EIRP testing, the EUT didn’t attached with travel adapter. But radiated spurious testing,
the EUT attached with travel adapter for the worst case condition. The EUT is continuously
communicated with the call box during the tests.
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA800 R37N9QP4SL9DK3 N/A
Data Cable SAMSUNG WBR0062M GH39-02112A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP
The EUT is continuously communicated with the call box during the tests.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

| Combiner|

I Walalstss]s]s)

Henscrnam=raTay

|Spectrum AnaIyzerI

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

AN

AC Main

| Communication Test Set|
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
A"ti”(;‘(i Borgesﬂg;po'e ETS 3121D DB4 00164753 | 2025-01-17
Directional Antenna Cobham FPA3-0.8-6.0R/1329 110367-0003 N/A
Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
Antenna, Horn, 40 GHz ETS 3116C 00168645 2023-10-13
Preamplifier ETS 3115-PA 00167475 2023-08-04
Preamplifier ETS 3116C-PA 00168841 2023-08-04
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 2024-08-15
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 2024-08-15
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 2024-08-15
Antenna, Horn, 18 GHz ETS 3115 00161451 2024-08-21
Antenna, Horn, 18 GHz ETS 3117 00168717 2024-08-21
Communications Test Set R&S CMW500 169796 2024-01-05
DC Power Supply Agilent / HP E3640A MY54226395 | 2023-08-02
Preamplifier, 1000 MHz Sonoma 310N 341282 2023-08-02
Preamplifier, 1000 MHz Sonoma 310N 351741 2023-08-02
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 2023-08-01
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2023-08-01
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 | 2023-08-03
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 | 2023-08-01
Spectrum Analyzer, 44 GHz KEYSIGHT N9030B MY60070693 | 2024-01-09
EMI Test Receive, 40 GHz R&S ESU40 100439 2023-08-02
EMI Test Receive, 40 GHz R&S ESU40 100457 2023-07-29
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 2023-08-01
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 2023-08-01
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 2023-08-01
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 2023-08-01
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 2023-08-01
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 2023-08-01
Attenuator PASTERNACK PE7087-10 A009 2023-08-03
Attenuator PASTERNACK PE7087-10 A001 2023-08-03
Attenuator PASTERNACK PE7087-10 AOC08 2023-08-03
Attenuator PASTERNACK PE7004-10 2 2023-08-01
Attenuator PASTERNACK PE7395-10 AO011 2023-08-03
Antenna, Loop, 9kHz-30MHz R&S HFH2-22 100418 2023-10-06
Temperature Chamber ESPEC SH-642 93001109 2023-08-01
Power Splitter MINI-CIRCUITS WA1534 UL003 2024-01-09
Power Splitter MINI-CIRCUITS WA1534 UL004 2024-01-09
UXM 5G Wireless Test Platform KEYSIGHT E7515B MY57510655 | 2024-01-09
UXM 5G Wireless Test Platform KEYSIGHT E7515B MY58010202 | 2024-01-27
UXM 5G Wireless Test Platform KEYSIGHT E7515B MY58460570 | 2023-12-08
UL Software

Description Manufacturer Model Version

Antenna port test software uL CLT Ver 3.4

Radiated software uL UL EMC Ver 9.5

Ame"”égﬁées;sl;’ﬂware uL ULiM Ver 1.06
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

7. SUMMARY TABLE

FCC F’art Test Description Test Limit |Test Condition| Test Result
Section
2.1049 Occupied Band width (99%) N/A Pass
27.53(9),(h),
Band Edge / Conducted
27.53()(2) ag urif{i Enfi';si‘fne -13dBm Pass
27.53(n)(2) P
27.53(m) Conducted Spurious Emission -25dBm Conducted Pass
27.53(a),(m) Emission mask Section 9.2.2 Pass
2.1046 Conducted output power NA Pass
27.54 Frequency Stability 2.5PPM Pass
Ziggggz Effective Radiated Power 34.77dBm Pass
27.50(h)(2)
227'50(2(3) Equivalent Isotropic Radiated 33dBm Pass
7.50(K)(3) Power
27.50(d)(4) 30dBm Pass
Radiated
27.53 (9),(h) -13dBm Pass
27.53(f) Radiated Spurious Emission -40dBm Pass
27.53(m)
27.53()(2) -25dBm Pass
27.53(n)(2)
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

8. CONDUCTED RESULTS
8.1. CONDUCTED OUTPUT POWER

Test Procedure
Per KDB 971168 D01 Power Meas License Digital Systems v03r01;

The transmitter output was connected to either CMW500 Test Set or E7515B Test set and configured to
operate at maximum power.

NOTE

5G NR: All Waveforms (CP-OFDM vs DFT-s_OFDM) and modulations (/2 BPSK, QPSK, 16QAM,
64QAM, 256QAM) were investigated to determine the worst case configuration. All Modes of operation
were investigated and the worst case configuration results are reported in this section.

RESULTS
See the following pages.
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

8.1.1. CONDUCTED AVERAGE OUTPUT POWER

WCDMA B4
Maximum Average Power (dBm)
Mode UL Ch No. ('Jﬁg) Pmax
Measured Pwr MPR Tune-up Limit
Rel 99 1312 1712.4 24.04
Release 99 (RMC, 12.2 1413 1732.6 23.97 N/A 24.8
kbps) 1513 1752.6 23.90
1312 1712.4 23.07
Subtest 1 1413 1732.6 23.00 0 23.8
1513 1752.6 22.92
1312 1712.4 23.06
Subtest 2 1413 1732.6 22.99 0 23.8
HSDPA 1513 1752.6 22.89
1312 1712.4 22.54
Subtest 3 1413 1732.6 22.49 0.5 23.3
1513 1752.6 22.41
1312 1712.4 22.52
Subtest 4 1413 1732.6 22.49 0.5 23.3
1513 1752.6 22.41
1312 1712.4 23.03
Subtest 1 1413 1732.6 22.97 0 23.8
1513 1752.6 22.92
1312 1712.4 21.05
Subtest 2 1413 1732.6 20.98 2 21.8
1513 1752.6 20.90
1312 1712.4 22.01
HSUPA Subtest 3 1413 1732.6 21.99 1 22.8
1513 1752.6 21.93
1312 1712.4 21.05
Subtest 4 1413 1732.6 21.02 2 21.8
1513 1752.6 20.91
1312 1712.4 22.66
Subtest 5 1413 1732.6 22.57 0 23.8
1513 1752.6 22.51
1312 1712.4 23.06
Subtest 1 1413 1732.6 23.05 0 23.8
1513 1752.6 22.93
1312 1712.4 23.07
Subtest 2 1413 1732.6 23.03 0 23.8
DC-HSDPA 1513 1752.6 22.94
1312 1712.4 22.58
Subtest 3 1413 1732.6 22.51 0.5 23.3
1513 1752.6 22.43
1312 1712.4 22.56
Subtest 4 1413 1732.6 22.51 0.5 23.3
1513 1752.6 22.42
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LTE Band 7 (ANT B)

Maximum Average Power (dBm)
Pmax
W Mode RE RS Measured Pwr (dBm)

(MHz) Allocation| offset Tune-up

20850 21100 21350 MPR -

2510 MHz 2535 MHz 2560 MHz

1 0 23.60 23.57 23.46 0.0 25.0

1 49 23.64 23.50 23.48 0.0 25.0

1 99 23.52 23.43 23.38 0.0 25.0

QPSK 50 0 22.74 22.56 22.53 1.0 24.0

50 24 22.76 22.64 22.59 1.0 24.0

50 50 22.70 22.58 22.55 1.0 24.0

100 0 22.73 22.63 22.57 1.0 24.0

1 0 23.02 22.76 22.72 1.0 24.0

1 49 23.06 22.80 22.75 1.0 24.0

1 99 22.99 22.74 22.63 1.0 24.0

16QAM 50 0 21.76 21.58 21.55 2.0 23.0

50 24 21.77 21.66 21.63 2.0 23.0

50 50 21.72 21.63 21.57 2.0 23.0

20 MHz 100 0 21.74 21.64 21.60 2.0 23.0

1 0 21.88 21.80 21.63 2.0 23.0

1 49 21.79 21.78 21.64 2.0 23.0

1 99 21.86 21.62 21.56 2.0 23.0

64QAM 50 0 20.74 20.57 20.53 3.0 22.0

50 24 20.75 20.66 20.60 3.0 22.0

50 50 20.69 20.60 20.55 3.0 22.0

100 0 20.72 20.64 20.60 3.0 22.0

1 0 18.83 18.72 18.64 5.0 20.0

1 49 18.87 18.72 18.67 5.0 20.0

1 99 18.90 18.77 18.71 5.0 20.0

256QAM 50 0 18.72 18.56 18.51 5.0 20.0

50 24 18.73 18.66 18.60 5.0 20.0

50 50 18.70 18.61 18.56 5.0 20.0

100 0 18.70 18.65 18.58 5.0 20.0

BW RB RB Measured wr (dBm) Tune-u|
(MHz) Vode Allocation| offset 208729 22100 21375 VPR Limit i

2507.5 MHz | 2535 MHz | 2562.5 MHz

1 0 23.00 23.04 23.06 0.0 25.0

1 37 23.05 23.16 23.17 0.0 25.0

1 74 23.03 23.16 23.17 0.0 25.0

QPSK 36 0 21.96 22.06 22.08 1.0 24.0

36 20 21.97 22.06 22.09 1.0 24.0

36 39 22.07 22.17 22.19 1.0 24.0

75 0 21.98 22.08 2211 1.0 24.0

1 0 22.21 22.33 22.45 1.0 24.0

1 37 22.30 22.62 22.64 1.0 24.0

1 74 22.27 22,51 22.59 1.0 24.0

16QAM 36 0 21.00 21.08 21.11 2.0 23.0

36 20 21.01 21.09 21.11 2.0 23.0

36 39 21.09 21.16 21.21 2.0 23.0

15 MHz 75 0 21.02 21.10 21.14 2.0 23.0

1 0 21.11 21.23 21.12 2.0 23.0

1 37 21.32 21.44 21.29 2.0 23.0

1 74 21.23 21.44 21.25 2.0 23.0

64QAM 36 0 20.00 20.10 20.03 3.0 22.0

36 20 20.02 20.12 20.01 3.0 22.0

36 39 20.10 20.20 20.12 3.0 22.0

75 0 20.04 20.13 20.04 3.0 22.0

1 0 18.20 18.25 18.18 5.0 20.0

1 37 18.41 18.40 18.35 5.0 20.0

1 74 18.38 18.47 18.39 5.0 20.0

256QAM 36 0 17.99 18.12 18.00 5.0 20.0

36 20 18.01 18.12 18.05 5.0 20.0

36 39 18.10 18.19 18.10 5.0 20.0

75 0 18.03 18.12 18.03 5.0 20.0
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REPORT NO: 4790748041-E4V5
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DATE: 2023-05-27

Measured Pw r (dBm)

BW RB RB Tune-vu|

(MHz) R e e - 22100 21400 MeR | T
2505 MHz | 2535 MHz | 2565 MHz

1 0 23.22 23.24 23.21 0.0 25.0

1 25 23.27 23.30 23.28 0.0 25.0

1 49 23.26 23.31 23.23 0.0 25.0

QPSK 25 0 22.26 22.19 22.20 1.0 24.0

25 12 22.29 22.29 22.27 1.0 24.0

25 25 22.26 22.30 22.26 1.0 24.0

50 0 22.26 22.30 22.26 1.0 24.0

1 0 22.60 22.59 22.57 1.0 24.0

1 25 22.63 22.59 22.57 1.0 24.0

1 49 22.65 22.62 22.61 1.0 24.0

16QAM 25 0 21.28 21.23 21.18 2.0 23.0

25 12 21.30 21.33 21.30 2.0 23.0

25 25 21.28 21.32 21.27 2.0 23.0

10 MHz 50 0 21.26 21.29 21.27 2.0 23.0

1 0 21.47 21.42 21.32 2.0 23.0

1 25 21.49 21.46 21.36 2.0 23.0

1 49 21.50 21.44 21.32 2.0 23.0

64QAM 25 0 20.25 20.14 20.05 3.0 22.0

25 12 20.28 20.23 20.21 3.0 22.0

25 25 20.27 20.22 20.21 3.0 22.0

50 0 20.30 20.21 20.20 3.0 22.0

1 0 18.30 18.22 18.20 5.0 20.0

1 25 18.40 18.44 18.34 5.0 20.0

1 49 18.36 18.39 18.28 5.0 20.0

256QAM 25 0 18.24 18.15 18.11 5.0 20.0

25 12 18.29 18.24 18.26 5.0 20.0

25 25 18.28 18.23 18.21 5.0 20.0

50 0 18.25 18.22 18.20 5.0 20.0

BW B B Measured Pw r (dBm) Tune-u
(MHz) R e e 22100 21425 MeR | T

2502.5 MHz | 2535 MHz | 2567.5 MHz

1 0 23.08 23.02 23.01 0.0 25.0

1 12 23.10 23.06 23.04 0.0 25.0

1 24 23.08 23.09 23.09 0.0 25.0

QPSK 12 0 23.07 23.04 23.09 1.0 24.0

12 7 23.07 23.08 23.07 1.0 24.0

12 13 23.06 23.08 23.05 1.0 24.0

25 0 22.06 22.06 22.03 1.0 24.0

1 0 22.27 22.33 22.29 1.0 24.0

1 12 22.29 22.36 22.33 1.0 24.0

1 24 22.39 22.37 22.38 1.0 24.0

16QAM 12 0 22.17 22.12 22.21 2.0 23.0

12 7 22.17 22.12 22.20 2.0 23.0

12 13 22.14 22.14 22.20 2.0 23.0

5 MHz 25 0 21.09 21.07 21.09 2.0 23.0

1 0 21.12 21.26 21.14 2.0 23.0

1 12 21.15 21.31 21.15 2.0 23.0

1 24 21.21 21.34 21.13 2.0 23.0

64QAM 12 0 20.97 21.08 20.99 3.0 22.0

12 7 20.98 21.08 21.00 3.0 22.0

12 13 20.98 21.11 20.97 3.0 22.0

25 0 19.96 20.06 19.96 3.0 22.0

1 0 18.18 18.33 18.14 5.0 20.0

1 12 18.19 18.33 18.13 5.0 20.0

1 24 18.22 18.40 18.34 5.0 20.0

256QAM 12 0 17.97 18.12 18.00 5.0 20.0

12 7 17.97 18.08 17.97 5.0 20.0

12 13 17.95 18.09 17.96 5.0 20.0

25 0 17.95 18.07 17.94 5.0 20.0
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DATE: 2023-05-27

LTE Band 7 (ANT F)

Maximum Average Power (dBm)

Pmax
W Mode RE RE Measured Pwr (dBm)

(MHz) Allocation| offset Ty

20850 21100 21350 MPR Limit

2510 MHz 2535 MHz 2560 MHz

1 0 23.21 23.21 23.29 0.0 25.0

1 49 23.23 23.19 23.40 0.0 25.0

1 99 23.19 23.18 2341 0.0 25.0

QPSK 50 0 22.25 22.29 2242 1.0 24.0

50 24 22.35 22.34 22.45 1.0 24.0

50 50 22.30 22.31 22.48 1.0 24.0

100 0 22.34 22.32 22.40 1.0 24.0

1 0 22.61 22.66 2271 1.0 24.0

1 49 22.71 22.61 22.80 1.0 24.0

1 99 22.61 22.63 22.85 1.0 24.0

16QAM 50 0 21.28 21.29 21.44 2.0 23.0

50 24 21.37 21.35 21.45 2.0 23.0

50 50 21.32 21.30 21.52 2.0 23.0

20 MHz 100 0 21.36 21.34 21.47 2.0 23.0

1 0 2141 21.44 21.52 2.0 23.0

1 49 21.45 21.43 21.65 2.0 23.0

1 99 21.39 21.43 21.64 2.0 23.0

64QAM 50 0 20.26 20.30 20.41 3.0 22.0

50 24 20.37 20.36 20.45 3.0 22.0

50 50 20.33 20.33 20.50 3.0 22.0

100 0 20.36 20.37 20.43 3.0 22.0

1 0 18.44 18.47 1857 5.0 20.0

1 49 18.48 18.59 18.60 5.0 20.0

1 99 18.51 18.51 18.70 5.0 20.0

256QAM 50 0 18.29 18.27 18.41 5.0 20.0

50 24 18.56 18.35 18.43 5.0 20.0

50 50 18.52 18.31 18.50 5.0 20.0

100 0 18.39 18.34 18.42 5.0 20.0

Measured Pwr (dBm)
(SHWZ) Mode Anozzﬁon o:fet 20825 21100 21375 MPR T‘:?n‘i;:’p
2507.5 MHz | 2535 MHz | 2562.5 MHz

1 0 23.22 23.17 23.25 0.0 25.0

1 37 23.36 23.19 23.37 0.0 25.0

1 74 23.38 23.21 23.38 0.0 25.0

QPSK 36 0 22.32 22.18 2231 1.0 24.0

36 20 22.33 22.18 22.33 1.0 24.0

36 39 22.40 22.24 22.42 1.0 24.0

75 0 22.35 22.19 22.35 1.0 24.0

1 0 22.47 22.39 22.43 1.0 24.0

1 37 22.73 22.49 2253 1.0 24.0

1 74 22.65 2241 2257 1.0 24.0

16QAM 36 0 21.33 21.19 21.35 2.0 23.0

36 20 21.37 21.21 21.36 2.0 23.0

36 39 21.42 21.26 21.44 2.0 23.0

15 MHz 75 0 21.38 21.21 21.37 2.0 23.0

1 0 21.46 21.42 21.38 2.0 23.0

1 37 2156 2150 2161 2.0 23.0

1 74 2157 21.47 2161 2.0 23.0

64QAM 36 0 20.34 20.23 20.34 3.0 22.0

36 20 20.37 20.20 20.37 3.0 22.0

36 39 20.44 20.26 20.46 3.0 22.0

75 0 20.36 20.20 20.38 3.0 22.0

1 0 18.50 18.47 18.58 5.0 20.0

1 37 18.64 18.45 18.76 5.0 20.0

1 74 18.74 18.53 18.85 5.0 20.0

256QAM 36 0 18.41 18.22 18.43 5.0 20.0

36 20 18.42 18.22 18.42 5.0 20.0

36 39 18.47 18.27 18.47 5.0 20.0

75 0 18.41 18.21 18.40 5.0 20.0
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Measured Pwr (dBm)
(SHWZ) Mode A"O'zgﬁon oﬁit 20800 21100 21400 MPR Tt?r'f":‘p
2505MHz | 2535MHz | 2565 MHz
1 0 23.32 23.34 2354 0.0 25.0
1 25 23.38 23.35 23.62 0.0 25.0
1 49 23.33 23.30 2356 0.0 25.0
QPSK 25 0 22.30 22.28 2251 10 24.0
25 12 22.39 2235 22.62 10 24.0
25 25 22.36 22.33 2250 10 24.0
50 0 22.38 22.35 2250 10 24.0
1 0 2251 22.45 22.79 10 24.0
1 25 2254 22.50 22.75 10 24.0
1 49 22.49 2250 22.77 10 24.0
16QAM 25 0 21.32 21.30 2154 2.0 23.0
25 12 21.40 21.37 2161 2.0 23.0
25 25 21.40 21.33 2150 2.0 23.0
10 MHy 50 0 2137 21.34 2161 2.0 23.0
1 0 21.60 21.59 21.80 2.0 23.0
1 25 21.60 2158 2186 2.0 230
1 49 2156 2155 21.78 2.0 23.0
640AM 25 0 20.32 20.32 2054 3.0 22.0
25 12 2041 20.40 20.67 3.0 220
25 25 20.39 20.41 20.65 3.0 22.0
50 0 20.40 20.37 20.62 3.0 22.0
1 0 18.43 18.47 18.66 5.0 20.0
1 25 1852 18.61 18.81 50 20.0
1 49 18.49 18.56 18.76 5.0 20.0
256QAM 25 0 1834 18.35 1857 5.0 20.0
25 12 18.44 18.41 18.68 5.0 20.0
25 25 18.38 18.41 18.63 5.0 20.0
50 0 18.40 18.39 18.65 5.0 20.0
Measured Pwr (dBm)
(SHWZ) Mode A"O'zgﬁon Oﬁit 20775 21100 21425 MPR TE?:;I;"’
25025 MHz | 2535 MHz | 2567.5 MHz
1 0 23.20 23.18 23.24 0.0 25.0
1 12 23.22 23.15 2325 0.0 25.0
1 24 23.33 23.18 23.40 0.0 25.0
QPSK 12 0 23.22 2321 23.29 10 24.0
12 7 23.25 23.16 23.29 10 24.0
12 13 23.33 23.16 2335 10 24.0
25 0 2227 22.17 22.29 10 24.0
1 0 22.29 22.36 22.49 10 24.0
1 12 22.29 2237 2250 10 24.0
1 24 22.43 22.44 2256 10 24.0
16QAM 12 0 22.24 22.36 2224 2.0 23.0
12 7 2227 22.25 22.20 2.0 230
12 13 2234 22.23 22.26 2.0 23.0
5 i 25 0 21.29 21.17 21.32 2.0 23.0
1 0 21.48 21.41 21.48 2.0 23.0
1 12 2152 21.39 21.47 2.0 23.0
1 24 21.60 21.45 2161 2.0 23.0
64QAM 12 0 21.30 21.22 21.28 3.0 22.0
12 7 21.29 2121 21.29 3.0 22.0
12 13 21.34 21.20 2134 3.0 22.0
25 0 20.29 20.19 2033 3.0 22.0
1 0 1852 18.44 18.64 5.0 20.0
1 12 18.58 18.38 1851 5.0 20.0
1 24 18.69 18.44 18.62 5.0 20.0
256QAM 12 0 18.31 1821 18.33 5.0 20.0
12 7 18.35 18.18 18.37 5.0 20.0
12 13 18.35 18.20 18.35 5.0 20.0
25 0 18.35 18.20 18.35 5.0 20.0
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LTE Band 12
Maximum Average Power (dBm)
W Mode RE RS Measured Pwr (dBm)

(MHz) Allocation| offset Tune-up

23060 23095 23130 MPR -

704 MHz 707.5 MHz 711 MHz

1 0 23.70 23.66 23.67 0.0 25.5

1 25 23.71 23.68 23.82 0.0 255

1 49 23.66 23.81 23.85 0.0 25.5

QPSK 25 0 22.62 22.62 22.67 1.0 24.5

25 12 22.70 22.73 22.87 1.0 24.5

25 25 22.70 22.75 22.77 1.0 24.5

50 0 22.71 22.75 22.81 1.0 24.5

1 0 23.06 23.02 22.95 1.0 24.5

1 25 22.97 23.07 23.12 1.0 24.5

1 49 22.97 23.25 23.17 1.0 24.5

16QAM 25 0 21.62 21.64 21.69 2.0 235

25 12 21.73 21.75 21.82 2.0 23.5

25 25 21.66 21.78 21.77 2.0 235

10 M-z 50 0 21.69 21.71 21.82 2.0 235

1 0 21.77 21.75 21.83 2.0 235

1 25 21.77 21.79 22.00 2.0 235

1 49 21.77 21.89 22.01 2.0 23.5

64QAM 25 0 20.60 20.60 20.67 3.0 225

25 12 20.70 20.69 20.81 3.0 225

25 25 20.65 20.77 20.78 3.0 22.5

50 0 20.67 20.69 20.80 3.0 22.5

1 0 18.77 18.76 18.71 5.0 20.5

1 25 18.83 18.84 18.90 5.0 20.5

1 49 18.84 18.90 18.96 5.0 20.5

256QAM 25 0 18.63 18.61 18.67 5.0 20.5

25 12 18.70 18.71 18.80 5.0 20.5

25 25 18.68 18.66 18.81 5.0 20.5

50 0 18.68 18.69 18.78 5.0 20.5

BW RB RB Measured Pwr (der) Tune-u
(MHz) Vode Allocation | offset 23035 23095 Z231on VPR Lirmit i

701.5MHz | 707.5MHz | 713.5 MHz

1 0 23.66 23.57 23.82 0.0 25.5

1 12 23.73 23.69 23.94 0.0 255

1 24 23.63 23.74 23.82 0.0 25.5

QPSK 12 0 22.64 22.61 22.76 1.0 24.5

12 7 22.73 22.71 22.89 1.0 24.5

12 13 22.68 22.69 22.87 1.0 24.5

25 0 22.67 22.67 22.85 1.0 24.5

1 0 22.78 22.80 23.09 1.0 24.5

1 12 22.86 22.87 23.11 1.0 24.5

1 24 22.74 22.89 23.04 1.0 24.5

16QAM 12 0 21.60 21.64 21.79 2.0 235

12 7 21.71 21.74 21.92 2.0 23.5

12 13 21.68 21.71 21.89 2.0 235

5 Mz 25 0 21.66 21.69 21.86 2.0 235

1 0 21.74 21.75 21.98 2.0 235

1 12 21.80 21.79 22.01 2.0 235

1 24 21.73 21.75 22.00 2.0 23.5

64QAM 12 0 20.62 20.58 20.79 3.0 225

12 7 20.73 20.70 20.89 3.0 225

12 13 20.67 20.66 20.85 3.0 22.5

25 0 20.67 20.65 20.83 3.0 22.5

1 0 18.80 18.67 18.85 5.0 20.5

1 12 18.91 18.79 19.08 5.0 20.5

1 24 18.79 18.75 18.98 5.0 20.5

256QAM 12 0 18.63 18.61 18.79 5.0 20.5

12 7 18.71 18.71 18.87 5.0 20.5

12 13 18.67 18.69 18.82 5.0 20.5

25 0 18.70 18.69 18.83 5.0 20.5
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pw r (dBm)

BW RB RB Tune-vu|

(MHz) R e e = 23095 23165 MeR | T
700.5 MHz | 707.5 MHz | 714.5 MHz

1 0 23.59 23.55 23.82 0.0 255

1 8 23.68 23.71 23.90 0.0 255

1 14 23.61 23.63 23.82 0.0 255

QPsK 8 0 22.67 22.58 22.80 1.0 245

8 4 22.71 22.68 22.82 1.0 245

8 7 22.70 22.69 22,91 1.0 245

15 0 22.66 22.66 22.81 1.0 24.5

1 0 22.81 22.78 23.07 1.0 245

1 8 22.89 22.86 23.19 1.0 245

1 14 22.75 22.75 23.03 1.0 245

16QAM 8 0 21.72 21.63 21.81 2.0 235

8 4 21.75 21.74 21.84 2.0 235

8 7 21.73 21.73 21.92 2.0 235

. 15 0 21.68 21.70 21.78 2.0 235

1 0 21.69 21.86 22.01 2.0 235

1 8 21.83 21.95 22.18 2.0 235

1 14 21.71 21.84 22.05 2.0 235

64QAM 8 0 20.71 20.62 20.84 3.0 225

8 4 20.73 20.72 20.88 3.0 225

8 7 20.70 20.72 20.98 3.0 225

15 0 20.66 20.67 20.79 3.0 225

1 0 18.74 18.62 18.94 50 205

1 8 18.89 18.81 19.12 5.0 205

1 14 18.72 18.73 18.99 5.0 205

256QAM 8 0 18.71 18.63 18.83 5.0 20.5

8 4 18.75 18.75 18.89 50 205

8 7 18.73 18.72 18.93 5.0 205

15 0 18.68 18.71 18.82 5.0 205

BW B B Measured Pw r (dBm) Tune-u
(MHz) R | e | 23095 23008 MeR | T

699.7 MHz | 707.5 MHz | 715.3 MHz

1 0 23.64 23.61 23.86 0.0 255

1 3 23.65 23.67 23.01 0.0 255

1 5 23.62 23.65 23.92 0.0 255

QPsK 3 0 23.65 23.62 23.87 0.0 255

3 1 23.66 23.68 23.89 0.0 255

3 3 23.64 23.67 23.87 0.0 255

6 0 22.65 22.65 22.78 1.0 245

1 0 22.82 22.81 23.04 1.0 245

1 3 22.80 22.81 23.09 1.0 245

1 5 22.74 22.87 23.05 1.0 24.5

16QAM 3 0 2273 22.65 22.86 1.0 245

3 1 22.72 22.72 22.88 1.0 245

3 3 22.71 22.71 22.92 1.0 245

L4 Mz 6 0 21.78 21.64 21.75 2.0 235

1 0 21.73 21.75 21.98 2.0 235

1 3 21.80 21.81 22.10 2.0 235

1 5 21.70 21.80 22.07 2.0 235

64QAM 3 0 21.73 21.64 21.95 2.0 235

3 1 21.73 21.68 21.96 2.0 235

3 3 21.72 21.68 21.97 2.0 235

6 0 20.61 20.63 20.83 3.0 225

1 0 18.79 18.76 18.87 5.0 205

1 3 18.80 18.91 18.93 5.0 205

1 5 18.75 18.88 18.92 5.0 205

256QAM 3 0 18.71 18.63 18.88 5.0 205

3 1 18.73 18.75 18.91 50 205

3 3 18.71 18.72 18.93 5.0 205

6 0 18.58 18.61 18.77 5.0 205
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 13
Maximum Average Power (dBm)
W Mode RE RS Measured Pwr (dBm)
(MHz) Allocation| offset Tune-up
23230 MPR i
782 MHz
1 0 23.89 0.0 25.5
1 25 23.87 0.0 255
1 49 23.69 0.0 255
QPSK 25 0 22.83 1.0 245
25 12 22.82 1.0 245
25 25 22.73 % /1 1.0 245
50 0 / 22.84 1.0 245
1 0 % 23.22 % % 1.0 245
1 25 23.17 I/ % 1.0 245
1 49 / 23.03 10 | 245
16QAM 25 0 / 21.87 % ﬁ 2.0 235
25 12 / 21.85 2.0 235
25 25 21.72 2.0 235
10 Mz 50 0 / 21.86 2.0 235
1 0 2211 2.0 235
1 25 % 22.10 2.0 235
1 49 21.94 g 2.0 235
64QAM 25 0 20.88 3.0 225
25 12 20.85 3.0 22.5
25 25 20.79 / 3.0 225
50 0 / 20.85 % 3.0 225
1 0 / 18.92 5.0 20.5
1 25 19.01 % 5.0 20.5
1 49 % 18.81 %ﬁ 5.0 20.5
256QAM 25 0 18.87 5.0 205
25 12 / 18.82 % 5.0 20.5
25 25 % 18.79 5.0 20.5
50 0 i 18.82 5.0 20.5
BW RB RB Measured Pwr (dBm) Tune-up
(MHz) Vode Allocation | offset 28209 25250 23555 DR Limit
7795MHz | 782MHz | 784.5 MHz
1 0 23.88 23.79 23.76 0.0 255
1 12 23.88 23.86 23.77 0.0 255
1 24 23.78 23.74 23.65 0.0 255
QPSK 12 0 22.79 22.74 22.79 1.0 245
12 7 22.88 22.80 22.79 1.0 245
12 13 22.83 22.76 22.65 1.0 245
25 0 22.87 22.76 22.75 1.0 245
1 0 22.93 23.21 23.03 1.0 245
1 12 22.94 23.26 23.03 1.0 245
1 24 22.81 23.16 22.92 1.0 245
16QAM 12 0 21.81 21.87 21.72 2.0 235
12 7 21.90 21.91 21.74 2.0 235
12 13 21.87 21.88 21.61 2.0 235
5 Mz 25 0 21.86 21.78 21.74 2.0 23.5
1 0 22.05 22.02 21.95 2.0 235
1 12 22.02 22.10 21.97 2.0 235
1 24 21.97 21.95 21.83 2.0 235
64QAM 12 0 20.82 20.80 20.81 3.0 22.5
12 7 20.91 20.84 20.80 3.0 225
12 13 20.86 20.81 20.65 3.0 22,5
25 0 20.86 20.79 20.77 3.0 225
1 0 18.86 18.90 18.79 5.0 20.5
1 12 18.94 19.04 18.81 5.0 20.5
1 24 18.81 18.81 18.62 5.0 20.5
256QAM 12 0 18.75 18.78 18.75 5.0 205
12 7 18.86 18.80 18.79 5.0 20.5
12 13 18.81 18.78 18.64 5.0 20.5
25 0 18.85 18.79 18.72 5.0 20.5
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 30 (ANT B)

Maximum AvePrage Power (dBm)
r:HWz Mode A o'z:tion ORZ Measured Pwr (dBm)
o N T e s wes | T
) w7
1 o V) =s || ] 00 | 0
1 s | wmm | o0 [awo
1 9w 77| wmw 7771 o0 | 20
QPSK 25 0 ///////////////// 1.0 23.0
2 v | //////// 10 | 230
2 s | nw 7] 10 | 20
50 0 ///////////////////// 1o | 230
1 o /] e |77 ) 10 | 230
1 2 ///////// //////// 10 | 230
16QAM 25 0 ///////// //// 2:0 2220
T TR
. 29 35 m
< d Measured Pwr (dBm) - =
(SHWZ) Mode Allolz:tion ofRSBet 27685 27710 27735 MPR T‘:i"n‘“:i't”p
2307.5MHz | 2310 MHz | 2312.5 MHz
e« [z T o T aw | s | o | 10 [ oo
o [r T o T me | w | wow | 70 [ 20
won [T T s [ e e T 0 oo
s [ im0 T ire T e | e | 20 [ a0
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 30 (ANT F)

Maximum Average Power (dBm)

(l\leWz) Mode Al ozgti - oﬁsit Measured Pwr (dBm) on Tupe?up
R 3:3 o
0 | o /////////////////////////// 10| 250

L | o //////////////////

16QAM 25 0 ///////////// /////////// 20 220
ssoam [ 25 | o ////////////////////4
50 0 ///////////// 5.0 10.0

sk [T o T mwe T o T o T 1o T 20
o [T T are e T sere T 20 T 220
o [T T e T soo T w0t T oo T oo
oo |5 T o T 152 | inse | isse T co T 150
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 41 (PC2) (ANT B)

Maximum Average Power (dBm)
W Mode RE RS Measured Pwr (dBm)

(MHz) Allocation| offset Tune-up

39750 40620 41490 MPR Limit

2506 MHz 2593 MHz 2680 MHz

1 0 24.84 25.05 25.13 0.0 26.5

1 49 24.91 25.34 25.00 0.0 26.5

1 99 24.82 25.21 24.90 0.0 26.5

QPSK 50 0 24.05 24.14 24.08 1.0 25.5

50 24 24.03 24.23 24.08 1.0 25.5

50 50 23.97 24.17 24.07 1.0 255

100 0 24.00 24.22 24.06 1.0 25.5

1 0 24.34 24.39 24.40 1.0 255

1 49 24.40 24.71 24.61 1.0 25.5

1 99 24.21 24.85 24.48 1.0 255

16QAM 50 0 22.99 23.06 23.10 2.0 24.5

50 24 22.99 23.16 23.06 2.0 245

50 50 23.00 23.22 23.08 2.0 245

100 0 23.01 23.19 23.10 2.0 245

20 MHz

1 0 23.24 23.45 23.44 2.0 24.5

1 49 23.40 23.56 23.49 2.0 24.5

1 99 23.23 23.63 23.33 2.0 245

64QAM 50 0 22.20 22.26 22.26 3.0 235

50 24 22.24 22.36 22.29 3.0 235

50 50 22.18 22.34 22.26 3.0 235

100 0 22.19 22.32 22.24 3.0 235

1 0 19.84 20.21 20.23 5.0 215

1 49 20.29 20.36 20.25 5.0 215

1 99 20.21 20.59 20.14 5.0 215

256QAM 50 0 20.07 20.19 20.19 5.0 21.5

50 24 20.06 20.31 20.19 5.0 215

50 50 20.05 20.35 20.11 5.0 215

100 0 20.06 20.25 20.19 5.0 215

BW RB RB Measured Pwr (dBm) Tune-u|
(MHz) Vode Allocation| offset S92 20620 20505 VPR Limit i

2503.5 MHz | 2593 MHz | 2682.5 MHz

1 0 24.92 25.01 25.06 0.0 26.5

1 37 24.91 25.07 24.98 0.0 26.5

1 74 24.90 25.11 24.99 0.0 26.5

QPSK 36 0 23.95 2411 24.03 1.0 255

36 20 23.96 24.17 23.97 1.0 255

36 39 23.91 24.22 23.97 1.0 255

75 0 23.98 24.22 23.97 1.0 255

1 0 24.32 24.40 24.34 1.0 255

1 37 24.19 24.41 24.38 1.0 25.5

1 74 24.19 24.64 24.31 1.0 255

16QAM 36 0 23.02 23.10 23.04 2.0 24.5

36 20 23.02 23.22 23.03 2.0 245

36 39 22.97 23.21 23.03 2.0 245

15 MHz 75 0 22.94 23.23 22.99 2.0 245

1 0 23.26 23.49 23.25 2.0 24.5

1 37 23.30 23.65 23.34 2.0 245

1 74 23.23 23.63 23.30 2.0 245

64QAM 36 0 22.21 22.30 22.23 3.0 235

36 20 22.23 22.39 22.22 3.0 235

36 39 22.17 22.35 22.20 3.0 235

75 0 22.17 22.34 22.24 3.0 235

1 0 19.93 20.31 20.11 5.0 215

1 37 19.79 20.38 20.05 5.0 215

1 74 19.90 20.39 20.04 5.0 215

256QAM 36 0 20.06 20.18 20.16 5.0 21.5

36 20 20.04 20.36 20.10 5.0 215

36 39 19.98 20.30 20.13 5.0 215

75 0 20.02 20.34 20.11 5.0 215
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pw r (dBm)

BW RB RB Tune-u|

o) | Y% fAlocation| offset | 23790 40620 41540 R | P
2501 MHz 2593 MHz 2685 MHz

1 0 25.04 25.13 25.09 0.0 26.5

1 25 25.09 25.27 25.02 0.0 26.5

1 49 25.04 25.23 25.00 0.0 26.5

QPSK 25 0 24.09 24.19 24.09 1.0 255

25 12 24.03 24.31 24.09 1.0 25.5

25 25 24.05 24.32 24.07 1.0 25.5

50 0 24.08 24.25 24.09 1.0 25.5

1 0 24.42 24.69 2453 1.0 255

1 25 24.46 24.66 24.47 1.0 25.5

1 49 24.38 24.62 24.43 1.0 25.5

16QAM 25 0 23.05 23.17 23.14 2.0 245

25 12 23.12 23.27 23.16 2.0 24.5

25 25 23.04 23.29 23.15 2.0 24.5

50 0 23.00 23.31 23.12 2.0 245

10 MHz

1 0 23.57 23.60 23.35 2.0 24.5

1 25 23.60 22.72 23.47 2.0 24.5

1 49 23.47 22.72 23.38 2.0 24.5

640QAM 25 0 22.31 22.34 22.32 3.0 235

25 12 22.27 22.49 22.31 3.0 235

25 25 22.26 22.49 22.29 3.0 235

50 0 22.29 22.46 22.32 3.0 235

1 0 20.28 20.28 20.16 5.0 215

1 25 20.22 20.41 20.22 5.0 215

1 49 20.29 20.46 20.27 5.0 215

256QAM 25 0 20.13 20.32 20.15 5.0 215

25 12 20.17 20.44 20.21 5.0 215

25 25 20.13 20.43 20.18 5.0 215

50 0 20.21 20.38 20.18 5.0 215

BW B B Measured Pw r (dBm) Tune-u
(MHz) Wode Allocation | offset 59675 20620 21565 VPR Limit i

2498.5 MHz | 2593 MHz | 2687.5 MHz

1 0 25.04 25.27 25.20 0.0 26.5

1 12 25.06 25.25 25.09 0.0 26.5

1 24 24.98 25.22 25.00 0.0 26.5

QPSK 12 0 24.12 24.16 2411 1.0 255

12 7 24.10 24.33 24.16 1.0 25.5

12 13 24.06 24.27 24.09 1.0 25.5

25 0 24.05 24.24 2411 1.0 255

1 0 24.47 24.54 24.50 1.0 25.5

1 12 24.58 24.55 24.47 1.0 25.5

1 24 24.38 24.73 24.43 1.0 255

16QAM 12 0 23.02 23.28 23.12 2.0 24.5

12 7 23.08 2341 23.15 2.0 24.5

12 13 23.06 23.40 23.11 2.0 245

5 MHz 25 0 23.07 23.32 23.12 2.0 245

1 0 23.45 23.48 23.24 2.0 24.5

1 12 23.49 23.58 23.35 2.0 24.5

1 24 23.51 23.59 23.27 2.0 245

64Q0AM 12 0 22.22 22.35 22.30 3.0 235

12 7 22.25 22.46 22.29 3.0 235

12 13 22.18 22.45 22.21 3.0 235

25 0 22.15 22.39 22.26 3.0 235

1 0 20.20 20.47 20.28 5.0 215

1 12 20.27 20.46 20.44 5.0 215

1 24 20.21 20.47 20.26 5.0 215

256QAM 12 0 20.21 20.23 20.19 5.0 215

12 7 20.23 20.40 20.21 5.0 215

12 13 20.16 20.36 20.11 5.0 215

25 0 20.11 20.36 20.10 5.0 215
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 41 (PC2) (ANT F)

Maximum Average Power (dBm)
o Mode "8 8 Measured Pwr (dBm)

(MHz) Allocation| offset TUnetp

39750 40620 41490 MPR Limit

2506 MHz 2593 MHz 2680 MHz

1 0 24.62 2431 24.87 0.0 26.5

1 49 24.63 25.18 24.74 0.0 26.5

1 99 24.69 25.42 24.73 0.0 265

QPSK 50 0 23.66 24.18 23.90 1.0 255

50 24 23.73 24.29 2391 1.0 255

50 50 23.75 24.36 23.85 1.0 255

100 0 23.71 24.32 23.90 1.0 255

1 0 24.06 2451 24.44 1.0 255

1 49 24.18 24.83 24.16 1.0 255

1 99 24.07 24.83 24.23 1.0 255

16QAM 50 0 22.65 23.18 22.95 2.0 245

50 24 22.78 23.29 22.95 20 245

50 50 22.75 23.39 22.85 2.0 245

20 MHz 100 0 22.71 23.30 2291 2.0 245

1 0 22.86 23.46 23.07 2.0 245

1 49 23.03 23.58 23.01 2.0 245

1 99 22.76 23.64 22.96 20 245

64QAM 50 0 21.64 22.23 21.94 3.0 235

50 24 2177 22.36 21.96 3.0 235

50 50 21.75 22.35 21.86 3.0 235

100 0 21.76 22.31 2191 3.0 235

1 0 19.67 20.30 20.15 5.0 215

1 49 19.40 20.43 19.99 5.0 215

1 99 19.67 20.47 19.98 5.0 215

256QAM 50 0 19.62 20.17 19.90 5.0 215

50 24 19.76 20.35 19.99 5.0 215

50 50 19.72 20.38 19.80 5.0 215

100 0 19.73 20.32 19.90 5.0 215

Measured Pwr (dBm)
(SHWZ) Mode |, 8 | B8 [ sores 40620 41515 PR | TineP
2503.5MHz | 2593 MHz | 2682.5 MHz

1 0 24.86 25.20 24.82 0.0 265

1 37 24.82 25.29 24.63 0.0 265

1 74 24.80 25.44 24.60 0.0 26.5

QPSK 36 0 23.88 24.23 23.70 1.0 255

36 20 23.86 24.30 23.73 1.0 255

36 39 23.75 24.34 23.71 1.0 255

75 0 23.82 24.31 23.75 1.0 255

1 0 24.22 24.47 23.95 1.0 255

1 37 24.14 2461 24.01 1.0 255

1 74 24.16 24.75 23.99 1.0 255

16QAM 36 0 2291 23.23 22.74 2.0 245

36 20 22.89 23.34 22.75 2.0 245

36 39 22.78 23.35 22.74 2.0 245

15 MHz 75 0 22.86 23.36 22.76 2.0 245

1 0 22.78 23.43 22.94 20 245

1 37 22.89 23.54 22.98 2.0 245

1 74 22.76 23.68 22.99 2.0 245

64QAM 36 0 21.78 22.26 21.94 3.0 235

36 20 21.79 22.42 21.95 3.0 235

36 39 21.77 22.39 21.84 3.0 235

75 0 21.76 22.37 21.89 3.0 235

1 0 20.02 20.23 19.72 5.0 215

1 37 19.99 20.43 19.68 5.0 215

1 74 19.91 20.58 19.88 5.0 215

256QAM 36 0 19.91 20.24 19.70 5.0 215

36 20 19.88 20.33 19.70 5.0 215

36 39 19.78 20.36 19.71 5.0 215

75 0 19.90 20.35 19.72 5.0 215
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(SHWZ) Mode A"o'z:ﬁon oﬁfet 39700 40620 41540 MPR T‘E?:“:’p
2501 MHz | 2593 MHz | 2685 MHz
1 0 2472 2528 24.96 00 26.5
1 25 24.84 25.38 2477 0.0 265
1 49 24.80 25.41 2472 0.0 265
QPSK 25 0 23.84 2432 23.78 10 255
25 12 23.88 24.45 23.81 10 255
25 25 23.82 24.45 23.80 10 255
50 0 23.81 24.42 23.77 10 255
1 0 24.19 24.63 24.05 10 255
1 25 24.19 2472 24.06 10 255
1 49 24.13 2473 24.08 10 255
16QAM 25 0 22.83 23.32 22.80 2.0 245
25 12 22.87 23.48 22.82 2.0 245
25 25 22.83 23.43 22.83 2.0 245
oMy 50 0 22.87 23.38 22.79 2.0 245
1 0 23.40 23.62 23.11 2.0 245
1 25 2355 2372 23.12 2.0 245
1 49 2354 2374 23.00 2.0 245
64QAM 25 0 22.42 23.38 21.95 3.0 235
25 12 22.48 2251 21.96 3.0 235
25 25 22.49 2252 2191 3.0 235
50 0 22.47 2251 21.92 3.0 235
1 0 19.91 20.40 19.81 5.0 215
1 25 19.90 2056 19.82 5.0 215
1 49 19.86 2054 19.79 5.0 215
256QAM 25 0 19.87 20.36 19.73 5.0 215
25 12 19.87 2050 19.76 5.0 215
25 25 19.81 20.47 19.77 50 215
50 0 19.83 20.46 19.75 5.0 215
Measured Pwr (dBm)
(SHWZ) Mode Alloigtion Oﬁfet 39675 40620 41565 MPR T‘:?:":'p
24985 MHz | 2593 MHz | 2687.5 MHz
1 0 24.63 25.28 24.89 0.0 265
1 12 24.69 25.40 2491 00 26.5
1 24 24.62 25.36 24.82 0.0 265
QPSK 12 0 23.70 2431 23.83 10 255
12 7 23.75 24.46 23.88 10 255
12 13 23.70 2439 23.91 10 255
25 0 23.70 24.40 23.89 10 255
1 0 24.03 24.68 24.34 10 255
1 12 24.13 24.85 24.55 10 255
1 24 24.04 2474 23.42 10 255
16QAM 12 0 22,68 23.32 22.95 2.0 245
12 7 2276 23.43 2297 2.0 245
12 13 22.69 23.44 22.92 2.0 245
. 25 0 22.81 23.47 22.97 2.0 245
1 0 22.86 23.46 23.15 2.0 245
1 12 2301 2377 23.22 2.0 245
1 24 22.90 2358 23.01 20 245
64QAM 12 0 2229 2237 21.87 3.0 235
12 7 2226 22.45 21.96 3.0 235
12 13 22.26 22.45 21.92 30 235
25 0 2176 22.43 21.92 3.0 235
1 0 19.80 20.35 20.06 5.0 215
1 12 19.93 20.49 2018 50 215
1 24 19.85 20.41 20.02 5.0 215
256QAM 12 0 19.73 20.30 19.96 5.0 215
12 7 19.77 20.46 19.95 50 215
12 13 19.73 20.41 19.94 5.0 215
25 0 19.72 20.40 19.92 5.0 215
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 41 (PC2) (UL CA) (ANT B)

1 99 1 0 25.69 24.20

2506 2525.8 1 0 1 99 17.02 17.29

100 0 100 0 23.64 22.64

1 99 1 0 25.62 24.40

(ZOMaZ’\IMZ-gMHZ) 2583.1 2602.9 1 0 1 99 17.18 17.30
100 0 100 0 23.73 22.77

1 99 1 0 25.53 2411

2660.2 2680 1 0 1 99 17.26 17.36

100 0 100 0 23.67 22.70

1 74 1 0 25.40 2423

25035 2520.6 1 0 1 99 1711 17.30

75 0 100 0 23.62 22,62

1 74 1 0 2556 2431

(lSMai“/’”z"gMHz) 2583.2 2600.3 1 0 1 99 1723 17.31
75 0 100 0 2371 273

1 74 1 0 25.64 24.10

2662.9 2680 1 0 1 99 1738 17.34

75 0 100 0 23.65 22,67

1 74 1 0 25.39 24.10

2503.5 2518.5 1 0 1 74 17.17 17.32

75 0 75 0 2357 22,60

1 74 1 0 25.60 2431

(lstig’\/A:'SZMHZ) 2585.5 2600.5 1 0 1 74 17.22 17.32
75 0 75 0 23.70 2274

1 74 1 0 2531 24.16

2667.5 2682.5 1 0 1 74 17.23 17.32

75 0 75 0 2357 2263

1 24 1 0 25.58 24.06

2498.5 2510.2 1 0 1 99 17.14 17.34

25 0 100 0 23.62 22.64

1 24 1 0 25.69 2427

(SMSSIMZF(;TVIHZ) 2583.6 2595.3 1 0 1 99 17.28 17.53
25 0 100 0 2371 22.74

1 24 1 0 25.48 24.14

2668.3 2680 1 0 1 99 17.25 17.34

25 0 100 0 23.60 22.64
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 41 (PC2) (UL CA) (ANT F)

1 99 1 0 25.16 23.75

2506 2525.8 1 0 1 99 16.62 16.85

100 0 100 0 23.15 22.15

1 99 1 0 2555 2437

(ZOM;‘!Z'\IA?SMHZ) 2583.1 2602.9 1 0 1 99 17.18 17.45
100 0 100 0 23.70 22,69

1 99 1 0 25.65 2421

2660.2 2680 1 0 1 99 17.22 17.54

100 0 100 0 23.63 22.69

1 74 1 0 25.13 23.82

2503.5 2520.6 1 0 1 99 16.92 17.02

75 0 100 0 23.14 2215

1 74 1 0 25.60 24.23

(lSMai’\IA;gMHz) 2583.2 2600.3 1 0 1 99 17.20 17.33
75 0 100 0 23.65 22,60

1 74 1 0 25.43 24.14

2662.9 2680 1 0 1 99 17.12 17.46

75 0 100 0 23.58 22,62

1 74 1 0 25.02 2373

25035 25185 1 0 1 74 16.69 1691

75 0 75 0 2311 211

1 74 1 0 25.46 2447

(lSMIi(;'\/Ar;MHz) 25855 2600.5 1 0 1 74 17.25 17.33
75 0 75 0 2364 22,68

1 74 1 0 25.41 24.01

26675 26825 1 0 1 74 17.08 1727

75 0 75 0 2353 2257

1 24 1 0 25.03 23.76

2498.5 2510.2 1 0 1 99 16.67 16.82

25 0 100 0 23.00 22.04

1 24 1 0 25.43 2429

(5M:ZS;\A2|—(|)¢\/IHZ) 2583.6 2595.3 1 0 1 99 17.11 17.52
25 0 100 0 23.58 2255

1 24 1 0 25.38 24.04

2668.3 2680 1 0 1 99 17.12 17.25

25 0 100 0 2355 2252
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 66 (ANT B)

Maximum Average Power (dBm)
Pmax
s Mode R8 B Measured Pw r (dBm)

(MHz) Allocation | offset Tune-up

132072 132322 132572 MPR Limit

1720 MHz 1745 MHz 1770 MHz

1 0 23.58 23.48 23.32 0.0 25.0

1 49 23.51 23.41 23.19 0.0 25.0

1 99 23.61 23.40 23.04 0.0 25.0

QPSK 50 0 22.56 22.42 22.37 1.0 24.0

50 24 22.62 22.49 22.34 1.0 24.0

50 50 22.65 22.47 22.27 1.0 24.0

100 0 22.63 22.49 22.34 1.0 24.0

1 0 23.01 22.85 22.76 1.0 24.0

1 49 22.89 22.85 22.50 1.0 24.0

1 99 23.00 22.81 22.46 1.0 24.0

16QAM 50 0 21.60 21.44 21.39 2.0 23.0

50 24 21.67 21.51 21.39 2.0 23.0

50 50 21.66 21.49 21.45 2.0 23.0

20 MHz 100 0 21.64 21.50 21.38 2.0 23.0

1 0 21.80 21.66 21.56 2.0 23.0

1 49 21.80 21.59 21.56 2.0 23.0

1 99 21.75 21.59 21.54 2.0 23.0

64Q0AM 50 0 20.57 20.41 20.35 3.0 22.0

50 24 20.66 20.46 20.35 3.0 22.0

50 50 20.63 20.45 20.40 3.0 22.0

100 0 20.64 20.45 20.34 3.0 22.0

1 0 18.82 18.65 18.52 5.0 20.0

1 49 18.79 18.62 18.54 5.0 20.0

1 99 18.81 18.68 18.58 5.0 20.0

256QAM 50 0 18.58 18.43 18.35 5.0 20.0

50 24 18.64 18.50 18.35 5.0 20.0

50 50 18.65 18.45 18.38 5.0 20.0

100 0 18.65 18.46 18.35 5.0 20.0

BW B B Measured Pwr (dBm) Tune-u
(MHz) Mode Allocation| offset 132047 132322 132597 MPR Limit P

1717.5MHz | 1745 MHz | 1772.5 MHz

1 0 23.74 23.59 23.50 0.0 25.0

1 37 23.70 23.53 23.48 0.0 25.0

1 74 23.77 23.59 23.40 0.0 25.0

QPSK 36 0 22.79 22.53 22.49 1.0 24.0

36 20 22.77 22.59 22.56 1.0 24.0

36 39 22.76 22.58 22.55 1.0 24.0

75 0 22.76 22.58 22.55 1.0 24.0

1 0 23.04 22.83 22.83 1.0 24.0

1 37 23.02 22.75 22.79 1.0 24.0

1 74 23.05 22.83 22.76 1.0 24.0

16QAM 36 0 21.83 21.58 21.53 2.0 23.0

36 20 21.81 21.62 21.58 2.0 23.0

36 39 21.79 21.61 21.58 2.0 23.0

15 MHz 75 0 21.81 21.61 21.58 2.0 23.0

1 0 21.93 21.72 21.69 2.0 23.0

1 37 21.91 21.71 21.69 2.0 23.0

1 74 21.97 21.69 21.65 2.0 23.0

64Q0AM 36 0 20.79 20.55 20.51 3.0 22.0

36 20 20.78 20.62 20.57 3.0 22.0

36 39 20.77 20.60 20.55 3.0 22.0

75 0 20.77 20.60 20.57 3.0 22.0

1 0 18.92 18.68 18.49 5.0 20.0

1 37 18.87 18.71 18.59 5.0 20.0

1 74 18.95 18.77 18.57 5.0 20.0

256QAM 36 0 18.80 18.55 18.49 5.0 20.0

36 20 18.80 18.64 18.58 5.0 20.0

36 39 18.77 18.63 18.57 5.0 20.0

75 0 18.79 18.62 18.59 5.0 20.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

BW

RB

RB

Measured Pw r (dBm)

Tune-up

(MHz) Mode Allocation| offset 132022 132322 132622 MPR Limit
1715 MHz 1745 MHz 1775 MHz

1 0 23.90 23.68 23.61 0.0 25.0

1 25 23.90 23.75 23.69 0.0 25.0

1 49 23.88 23.68 23.65 0.0 25.0

QPSK 25 0 22.90 22.61 22.62 1.0 24.0

25 12 22.92 22.73 22.71 1.0 24.0

25 25 22.89 22.72 22.68 1.0 24.0

50 0 22.90 22.72 22.67 1.0 24.0

1 0 23.27 23.06 23.11 1.0 24.0

1 25 23.26 23.08 23.05 1.0 24.0

1 49 23.20 23.06 23.07 1.0 24.0

16QAM 25 0 21.93 21.69 21.64 2.0 23.0

25 12 21.96 21.75 21.72 2.0 23.0

25 25 21.93 21.76 21.71 2.0 23.0

10 MHz 50 0 21.90 21.73 21.69 2.0 23.0

1 0 22.07 21.80 21.83 2.0 23.0

1 25 22.11 21.85 21.88 2.0 23.0

1 49 22.03 21.79 21.88 2.0 23.0

640QAM 25 0 20.91 20.61 20.57 3.0 22.0

25 12 20.92 20.74 20.70 3.0 22.0

25 25 20.89 20.71 20.68 3.0 22.0

50 0 20.90 20.72 20.68 3.0 22.0

1 0 18.93 18.71 18.76 5.0 20.0

1 25 19.04 18.82 18.86 5.0 20.0

1 49 18.98 18.79 18.84 5.0 20.0

256QAM 25 0 18.92 18.66 18.56 5.0 20.0

25 12 18.94 18.78 18.68 5.0 20.0

25 25 18.92 18.73 18.67 5.0 20.0

50 0 18.91 18.71 18.69 5.0 20.0

BW B B Measured Pw r (dBm) Tune-u
(MHz) Wode Allocation | offset S To0 Lz 5263 VPR Limit i

17125 MHz | 1745 MHz | 1777.5 MHz

1 0 23.7 23.7 23.6 0.0 25.0

1 12 235 23.8 23.7 0.0 25.0

1 24 23.6 23.7 23.6 0.0 25.0

QPSK 12 0 22.8 22.6 22.6 1.0 24.0

12 7 229 22.7 22.6 1.0 24.0

12 13 22.9 22.7 22.6 1.0 24.0

25 0 22.9 22.7 22.6 1.0 24.0

1 0 23.2 23.0 23.1 1.0 24.0

1 12 23.2 23.2 23.2 1.0 24.0

1 24 23.2 231 23.1 1.0 24.0

16QAM 12 0 21.9 21.7 21.7 2.0 23.0

12 7 22.0 21.8 21.7 2.0 23.0

12 13 21.9 21.7 21.7 2.0 23.0

5 MHz 25 0 21.9 21.8 21.6 2.0 23.0

1 0 22.0 21.8 218 2.0 23.0

1 12 22.1 21.9 218 2.0 23.0

1 24 221 21.8 21.8 2.0 23.0

64Q0AM 12 0 20.8 20.6 20.6 3.0 22.0

12 7 21.0 20.8 20.6 3.0 22.0

12 13 20.9 20.7 20.7 3.0 22.0

25 0 20.9 20.7 20.6 3.0 22.0

1 0 19.0 18.7 18.8 5.0 20.0

1 12 19.1 18.8 18.9 5.0 20.0

1 24 19.0 18.7 18.8 5.0 20.0

256QAM 12 0 18.8 18.7 18.6 5.0 20.0

12 7 19.0 18.7 18.6 5.0 20.0

12 13 18.9 18.7 18.6 5.0 20.0

25 0 18.9 18.7 18.5 5.0 20.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

BW

RB

RB

Measured Pw r (dBm)

Tune-up

(MHz) Mode Allocation|  offset 131987 132322 132657 MPR Limit
1711.5MHz | 1745 MHz [ 1778.5 MHz

1 0 23.67 23.65 23.55 0.0 25.0

1 8 23.66 23.73 23.68 0.0 25.0

1 14 23.61 23.66 23.58 0.0 25.0

QPSK 8 0 22.90 22.68 22.55 1.0 24.0

8 4 22.94 22.70 22.59 1.0 24.0

8 7 22.90 22.69 22.57 1.0 24.0

15 0 22.89 22.69 22.54 1.0 24.0

1 0 23.15 23.02 23.02 1.0 24.0

1 8 23.19 23.08 23.13 1.0 24.0

1 14 23.16 23.02 23.09 1.0 24.0

16QAM 8 0 22.01 21.69 21.62 2.0 23.0

8 4 22.05 21.73 21.69 2.0 23.0

8 7 22.06 21.71 21.66 2.0 23.0

3 MHz 15 0 21.93 21.71 21.62 2.0 23.0

1 0 21.98 21.80 21.78 2.0 23.0

1 8 22.13 21.92 21.88 2.0 23.0

1 14 22.04 21.88 21.76 2.0 23.0

640QAM 8 0 20.91 20.74 20.63 3.0 22.0

8 4 20.96 20.75 20.66 3.0 22.0

8 7 20.95 20.76 20.67 3.0 22.0

15 0 20.92 20.75 20.56 3.0 22.0

1 0 18.91 18.79 18.60 5.0 20.0

1 8 19.09 18.87 18.80 5.0 20.0

1 14 19.00 18.70 18.69 5.0 20.0

256QAM 8 0 18.93 18.71 18.56 5.0 20.0

8 4 18.98 18.75 18.59 5.0 20.0

8 7 18.96 18.73 18.61 5.0 20.0

15 0 18.92 18.72 18.58 5.0 20.0

BW B B Measured Pw r (dBm) Tune-u
(MHz) Wode Allocation | offset R Lz 52665 VPR Limit i

1710.7 MHz | 1745 MHz | 1779.3 MHz

1 0 23.53 23.66 23.56 0.0 25.0

1 3 23.56 23.68 23.58 0.0 25.0

1 5 23.58 23.65 23.55 0.0 25.0

QPSK 3 0 23.55 23.66 23.60 0.0 25.0

3 1 23.56 23.66 23.61 0.0 25.0

3 3 23.56 23.66 23.61 0.0 25.0

6 0 22.85 22.65 22.58 1.0 24.0

1 0 23.11 23.05 22.84 1.0 24.0

1 3 23.14 23.03 22.82 1.0 24.0

1 5 23.13 22.99 22.82 1.0 24.0

16QAM 3 0 22.92 22.87 22.79 1.0 24.0

3 1 22.91 22.88 22.78 1.0 24.0

3 3 22.94 22.87 22.76 1.0 24.0

1.4 MHz 6 0 21.89 21.74 21.67 2.0 23.0

1 0 22.16 21.81 21.78 2.0 23.0

1 3 22.12 21.82 21.94 2.0 23.0

1 5 22.15 21.74 21.74 2.0 23.0

64QAM 3 0 21.98 21.80 21.72 2.0 23.0

3 1 22.00 21.80 21.74 2.0 23.0

3 3 22.03 21.81 21.73 2.0 23.0

6 0 20.97 20.64 20.56 3.0 22.0

1 0 19.04 18.80 18.70 5.0 20.0

1 3 19.06 18.77 18.72 5.0 20.0

1 5 18.96 18.68 18.69 5.0 20.0

256QAM 3 0 18.92 18.65 18.61 5.0 20.0

3 1 18.98 18.69 18.64 5.0 20.0

3 3 18.92 18.70 18.62 5.0 20.0

6 0 18.90 18.70 18.65 5.0 20.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 66 (ANT F)

Maximum Average Power (dBm)
Pmax
v Mode RE =8 Measured Pwr (dBm)
(MHz2) Allocation| offset T
132072 132322 132572 MPR L
1720 MHz 1745 MHz 1770 MHz
1 0 23.03 23.94 24.09 0.0 25.0
1 49 23.19 23.93 23.92 0.0 25.0
1 99 23.86 24.01 23.90 0.0 250
QPSK 50 0 22.28 2291 23.09 10 240
50 24 22.50 22.98 22.99 1.0 240
50 50 22.83 23.02 22.90 1.0 24.0
100 0 22.60 22.94 23.08 1.0 24.0
1 0 2242 23.18 23.31 1.0 24.0
1 49 22.49 23.07 22.98 10 240
1 99 23.11 23.21 22.96 1.0 240
16QAM 50 0 21.50 21.95 22.18 2.0 23.0
50 24 21.72 21.97 22.02 2.0 23.0
50 50 21.87 22.03 21.97 2.0 23.0
20 MHz 100 0 21.82 21.97 22.14 2.0 23.0
1 0 21.87 22.16 22.20 2.0 23.0
1 49 21.90 22.25 22.42 2.0 23.0
1 99 21.93 2221 22.34 2.0 23.0
64QAM 50 0 20.69 20.95 21.10 3.0 22.0
50 24 20.80 20.94 21.18 3.0 22.0
50 50 20.80 21.02 21.23 3.0 22.0
100 0 20.78 20.93 21.14 3.0 220
1 0 18.74 19.10 19.40 5.0 20.0
1 49 19.01 19.08 19.26 5.0 20.0
1 99 19.05 19.27 19.47 5.0 20.0
256QAM 50 0 18.66 18.94 19.15 5.0 20.0
50 24 18.79 18.98 19.15 5.0 20.0
50 50 18.82 19.05 19.21 5.0 20.0
100 0 18.78 18.95 19.14 5.0 20.0
Measured Pwr (dBm)
(SHWZ) Mode A"o'zzﬁon o?sBet 132047 132322 132597 MPR TE:‘;:"
1717.5MHz | 1745 MHz | 1772.5 MHz
1 0 23.63 24.00 2351 0.0 25.0
1 37 23.52 23.85 23.07 0.0 25.0
1 74 23.74 24.03 23.37 0.0 25.0
QPSK 36 0 2254 22.92 22.58 1.0 240
36 20 22.58 22.93 22.37 1.0 24.0
36 39 22.78 22.95 22.50 1.0 24.0
75 0 22.63 22.92 22.56 1.0 24.0
1 0 22.56 23.04 22.79 10 240
1 37 22.49 22.83 22.36 10 240
1 74 22.89 23.21 22.69 1.0 240
16QAM 36 0 21.55 21.90 21.80 2.0 23.0
36 20 21.63 21.96 21.59 2.0 23.0
36 39 21.79 22.02 2171 2.0 23.0
15 MHz 75 0 21.74 21.96 21.79 2.0 23.0
1 0 21.33 22.11 22.33 2.0 23.0
1 37 21.29 22.17 22.00 2.0 23.0
1 74 21.84 22.25 22.23 2.0 23.0
64QAM 36 0 20.21 20.98 21.20 3.0 22.0
36 20 20.27 20.98 21.00 3.0 22.0
36 39 20.53 21.05 21.10 3.0 22.0
75 0 20.47 20.95 21.16 3.0 220
1 0 18.69 19.00 19.21 5.0 20.0
1 37 18.62 19.13 19.07 5.0 20.0
1 74 19.01 19.19 19.49 5.0 20.0
256QAM 36 0 18.54 18.99 19.18 5.0 20.0
36 20 18.62 18.95 19.17 5.0 20.0
36 39 18.87 19.08 19.21 5.0 20.0
75 0 18.78 18.97 19.18 5.0 20.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(SHWZ) Mode Aqu;Eu'on o?sBet 132022 132322 132622 MPR TE:‘:“:"’
1715MHz | 1745MHz | 1775MHz
1 0 23.68 23.97 24.20 0.0 25.0
1 25 23.33 24.04 23.96 0.0 25.0
1 49 23.77 24.10 24.19 0.0 25.0
QPSK 25 0 22,50 22.98 23.10 1.0 24.0
25 12 22.46 23.00 23.04 1.0 24.0
25 25 22.66 23.05 23.22 1.0 24.0
50 0 2255 22.96 23.14 1.0 24.0
1 0 22.81 23.11 23.29 1.0 24.0
1 25 2237 23.12 2297 1.0 24.0
1 49 23.02 23.12 23.39 1.0 24.0
16QAM 25 0 2156 22.01 22.10 2.0 23.0
25 12 2152 22.03 22.09 2.0 23.0
25 25 2177 22.08 22.29 2.0 23.0
oMy 50 0 21.68 2197 22.20 2.0 23.0
1 0 21.79 2211 2253 2.0 23.0
1 25 21.84 2227 22.32 2.0 23.0
1 49 21.84 2221 22.43 2.0 23.0
64QAM 25 0 20.75 2097 21.23 3.0 22.0
25 12 20.83 21.03 21.27 3.0 22.0
25 25 20.82 21.09 21.33 3.0 22.0
50 0 20.74 20.96 2124 3.0 22.0
1 0 18.85 19.05 19.34 50 20.0
1 25 19.02 19.18 19.32 50 20.0
1 49 18.93 19.23 19.36 50 20.0
256QAM 25 0 18.77 19.00 19.27 50 20.0
25 12 18.90 19.03 19.28 50 20.0
25 25 18.86 19.08 19.36 50 20.0
50 0 18.85 18.99 19.24 50 20.0
Measured Pwr (dBm)
(SHWZ) Mode Aqu;:ﬁon Oﬁfet 131997 132322 132647 MPR TE:‘:HUP
17125 MHz | 1745MHz | 1777.5 MHz
1 0 23.66 23.89 24.28 0.0 25.0
1 12 23.78 24.06 24.15 0.0 25.0
1 24 23.65 23.97 24.22 0.0 25.0
QPSK 12 0 22.68 2297 23.18 1.0 24.0
12 7 22.75 22.96 23.23 1.0 24.0
12 13 22.70 23.01 23.33 1.0 24.0
25 0 22.68 22.94 23.22 1.0 24.0
1 0 22.80 23.14 23.29 1.0 24.0
1 12 22,67 23.24 23.23 1.0 24.0
1 24 22.86 23.00 23.45 1.0 24.0
16QAM 12 0 21.68 21.94 22.19 2.0 23.0
12 7 21.72 21.96 22.25 2.0 23.0
12 13 21.70 22.01 22.28 2.0 23.0
. 25 0 21.72 21.96 2224 2.0 23.0
1 0 21.80 22.14 22.44 2.0 23.0
1 12 21.88 22.28 22.42 2.0 23.0
1 24 21.97 22.20 22.39 2.0 23.0
64QAM 12 0 2077 21.02 21.25 3.0 22.0
12 7 20.78 20.98 21.29 3.0 22.0
12 13 20.76 21.03 21.34 3.0 22.0
25 0 20.75 2091 2121 3.0 22.0
1 0 18.73 19.03 19.29 50 20.0
1 12 18.76 19.30 19.48 50 20.0
1 24 18.77 19.19 19.39 50 20.0
256QAM 12 0 18.80 18.99 19.23 50 20.0
12 7 18.83 19.01 19.24 50 20.0
12 13 18.77 19.07 19.31 50 20.0
25 0 18.73 18.99 19.27 50 20.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(SHWZ) Mode Aqu;Eu'on o?sBet 131987 132322 132657 MPR TE:‘:“:"’
17115MHz | 1745MHz | 1778.5 MHz
1 0 23.50 24.00 24.10 0.0 25.0
1 8 23.24 24.08 24.08 0.0 25.0
1 14 23.10 24.00 24.10 00 250
QPSK 8 0 2221 23.00 23.09 10 24.0
8 4 2219 2303 2313 10 24.0
8 7 2217 23.09 23.14 10 24.0
15 0 22.14 22.99 23.09 10 24.0
1 0 22.20 23.26 22.95 10 24.0
1 8 2212 23.23 23.22 10 24.0
1 14 2212 23.23 23.24 10 24.0
16QAM 8 0 21.20 2203 2212 2.0 23.0
8 4 2121 22.10 22.20 2.0 23.0
8 7 21.25 2219 22.26 2.0 230
. s 15 0 21.20 2201 2223 2.0 23.0
1 0 21.79 2218 22.36 2.0 23.0
1 8 2163 22.28 2258 2.0 23.0
1 14 2157 2211 22.35 2.0 23.0
64QAM 8 0 2051 21.05 21.29 3.0 220
8 4 2052 21.09 21.34 3.0 220
8 7 2051 2118 21.33 30 220
15 0 20.48 21.03 21.35 3.0 22.0
1 0 18.76 19.15 19.36 50 20.0
1 8 18.82 19.24 19.62 50 200
1 14 18.83 19.19 19.56 50 20.0
256QAM 8 0 18.74 19.06 19.28 50 20.0
8 4 18.77 19.10 19.32 50 20.0
8 7 18.77 19.11 19.29 50 200
15 0 18.72 19.09 19.27 50 20.0
Measured Pwr (dBm)
(SHWZ) Mode Aqu;:ﬁon Oﬁfet 131979 132322 132665 | MPR T‘E?:I;'p
1710.7 MHz | 1745MHz | 1779.3 MHz
1 0 23.38 2411 24.21 0.0 25.0
1 3 2322 24.14 2411 0.0 25.0
1 5 2311 24.06 24.04 0.0 25.0
QPSK 3 0 23.01 23.99 2392 0.0 25.0
3 1 22.94 23.95 23.88 0.0 25.0
3 3 22.89 2391 23.86 0.0 25.0
6 0 22.05 2303 23.06 10 24.0
1 0 22.02 2316 2313 10 24.0
1 3 22.14 23.16 2316 10 24.0
1 5 22.10 2315 2315 10 24.0
16QAM 3 0 22.04 22.99 23.04 10 24.0
3 1 22.05 23.02 23.07 10 24.0
3 3 22.03 22.99 23.05 10 24.0
Lok 6 0 21.24 21.96 2223 2.0 23.0
1 0 21.75 2219 22.38 2.0 23.0
1 3 2155 22.26 22.47 2.0 230
1 5 21.46 22.24 22.38 2.0 23.0
64QAM 3 0 21.45 2216 2245 2.0 23.0
3 1 21.41 22.14 2242 2.0 230
3 3 21.40 2212 2241 2.0 23.0
6 0 20.36 21.09 21.36 3.0 22.0
1 0 18.67 19.25 1954 50 20.0
1 3 18.69 19.16 19.51 50 20.0
1 5 18.65 19.25 19.49 50 20.0
256QAM 3 0 18.60 19.08 19.36 50 20.0
3 1 18.64 19.14 19.31 50 200
3 3 18.62 19.10 19.36 50 20.0
6 0 1853 19.16 19.47 50 20.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 66B (UL CA) (ANT B)

PCCRB PCCRB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 49 1 0 23.57 22.96
1715.0 1724.9 1 0 1 49 13.71 13.87
50 0 50 0 22.12 21.17
1 49 1 0 23.90 23.14
20MHz 1740.1 1750 1 0 1 49 13.57 13.70
(10MHz / 10MHz) ! | :
50 0 50 0 22.03 21.05
1 49 1 0 2351 22.91
1765.1 1775.0 1 0 1 49 13.53 13.78
50 0 50 0 22.00 21.00
PCCRB PCCRB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 24 1 0 23.31 22.71
17125 1719.7 1 0 1 49 14.19 14.45
25 0 50 0 22.18 21.29
1 24 1 0 23.93 23.39
15MHz
(5MHz / 10MHz) 1740.2 17475 1 0 1 49 14.12 14.31
25 0 50 0 22.12 21.09
1 24 1 0 23.49 22.83
1767.8 1775.0 1 0 1 49 14.01 14.23
25 0 50 0 21.98 21.00
PCC RB PCCRB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 24 1 0 23.24 22.78
17125 1717.3 1 0 1 24 14.23 14.45
25 0 25 0 22.10 21.28
1 24 1 0 24.08 23.27
10MHz 1742.6 1747.4 1 0 1 24 14.12 14.39
(5MHz / 5MHz) i : . :
25 0 25 0 22.12 21.15
1 24 1 0 23.47 22.91
1772.7 17775 1 0 1 24 14.08 14.25
25 0 25 0 22.03 21.05
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27

FCC ID: ASLSMF946U

LTE Band 66B (UL CA) (ANT F)

1 49 1 0 23.77 23.01

1715.0 17249 1 0 1 49 1351 13.92

50 0 50 0 22,01 21.05

1 49 1 0 24.05 23.48

(10Maozhlllill.—gMHZ) 1740.1 1750 1 0 1 49 13.74 14.08
50 0 50 0 2227 2131

1 49 1 0 23.53 23.05

1765.1 1775.0 1 0 1 49 14.01 14.55

50 0 50 0 22.49 21.50

1 24 1 0 22.96 2237

17125 1719.7 1 0 1 49 13.93 13.92

25 0 50 0 21.75 20.72

1 24 1 0 23.73 23.38

(SMSI-ZS;\/ZII.F&/IHZ) 1740.2 17475 1 0 1 49 14.23 14.75
25 0 50 0 22.29 21.37

1 24 1 0 23.22 23.04

1767.8 1775.0 1 0 1 49 14.48 1511

25 0 50 0 2219 21.28

1 24 1 0 22.67 22.26

17125 17173 1 0 1 24 14.04 14.55

25 0 25 0 21.42 20.59

1 24 1 0 23.67 2341

(5M]I:|OZh//Ig|hZ/IHZ) 17426 17474 1 0 1 24 14.33 14.83
25 0 25 0 22.40 2143

1 24 1 0 23.30 23.02

17727 17775 1 0 1 24 14.58 14.99

25 0 25 0 2226 21.24
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 66C (UL CA) (ANT B)

PCCRB PCCRB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 99 1 0 23.00 22.16
1720.0 1739.8 1 0 1 99 15.72 15.86
100 0 100 0 21.76 20.77
1 99 1 0 23.64 22.91
40MHz
(20MHz / 20MHz) 1735.1 1754.9 1 0 1 99 15.64 15.76
100 0 100 0 21.95 21.11
1 99 1 0 23.15 22.37
1750.2 1770.0 1 0 1 99 15.53 15.82
100 0 100 0 21.92 21.02
PCC RB PCC RB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 74 1 0 22.56 21.90
1717.8 1734.6 1 0 1 99 15.70 15.90
75 0 100 0 21.38 20.52
1 74 1 0 23.51 22.84
SSMHz 1735.3 1752.3 1 0 1 99 15.58 15.72
(15MHz / 20MHz) i : | :
75 0 100 0 21.85 21.03
1 74 1 0 22.78 22.10
1752.9 1770.0 1 0 1 99 15.54 15.75
75 0 100 0 21.88 21.01
PCCRB PCCRB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 74 1 0 22.53 22.03
17175 17325 1 0 1 74 15.73 15.91
75 0 75 0 21.32 20.46
1 74 1 0 23.63 22.87
SOMHz 1737.5 1752.5 1 0 1 74 15.60 15.79
(15MHz / 15MHz) : : . :
75 0 75 0 21.91 21.08
1 74 1 0 22.68 22.05
1757.5 17725 1 0 1 74 15.54 15.73
75 0 75 0 21.53 20.74
PCCRB PCCRB SCC1 RB SCC1 RB Conducted Average Pow er (dBm)
Bandw idth PCC Frequency (MHz) | SCC1 Frequency (MHz)
Size Offset Size Offset QPSK 16QAM
1 24 1 0 22.33 22.02
17125 1724.2 1 0 1 99 15.74 16.28
25 0 100 0 21.03 20.19
1 24 1 0 23.01 22.35
25MHz
(5MHz / 20MHz) 1735.6 1747.3 1 0 1 99 15.45 16.06
25 0 100 0 21.63 20.72
1 24 1 0 22.21 21.90
1758.3 1770.0 1 0 1 99 15.37 15.84
25 0 100 0 21.20 20.50

Page 75 of 546

UL KOREA LTD. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL KOREA LTD. Confidential

This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.

FORM ID: FCC_27(05)



REPORT NO: 4790748041-E4V5 DATE: 2023-05-27

FCC ID: ASLSMF946U

LTE Band 66C (UL CA) (ANT F)

1 99 1 0 22.56 2215

1720.0 1739.8 1 0 1 99 1571 16.19

100 0 100 0 21.01 20.11

1 99 1 0 23.60 2271

(ZOMﬁZ'\IA?gMHZ) 1735.1 1754.9 1 0 1 99 15.75 16.62
100 0 100 0 21.69 20.79

1 99 1 0 22.95 22.75

1750.2 1770.0 1 0 1 99 15.79 16.44

100 0 100 0 21.66 20.86

1 74 1 0 22.35 21.86

1717.8 1734.6 1 0 1 99 15.60 16.12

75 0 100 0 20.87 19.95

1 74 1 0 22.95 22,63

(lSMathA;gMHz) 17353 1752.3 1 0 1 99 15.92 16.40
75 0 100 0 21.66 20.84

1 74 1 0 22.96 2258

1752.9 1770.0 1 0 1 99 15.95 16.41

75 0 100 0 21.68 20.78

1 74 1 0 2253 22.16

17175 17325 1 0 1 74 1591 16.52

75 0 75 0 21.67 20.68

1 74 1 0 22.96 22.44

(lSMIi?//T;MHZ) 17375 17525 1 0 1 74 1591 16.48
75 0 75 0 21.60 20.73

1 74 1 0 22.52 21.97

17575 17725 1 0 1 74 16.08 16.49

75 0 75 0 21.49 20.55

1 24 1 0 22.82 2248

17125 17242 1 0 1 99 15.66 16.21

25 0 100 0 21.69 20.71

1 24 1 0 23.38 23.34

(5M:ZS;\A2|—(|)¢\/IHZ) 17356 17473 1 0 1 99 15.97 16.60
25 0 100 0 22.34 21.36

1 24 1 0 23.52 23.23

1758.3 1770.0 1 0 1 99 16.04 16.81

25 0 100 0 22.47 21.54
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

LTE Band 71
Maximum Average Power (dBm)
Pmax
s Mode R8 B Measured Pw r (dBm)

(MHz) Allocation | offset Tune-up

133222 133297 133372 MPR Limit

673 MHz 680.5 MHz 688 MHz

1 0 23.92 24.07 23.74 0.0 25.5

1 49 23.85 24.08 23.67 0.0 255

1 99 23.73 23.89 23.43 0.0 255

QPSK 50 0 22.90 23.11 22.80 1.0 24.5

50 24 22.92 23.06 22.74 1.0 245

50 50 22.83 22.97 22.66 1.0 245

100 0 22.95 23.05 22.77 1.0 245

1 0 23.35 23.35 23.21 1.0 245

1 49 23.27 23.40 23.13 1.0 245

1 99 23.13 23.19 22.82 1.0 245

16QAM 50 0 21.92 22.12 21.80 2.0 235

50 24 21.93 22.07 21.72 2.0 235

50 50 21.83 21.98 21.62 2.0 235

20 MHz 100 0 21.95 22.04 21.75 2.0 235

1 0 22.08 22.24 21.94 2.0 235

1 49 22.07 22.24 21.80 2.0 235

1 99 21.93 21.98 21.61 2.0 235

64Q0AM 50 0 20.91 21.07 20.75 3.0 22.5

50 24 20.91 21.04 20.71 3.0 225

50 50 20.81 20.96 20.60 3.0 225

100 0 20.95 21.03 20.74 3.0 225

1 0 19.16 19.26 18.88 5.0 20.5

1 49 19.05 19.24 18.72 5.0 20.5

1 99 19.02 19.14 18.63 5.0 20.5

256QAM 50 0 18.93 19.09 18.78 5.0 20.5

50 24 18.92 19.07 18.72 5.0 20.5

50 50 18.86 19.00 18.67 5.0 20.5

100 0 18.95 19.04 18.75 5.0 20.5

BW B B Measured Pwr (dBm) Tune-u
(MHz) Mode Allocation| offset 133197 133297 133397 MPR Limit P

670.5 MHz | 680.5 MHz | 690.5 MHz

1 0 24.26 24.12 24.01 0.0 25.5

1 37 24.22 24.14 23.91 0.0 255

1 74 24.22 23.95 23.79 0.0 255

QPSK 36 0 23.21 23.14 23.02 1.0 24.5

36 20 23.25 23.11 22.98 1.0 245

36 39 23.23 23.03 22.87 1.0 245

75 0 23.30 23.09 23.01 1.0 245

1 0 23.45 23.41 23.33 1.0 24.5

1 37 23.52 23.43 23.22 1.0 245

1 74 23.41 23.27 23.07 1.0 245

16QAM 36 0 22.24 22.12 22.03 2.0 235

36 20 22.28 2211 21.97 2.0 235

36 39 22.25 22.03 21.84 2.0 235

15 MHz 75 0 22.29 22.07 21.99 2.0 235

1 0 22.36 22.31 22.13 2.0 235

1 37 22.35 22.27 22.02 2.0 235

1 74 22.25 22.02 21.77 2.0 235

64Q0AM 36 0 21.18 21.08 20.97 3.0 22.5

36 20 21.20 21.04 20.91 3.0 225

36 39 21.15 20.93 20.75 3.0 225

75 0 21.21 21.04 20.94 3.0 225

1 0 19.34 19.30 19.12 5.0 20.5

1 37 19.18 19.26 18.95 5.0 20.5

1 74 19.22 19.11 18.82 5.0 20.5

256QAM 36 0 19.19 19.11 18.97 5.0 20.5

36 20 19.17 19.03 18.92 5.0 20.5

36 39 19.11 18.96 18.79 5.0 20.5

75 0 19.21 19.04 18.93 5.0 20.5
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

BW

RB

RB

Measured Pw r (dBm)

Tune-up

(MHz) Mode Allocation| offset 133172 133297 133422 MPR Limit
668 MHz 680.5 MHz 693 MHz

1 0 24.40 24.21 24.06 0.0 255

1 25 24.35 24.22 24.02 0.0 25.5

1 49 24.27 24.04 23.92 0.0 25.5

QPSK 25 0 23.36 23.20 23.09 1.0 245

25 12 23.42 23.18 23.08 1.0 24.5

25 25 23.38 23.10 23.00 1.0 24.5

50 0 23.41 23.14 23.07 1.0 245

1 0 23.76 23.33 23.38 1.0 245

1 25 23.64 23.33 23.32 1.0 24.5

1 49 23.63 23.19 23.21 1.0 24.5

16QAM 25 0 22.38 22.21 22.10 2.0 235

25 12 22.44 22.20 22.09 2.0 235

25 25 22.45 22.13 21.98 2.0 235

10 MHz 50 0 22.40 22.18 22.06 2.0 235

1 0 22.51 22.47 22.17 2.0 235

1 25 22.52 22.40 22.14 2.0 235

1 49 22.35 22.19 21.94 2.0 235

640QAM 25 0 21.35 21.19 21.01 3.0 225

25 12 21.40 21.17 21.00 3.0 225

25 25 21.31 21.04 20.85 3.0 22.5

50 0 21.38 21.12 20.97 3.0 225

1 0 19.38 19.26 19.07 5.0 20.5

1 25 19.37 19.32 19.03 5.0 20.5

1 49 19.24 19.07 18.80 5.0 20.5

256QAM 25 0 19.31 19.15 18.97 5.0 20.5

25 12 19.36 19.14 18.97 5.0 20.5

25 25 19.31 19.06 18.80 5.0 20.5

50 0 19.33 19.10 18.96 5.0 20.5

BW B B Measured Pw r (dBm) Tune-u
(MHz) Wode Allocation | offset ey as29 Ry VPR Limit i

665.5 MHz | 680.5 MHz | 695.5 MHz

1 0 24.38 24.20 23.88 0.0 25.5

1 12 24.40 24.28 23.95 0.0 25.5

1 24 24.33 24.18 23.83 0.0 25.5

QPSK 12 0 23.36 23.21 23.00 1.0 245

12 7 23.45 23.24 22.99 1.0 24.5

12 13 23.38 23.19 22.94 1.0 24.5

25 0 23.39 23.19 22.98 1.0 245

1 0 23.76 23.63 23.33 1.0 24.5

1 12 23.81 23.75 23.34 1.0 24.5

1 24 23.74 23.66 23.25 1.0 245

16QAM 12 0 22.36 22.25 22.02 2.0 235

12 7 22.44 22.28 22.02 2.0 235

12 13 22.38 22.24 21.97 2.0 235

5 MHz 25 0 22.41 22.22 21.98 2.0 235

1 0 22.45 22.43 21.99 2.0 235

1 12 22.46 22.52 22.05 2.0 235

1 24 22.40 22.36 21.89 2.0 235

64QAM 12 0 21.34 21.21 20.91 3.0 22.5

12 7 21.43 21.24 20.94 3.0 225

12 13 21.39 21.18 20.87 3.0 225

25 0 21.40 21.18 20.88 3.0 22.5

1 0 19.48 19.28 18.93 5.0 20.5

1 12 19.58 19.39 18.95 5.0 20.5

1 24 19.46 19.20 18.74 5.0 20.5

256QAM 12 0 19.30 19.18 18.86 5.0 20.5

12 7 19.40 19.18 18.90 5.0 20.5

12 13 19.35 19.15 18.84 5.0 20.5

25 0 19.34 19.16 18.83 5.0 20.5
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n7 (ANT B)

Maximum Average Power (dBm)
Pmax
BW Modulatio Mode RB_ RB Neasured P (dBm)
(MHz) n Allocation| offset Tune-up
504000 507000 510000 MPR Limit
2520 MHz 2535 MHz 2550 MHz
1 1 23.06 22.70 22.65 0.0 24.0
1 108 23.02 23.11 22.15 0.0 24.0
1 214 22.94 23.24 22.41 0.0 24.0
/2 BPSK 108 0 22.23 22.32 22.01 0.5 235
108 54 23.13 23.18 23.09 0.0 24.0
108 108 22.05 22.31 22.23 0.5 23.5
216 0 22.15 22.32 21.95 0.5 235
1 1 22.97 22.80 2252 0.0 24.0
DFT-s 1 108 23.16 23.26 22.17 0.0 24.0
40 MHz OFDM 1 214 23.02 23.33 22.40 0.0 24.0
QPSK 108 0 22.27 22.39 22.06 1.0 23.0
108 54 23.19 23.20 23.13 0.0 24.0
108 108 2211 22.33 22.26 1.0 23.0
216 0 22.15 22.33 22.17 1.0 23.0
1 1 21.99 22.10 21.99 1.0 23.0
16QAM 1 108 22.13 22.24 21.73 1.0 23.0
1 214 22.03 22.41 21.92 1.0 23.0
64QAM 1 1 21.10 21.14 20.67 25 215
256QAM 1 1 17.42 18.53 18.08 4.5 19.5
CP-OFDM QPSK 1 1 21.94 21.93 21.60 1.5 22.5
BW Modulatio RB RB Measured Pwr (dBm) Tune-u
) . Mode | onl offeet |_593900 | 507000 | 511000 | MPR | TP
2515 MHz 2535 MHz 2555 MHz
1 1 23.38 23.10 22.78 0.0 24.0
1 80 23.11 22.96 22.66 0.0 24.0
1 158 22.87 23.10 22.66 0.0 24.0
/2 BPSK 80 0 22.23 22.06 22.08 0.5 235
80 40 23.13 23.00 23.18 0.0 24.0
80 80 22.04 21.96 22.29 0.5 235
160 0 22.20 22.11 22.00 0.5 235
DFT-s. 1 1 23.44 23.28 22.76 0.0 24.0
somsz | oFom 1 80 23.24 23.11 22.72 0.0 24.0
1 158 23.01 23.13 22.68 0.0 24.0
QPSK 80 0 22.31 22.16 22.12 1.0 23.0
80 40 23.18 23.02 23.22 0.0 24.0
80 80 22.08 22.02 22.32 1.0 23.0
160 0 2221 22.06 22.20 1.0 23.0
16QAM 1 1 22.45 22.19 22.11 1.0 23.0
640QAM 1 1 21.08 20.87 20.70 25 21.5
256QAM 1 1 18.47 18.23 18.05 4.5 19.5
CP-OFDM QPSK 1 1 21.92 21.79 21.59 15 225
BW Modulatio RB RB Aesler e () Tune-u
(MHz) n Mode Aatnl agem 502500 507000 511500 MPR Limit P
25125 MHz | 2535 MHz | 2557.5 MHz
1 1 22.97 23.05 22.89 0.0 24.0
1 67 23.14 22.94 23.03 0.0 24.0
1 131 22.98 23.06 22.98 0.0 24.0
/2 BPSK 64 0 22.32 22.10 22.11 0.5 235
64 35 23.24 23.04 23.12 0.0 24.0
64 69 22.22 22.03 22.22 0.5 235
128 0 22.24 22.10 2211 0.5 235
1 1 23.12 23.14 22.92 0.0 24.0
DFT-s- 1 67 23.18 23.05 22.90 0.0 24.0
25 MHz OFDM
1 131 23.13 23.14 22.76 0.0 24.0
QPSK 64 0 22.33 22.09 22.15 1.0 23.0
64 35 23.21 23.03 23.09 0.0 24.0
64 69 22.27 22.07 22.24 1.0 23.0
128 0 22.28 22.09 22.19 1.0 23.0
16QAM 1 1 22.40 22.18 22.04 1.0 23.0
64QAM 1 1 21.00 20.75 20.59 2.5 215
256QAM 1 1 18.75 18.61 18.39 4.5 19.5
CP-OFDM QPSK 1 1 21.82 21.62 21.50 15 225
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

BW Modulatio RB RB Measured Pwr (dBm) Tune-u
(MHz) n Do Allocation| offset 502000 S07000 512000 VPR Limit ‘
2510 MHz | 2535 MHz | 2560 MHz
1 1 23.23 2291 23.02 0.0 24.0
1 53 23.13 22.94 22.49 0.0 24.0
1 104 22.45 22.95 21.99 0.0 24.0
/2 BPSK 50 0 22.42 22.12 22.31 05 235
50 28 22.90 23.12 23.36 0.0 24.0
50 56 22.41 22.07 22.42 05 235
100 0 22.42 22.09 22.40 0.5 235
1 1 23.15 22.89 23.20 0.0 24.0
T 1 53 23.09 23.05 23.22 0.0 24.0
oMz | OFDM 1 104 22.47 23.14 22.77 0.0 24.0
QPSK 50 0 22.41 2213 22.39 1.0 23.0
50 28 22.89 23.13 23.36 0.0 24.0
50 56 22.41 22.09 22.45 1.0 23.0
100 0 22.50 22.19 22.42 1.0 23.0
1 1 22.18 21.82 22.18 1.0 23.0
16QAM 1 53 22.16 22.14 22.25 1.0 23.0
1 104 21.45 22.10 21.81 1.0 23.0
64QAM 1 1 21.06 20.77 20.96 25 215
256QAM 1 1 18.43 18.16 18.28 45 19.5
CP-OFDM|  QPSK 1 1 2152 2152 21.76 15 225
BW Modulatio RB RB Measured Pwr (dBm) Tune-u
M) n Mode | ionl offset 501500 507000 512500 MPR Ay P
2507.5 MHz | 2535 MHz | 2562.5 MHz
1 1 23.09 22.80 23.19 0.0 24.0
1 40 22.98 23.20 22.87 0.0 24.0
1 77 22.45 23.28 22.48 0.0 24.0
/2 BPSK 36 0 22.27 21.99 22.34 0.5 235
36 22 23.12 23.03 23.45 0.0 24.0
36 43 2231 22.00 22.39 05 235
75 0 22.33 22.05 22.49 05 235
1 1 23.06 23.02 23.28 0.0 24.0
DFT-s- 1 40 23.04 22.97 23.34 0.0 24.0
15MHz | OFDM
1 77 22.56 23.12 22.99 0.0 24.0
QPSK 36 0 22.34 22.09 22.38 1.0 23.0
36 22 23.12 23.05 23.45 0.0 24.0
36 43 22.34 22.09 22.48 1.0 23.0
75 0 22.35 22.13 2251 1.0 23.0
16QAM 1 1 22.11 2213 22.28 1.0 23.0
64QAM 1 1 20.97 20.75 20.99 25 215
256QAM 1 1 17.62 18.06 18.29 45 19.5
CP-OFDM|  QPSK 1 1 21.66 21.58 21.81 15 225
BW Modulatio RB RB Measured Pwr (dBm) Tune-u
(MHz) n et Allocation| offset 501000 S07000 518000 VPR Limit ¢
2505 MHz | 2535MHz | 2565 MHz
1 1 22.79 22.93 22.85 0.0 24.0
1 26 23.09 22.95 22.83 0.0 24.0
1 50 22.78 22.95 22.29 0.0 24.0
/2 BPSK 25 0 22.19 22.03 22.33 05 235
25 14 2222 23.03 23.18 0.0 24.0
25 27 22.19 22.07 22.40 05 235
50 0 22.20 22.03 22.32 0.5 235
1 1 22.85 23.00 23.04 0.0 24.0
DFTs- 1 26 23.17 23.05 23.12 0.0 24.0
10 MHz OFDM
1 50 22.89 23.06 22.66 0.0 24.0
QPSK 25 0 22.26 22.09 22.33 1.0 23.0
25 14 23.23 23.04 23.06 0.0 24.0
25 27 22.25 22.07 22.39 1.0 23.0
50 0 22.23 22.06 22.32 1.0 23.0
16QAM 1 1 21.74 22.07 22.08 1.0 23.0
64QAM 1 1 21.03 20.74 20.97 25 215
256QAM 1 1 18.34 18.02 18.28 45 19.5
CP-OFDM|  QPSK 1 1 21.33 21.57 21.40 15 225
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

BW latio RB RB Tune-

(MHz) M)d:a ¥adls Allocation| offset D000 B07000 SIEEY REE Lll_i:‘itup
25025 MHz | 2535 MHz | 2567.5 MHz

1 1 22.77 22.91 23.00 0.0 24.0

1 13 22.87 22.93 22.68 0.0 24.0

1 23 23.07 22.95 22.44 0.0 24.0

/2 BPSK 12 0 22.33 22.00 22.36 0.5 235

12 7 23.26 23.04 23.20 0.0 24.0

12 13 22.32 22.10 22.42 0.5 235

25 0 22.35 22.04 22.36 0.5 235

1 1 22.74 22.97 23.02 0.0 24.0

DFT-s- 1 13 2291 23.05 22.79 0.0 24.0

5MHz | OFDM

1 23 23.17 23.05 22.60 0.0 24.0

QPSK 12 0 22,50 22.02 22.35 1.0 23.0

12 7 22.28 23.06 23.18 0.0 24.0

12 13 22.39 22.13 22.39 1.0 23.0

25 0 22.29 22.05 22.23 1.0 23.0

16QAM 1 1 21.91 22.07 22.12 1.0 23.0

64QAM 1 1 20.70 20.78 20.97 25 215

256QAM 1 1 18.16 17.99 17.67 45 19.5

CP-OFDM|  QPSK 1 1 21.50 21.58 21.59 1.5 225
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n7 (ANT F)

Maximum Average Power (dBm)
BW Modulatio Mode RB_ RB Measured Pwr (dBm)
(MHz) n Allocation| offset Tune-up
504000 507000 510000 MPR e
2520MHz | 2535MHz | 2550 MHz
1 1 2221 23.30 2318 0.0 24.0
1 108 23.30 2333 23.65 0.0 24.0
1 214 22.99 23.49 23.02 00 24.0
m/28PSK | 108 0 2226 22.34 22.40 05 235
108 54 2318 23.39 2323 00 24.0
108 108 22.28 2241 22.39 05 235
216 0 2222 2242 2158 05 235
1 1 2224 2347 23.76 00 24.0
1 108 2334 23.39 23.29 00 24.0
20 MH: gETD'; 1 214 23.07 2358 23.60 0.0 24.0
QPSK 108 0 22.30 22.36 21.94 10 23.0
108 54 2326 2339 2325 0.0 24.0
108 108 2229 22.46 2245 10 230
216 0 2223 22.43 21.74 10 230
1 1 21.50 22.40 21.30 10 230
16QAM 1 108 2231 22.50 22.88 10 23.0
1 214 2231 22.58 2217 10 230
64QAM 1 1 2059 2113 21.32 25 215
256QAM 1 1 18.33 17.52 18.23 45 195
o QPSK 1 1 22.18 22.00 2171 15 225
. Measured Pwr (dBm)
(SHWZ) M°d:'a"° Mode An;égﬁon oﬁfet 503000 507000 511000 | MPR Tt'i’;#p
2515MHz | 2535MHz | 2555MHz
1 1 22.83 23.42 22.64 0.0 24.0
1 80 23.03 23.40 23.20 00 24.0
1 158 23.04 23.49 2225 00 24.0
/2 BPSK 80 0 2213 22.44 2218 05 235
80 40 2311 23.38 23.26 00 24.0
80 80 21.99 22.47 2232 05 235
160 0 2212 22.45 2227 05 235
1 1 22.79 2354 2214 0.0 24.0
DFTs- 1 80 23.14 23.47 22.79 0.0 24.0
30 MHz | OFDM
1 158 2315 2356 21.80 0.0 24.0
QPSK 80 0 2216 2248 22.20 10 230
80 40 23.09 2343 2327 0.0 24.0
80 80 22.08 2247 2229 10 23.0
160 0 2213 22.45 2227 10 230
16QAM 1 1 21.77 2253 21.96 10 230
64QAM 1 1 2085 21.27 20.88 25 215
256QAM 1 1 18.23 18.58 18.22 45 195
| opsk 1 1 2167 22.10 21.73 15 225
. Measured Pwr (dBm)
(SHWZ) M°dr‘]"a"° Mode Allozgtion oﬁfet 502500 507000 511500 | MPR TE?;#"
2512.5MHz | 2535 MHz | 2557.5 MHz
1 1 2252 23.26 2310 00 24.0
1 67 23.09 23.26 2319 00 24.0
1 131 23.05 23.29 2257 00 24.0
/2 BPSK 64 0 22.21 22.34 2218 05 235
64 35 2321 2333 2335 00 24.0
64 69 2216 22.38 22.36 05 235
128 0 2221 22.33 2231 05 235
1 1 2251 23.39 23.10 0.0 24.0
DFTs- 1 67 23.19 23.28 23.24 0.0 24.0
25MHz | OFDM
1 131 2312 23.44 2281 0.0 24.0
QPSK 64 0 2225 22.38 2222 10 23.0
64 35 2317 2334 2332 0.0 24.0
64 69 2214 2242 22.36 10 23.0
128 0 2222 22.38 2232 10 230
16QAM 1 1 21.79 22.35 2218 10 230
64QAM 1 1 2042 21.04 2076 25 215
256QAM 1 1 18.62 18.80 1850 45 195
| opsk 1 1 21.68 21.89 2164 15 225
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

. Measured Pwr (dBm)
(SHWZ) M°d:]"a"° Mode A"OFégﬁon Oﬁfet 502000 507000 512000 MPR TE::\#”
2510MHz | 2535MHz | 2560 MHz
1 1 22.74 23.03 23.19 00 24.0
1 53 2314 23.08 2334 00 24.0
1 104 2315 2313 22.88 00 24.0
/2 BPSK 50 0 2231 22.19 22.44 05 235
50 28 2321 2318 23.60 00 24.0
50 56 22.33 2212 22,64 05 235
100 0 22.38 22.21 22.56 05 235
1 1 22.77 2315 2334 00 24.0
1 53 2324 2315 23.56 00 24.0
20 My gg‘;’ 1 104 2328 23.19 22.88 00 24.0
QPSK 50 0 22.40 22.20 22.50 10 23.0
50 28 2325 2319 2357 00 24.0
50 56 2231 22.15 22,64 10 230
100 0 22.40 2224 22.59 10 230
1 1 21.70 2216 2234 10 23.0
16QAM 1 53 2224 22.18 2247 10 230
1 104 2221 2224 21.80 10 230
64QAM 1 1 20.90 20.85 21.00 25 215
256QAM 1 1 18.36 18.23 18.38 45 195
o | opsk 1 1 21.21 21.73 21.81 15 225
. Measured Pwr (dBm)
(SHWZ) M°d:'a"° Mode A"O'zgﬂon OﬁsBet 501500 507000 512500 | MPR TE?;}:‘F’
2507.5 MHz | 2535 MHz | 2562.5 MHz
1 1 23.01 23.02 23.29 00 24.0
1 40 23.07 23.02 23.45 00 24.0
1 77 23.02 23.15 22,91 00 24.0
/2 BPSK 36 0 2221 2213 2321 05 235
36 22 2325 2313 2334 00 24.0
36 43 2224 2212 23.00 05 235
75 0 2227 2217 22.91 05 235
1 1 2294 23.10 2337 00 24.0
DFT-s- 1 40 23.24 23.09 2350 0.0 24.0
15MHz | OFDM
1 77 23.20 2314 22.80 00 24.0
QPSK 36 0 22.29 22.19 22.55 10 230
36 22 2331 2314 2355 00 24.0
36 43 22.32 22.15 22,62 10 23.0
75 0 22.32 22.23 2254 10 230
16QAM 1 1 21.97 2211 22.36 10 230
64QAM 1 1 20.87 20.82 21.07 25 215
256QAM 1 1 18.30 18.17 18.37 45 195
| opsk 1 1 21.73 21.69 21.88 15 225
. Measured Pwr (dBm)
(Ianz) M°d:]"a"° Mode Anozgﬁon oﬁfet 501000 507000 513000 | MPR Tﬂm‘p
2505MHz | 2535MHz | 2565MHz
1 1 23.01 23.00 23.16 00 24.0
1 26 23.02 23.00 22.76 00 24.0
1 50 22.98 2313 22.16 00 24.0
/2 BPSK 25 0 22.05 22,07 22.46 05 235
25 14 2311 23.08 23.45 00 24.0
25 27 22.07 22.03 22.43 05 235
50 0 22.09 22,07 22.48 05 235
1 1 22.99 2307 2337 00 24.0
DFT-s- 1 26 23.10 2311 23.36 0.0 24.0
10 MHz | OFDM
1 50 23.09 23.16 22.77 00 24.0
QPSK 25 0 22.93 2211 22.90 10 230
25 14 2211 23.07 2342 00 24.0
25 27 22.08 22,09 22.48 10 23.0
50 0 2211 22.08 22.46 10 230
16QAM 1 1 22.00 2211 22.33 10 230
64QAM 1 1 20.69 20.80 21.09 25 215
256QAM 1 1 18.05 18.08 18.38 45 195
o | opsk 1 1 21.45 2162 2179 15 225
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(SHWZ) M°d:'a"° Mode A||o§:tion ofRf:et 500500 507000 513500 | MPR Tﬂgf”
25025 MHz | 2535 MHz | 2567.5 MHz
1 1 23.00 22.93 23.30 0.0 24.0
1 13 23.04 22.98 2318 00 24.0
1 23 23.06 23.02 22.90 00 24.0
/2 BPSK 12 0 2211 21.98 2241 05 235
12 7 23.13 23.07 23.43 00 24.0
12 13 2217 2211 2257 05 235
25 0 2215 22.06 22.46 05 235
1 1 23.08 23.03 23.43 00 24.0
DFT-s- 1 13 23.16 23.04 23.32 0.0 24.0
5 MHz OFDM
1 23 23.11 23.04 2313 0.0 24.0
QPSK 12 0 2211 22.03 22.44 10 23.0
12 7 23.13 23.10 23.47 00 24.0
12 13 22.25 2212 22.62 10 230
25 0 2212 22.05 2245 10 230
16QAM 1 1 22.16 22.14 2242 10 230
64QAM 1 1 20.80 20.75 21.10 25 215
256QAM 1 1 18.12 18.02 18.46 45 195
P QPSK 1 1 21.62 21.61 21.92 15 225

fal=alV]
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n12
Maximum Average Power (dBm)
BW Modulatio Mode RB_ RB Neasured P (dBm)
(MHz) n Allocation| offset Tune-up
141300 141500 141700 MPR Limit
706.5MHz | 707.5MHz | 708.5 MHz
1 1 24.11 24.40 24.23 0.0 25.5
1 40 24.33 24.33 24.30 0.0 25.5
1 77 24.14 24.12 23.99 0.0 25.5
/2 BPSK 36 0 23.52 23.49 23.52 0.5 25.0
36 22 24.49 24.49 24.48 0.0 255
36 43 23.41 23.44 23.29 0.5 25.0
75 0 23.55 23.51 23.50 0.5 25.0
1 1 23.99 24.57 24.51 0.0 25.5
DFT-s 1 40 24.47 24.53 24.46 0.0 25.5
15 MHz OFDM 1 77 24.36 24.33 24.15 0.0 25.5
QPSK 36 0 23.58 23.57 23.55 1.0 24.5
36 22 2452 2451 24.50 0.0 25.5
36 43 23.45 23.45 23.31 1.0 245
75 0 23.54 23.52 23.52 1.0 24.5
1 1 22.98 23.59 23.50 1.0 24.5
16QAM 1 40 23.40 23.41 23.38 1.0 245
1 77 23.20 23.24 23.06 1.0 245
64QAM 1 1 22.06 22.25 22.24 25 23.0
256QAM 1 1 19.54 19.64 19.59 4.5 21.0
CP-OFDM QPSK 1 1 22.77 22.85 22.55 1.5 24.0
BW Modulatio RB RB Measured Pwr (dB) Tune-u
(MHz) n Vode Allocation | offset £40800 31500 142200 MPR Limit i
704 MHz 707.5 MHz 711 MHz
1 1 23.74 24.38 24.17 0.0 255
1 26 24.24 24.26 23.53 0.0 25.5
1 50 24.22 24.15 23.88 0.0 25.5
/2 BPSK 25 0 23.37 23.39 23.28 0.5 25.0
25 14 24.38 24.37 24.14 0.0 25.5
25 27 23.29 23.25 23.07 0.5 25.0
50 0 23.37 23.41 23.17 0.5 25.0
1 1 23.96 24.47 24.37 0.0 25.5
DFTs- 1 26 24.34 24.34 24.31 0.0 25.5
10 MHz | OFDM
1 50 24.27 24.29 24.02 0.0 255
QPSK 25 0 23.43 23.44 23.34 1.0 24.5
25 14 24.39 24.40 24.19 0.0 25.5
25 27 23.34 23.29 23.09 1.0 24.5
50 0 23.38 23.40 23.31 1.0 245
16QAM 1 1 22.57 23.39 23.33 1.0 24.5
640QAM 1 1 21.60 22.10 22.07 25 23.0
256QAM 1 1 19.42 19.39 19.31 4.5 21.0
CP-OFDM QPSK 1 1 22.38 22.40 22.30 15 24.0
BW Modulatio RB RB Measured Pwr (dBm) Tune-u
(MHz) n Mode Aatnl agem 140300 141500 142700 MPR Limit P
701.5MHz | 707.5MHz | 713.5 MHz
1 1 24.34 24.32 24.09 0.0 25.5
1 13 24.31 24.30 24.03 0.0 25.5
1 23 24.32 24.16 23.96 0.0 25.5
/2 BPSK 12 0 23.43 23.40 23.19 0.5 25.0
12 7 24.44 24.36 24.09 0.0 25.5
12 13 23.37 23.36 23.06 0.5 25.0
25 0 23.44 23.37 23.13 0.5 25.0
1 1 24.45 24.35 24.23 0.0 25.5
DFT-s- 1 13 24,57 24.37 24.16 0.0 255
5 MHz OFDM
1 23 24.49 24.33 24.17 0.0 25.5
QPSK 12 0 23.46 23.41 23.26 1.0 245
12 7 24.46 24.40 24.10 0.0 25.5
12 13 23.44 23.37 23.12 1.0 24.5
25 0 23.43 23.41 23.13 1.0 24.5
16QAM 1 1 23.46 23.40 23.16 1.0 24.5
64QAM 1 1 22.10 22.08 21.90 25 23.0
256QAM 1 1 19.46 19.41 19.18 4.5 21.0
CP-OFDM QPSK 1 1 22.88 22.84 23.20 15 24.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n30 (ANT B)

Maximum Average Power (dBm)
Pam x

BW [ Modulatio Mode RB' RB
(MHz) n Allocation| offset Measured Pwr (dBm) Tune-up
e T v | ™M
o Ema
1 1 i 0.0 235
1 26 0.0 235
1 50 0.0 235
T2 BPSK | 25 0 05 23.0
25 14 0.0 235
25 27 05 23.0
50 0 05 23.0
1 1 0.0 235
e 1 26 0.0 235
Tomtz | oFom 1 50 0.0 235
QPSK 25 0 1.0 225
25 14 0.0 235
25 27 1.0 225
50 0 1.0 225
1 1 1.0 225
16QAM 1 26 1.0 225
1 50 1.0 225
64QAM 1 1 V] 2000 F 7] 25 21.0
mow | v [ 1 | we | as | w0
cp-oFDM|  QPSK 1 1 V] a5 B 15 22.0
BW Modulatio RB RB Measured Pwr (dBm) Tune-up
o) . Mode | ionl offset |_461500 462000 462500 MPR Limit
2307.5MHz | 2310 MHz | 23125 MHz
1 1 22,53 22.60 22.49 0.0 235
1 13 22.62 22,62 2211 0.0 235
1 23 22.56 2259 22.11 0.0 235
T2 BPSK | 12 0 21.68 21.70 21.68 05 23.0
12 7 22.66 22.38 22.12 0.0 235
12 13 21.65 21.72 21.40 05 23.0
25 0 21.68 21.63 21.35 05 23.0
I 1 1 22.30 2214 22.03 0.0 235
swz | oFom 1 13 22.20 22.04 21.69 0.0 235
1 23 22.39 21.99 21.75 0.0 235
QPSK 12 0 21.64 21.68 21.39 1.0 225
12 7 22.59 22.20 22.04 0.0 235
12 13 21.78 2143 21.28 1.0 225
25 0 21.64 21.43 2115 1.0 225
16QAM 1 1 21.73 21.36 21.19 1.0 225
64QAM 1 1 20.30 20.13 19.96 25 21.0
256QAM 1 1 17.64 17.74 17.73 45 19.0
cp-oFbM|  QPsK 1 1 21.23 21.30 21.31 15 22.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n30 (ANT F)

Maximum Average Power (dBm)

SI—\?; MOd:laliO iloog Ao'::tion oRBet Measured Pwr (dBm)
o o e ) wes | T
) o |
1 v )| 2 | ] oo | =:s
1 % | =1 |77 ] o0 | 25
1 so [ »e |77 ] 0o | 25
/2 BPSK 25 ) /////////////////// 05 23.0
2 w ¢ an ) oo | =5
2 2 " ars | ] 05 | =m0
50 o Y| nn 7| o5 | 20
1 1 //////// //////// 00 [ 235
0 MHz QPSK 25 0 . 1.0 22.5
N ijﬁ
64QAM 1 1 ' 2:2 Zz
256QAM 1 1 ///// 7 45 19.0
CP-OFDM|  QPSK 1 1 //////////////// 15 22.0
Measured Pwr (dBm)
(,\':m ) Modﬁ'a‘m Mode A"o'z:ﬁm O:Sit 461500 462000 462500 MPR T‘:i":]i't“p
2307.5MHz | 2310 MHz | 2312.5 MHz
wewse im0 | o | s T e | os | a0
wsx o T o | se | o | 5 [ 10 | o
T S I T I TR T
64QAM 1 1 20.35 20.52 20.50 25 21.0
256QAM 1 1 17.64 17.76 17.71 4.5 19.0
CP-OFDM QPSK 1 1 21.27 21.30 21.35 1.5 22.0

Page 87 of 546

UL KOREA LTD. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL KOREA LTD. Confidential

FORM ID: FCC_27(05)

This report shall not be reproduced except in full, without the written approval of UL KOREA LTD.



REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n41 (PC2) (ANT B)

Maximum Average Power (dBm)
BW . RB RB

(MHz) Nedustes e Allocation| offset Measured Pwr (dBm) ——

509202 518598 528000 MPR Limit

2546.01 MHz |2592.99 MHz | 2640 MHz

1 1 24.38 24.96 24.99 0.0 26.0

1 137 24.76 24.90 24.68 0.0 26.0

1 271 25.22 24.71 24.84 0.0 26.0

/2 BPSK 135 0 24.13 24.05 23.71 0.5 255

135 69 24.79 24.90 24.73 0.0 26.0

135 138 24.32 23.75 23.76 0.5 25.5

270 0 24.16 24.01 23.88 0.5 25.5

1 1 24.57 25.02 25.01 0.0 26.0

1 137 24.87 24.98 24.71 0.0 26.0

DFT-s-OFDM 1 271 25.35 24.79 24.98 0.0 26.0

100 MHz

QPSK 135 0 24.31 24.16 23.81 1.0 25.0

135 69 24.91 25.07 24.82 0.0 26.0

135 138 24.40 23.79 23.92 1.0 25.0

270 0 24.25 24.04 23.92 1.0 25.0

1 1 23.28 23.36 23.95 1.0 25.0

16QAM 1 137 23.77 24.20 23.78 1.0 25.0

1 271 24.56 23.78 24.08 1.0 25.0

640QAM 1 1 21.51 21.65 22.34 25 235

256QAM 1 1 20.62 20.58 20.35 4.5 215

CP-OFDM QPSK 1 1 22.70 22.82 23.41 15 24.5

Measured Pwr (dBm)
@Eﬂ) SELLRICH DOt A||o::tion o:sBet 508200 918550 528999 PR Tul_?:i_tup
2541 MHz  |2592.99 MHz |2644.98 MHz

1 1 25.21 25.34 25.76 0.0 26.0

1 123 25.14 25.47 25.70 0.0 26.0

1 243 25.30 25.73 25.42 0.0 26.0

/2 BPSK 120 0 24.70 25.02 25.27 0.5 25.5

120 63 25.25 25.69 25.72 0.0 26.0

120 125 24.66 24.00 25.07 0.5 25.5

243 0 24.73 25.05 25.24 0.5 25.5

1 1 25.26 25.26 25.61 0.0 26.0

90 Mz DFT-s-OFDM 1 123 25.04 25.47 25.40 0.0 26.0

1 243 25.22 25.59 25.03 0.0 26.0

QPSK 120 0 24.20 24.46 24.68 1.0 25.0

120 63 25.25 25.64 25.60 0.0 26.0

120 125 24.20 24.68 24.42 1.0 25.0

243 0 24.26 24.60 24.58 1.0 25.0

16QAM 1 1 24.62 24.67 24.81 1.0 25.0

64QAM 1 1 22.70 22.78 22.97 25 235

256QAM 1 1 20.77 20.74 21.05 4.5 215

CP-OFDM QPSK 1 1 23.62 23.56 24.05 15 245

Measured Pw r (dBm)
gy | Votston | Mode | D] oteer | S07204 | Gusson [ eaes | wem | TP
2536.02 MHz |2592.99 MHz | 2649.99 MHz

1 1 25.31 25.37 25.78 0.0 26.0

1 109 25.26 25.56 25.53 0.0 26.0

1 215 25.34 25.74 25.17 0.0 26.0

/2 BPSK 108 0 24.71 24.11 25.09 0.5 25.5

108 55 25.33 25.67 25.67 0.0 26.0

108 109 24.26 24.80 24.56 0.5 25.5

216 0 24.74 24.63 24.66 0.5 255

1 1 25.24 25.19 25.65 0.0 26.0

80 MHz DFT-s-OFDM 1 109 25.14 25.49 25.36 0.0 26.0

1 215 25.26 25.58 24.92 0.0 26.0

QPSK 108 0 24.05 24.51 24.53 1.0 25.0

108 55 25.21 25.54 25.46 0.0 26.0

108 109 24.16 24.64 24.53 1.0 25.0

216 0 24.25 24.58 24.47 1.0 25.0

16QAM 1 1 24.33 24.50 24.87 1.0 25.0

64QAM 1 1 22.70 22.62 22.85 25 235

256QAM 1 1 20.94 20.74 21.04 4.5 215

CP-OFDM QPSK 1 1 23.63 23.68 24.07 15 245
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

oy | Mosaton | wose | O [ soo2oe T steson [ samomo | wer | TP
2531.02 MHz | 2592.99 MHz | 2655 MHz
1 1 25.52 25.30 25.66 0.0 26.0
1 95 2523 25.61 2552 0.0 26.0
1 187 25.33 25.70 25.12 0.0 26.0
w2 BPSK [ 90 0 24.29 24.66 24.85 05 255
90 50 2521 25.60 25.60 0.0 26.0
90 99 24.25 25.27 24.72 05 255
180 0 24.32 24.70 24.63 05 255
1 1 25.24 25.25 25.68 0.0 26.0
oy | PFTS-OFDM 1 95 25.07 25.45 25.39 0.0 26.0
1 187 25.08 25.51 24.99 0.0 26.0
QPSK 90 0 24.85 24,51 24.68 1.0 25.0
90 50 2511 2558 25.45 0.0 26.0
90 99 24.18 24.58 24.19 1.0 25.0
180 0 24.22 2452 24.50 1.0 25.0
16QAM 1 1 24.43 24.57 24.87 10 25.0
64QAM 1 1 22.89 22.55 23.04 25 235
256QAM 1 1 20.86 20.75 21.16 45 215
CP-OFDM QPSK 1 1 23.36 23.64 24.10 15 245
Measured Pw r (dBm)
(Sx) Modulation Mode A"o'z:tion O:SBet 505200 518508 531996 MPR Tll’_ri‘:;t“"
2526 MHz |2592.99 MHz [ 2659.98 MHz
1 1 25.39 25.47 25.90 0.0 26.0
1 81 25.45 25.74 25.70 0.0 26.0
1 160 2537 25.92 2533 0.0 26.0
/2 8PSK [ s1 0 24.97 25.27 25.37 05 255
81 21 25.40 25.89 25.77 0.0 26.0
81 81 24.88 25.49 2511 05 255
162 0 24.90 25.39 25.28 05 255
1 1 2523 2534 25.66 0.0 26.0
sy | DFT-S-OFDM 1 81 25.21 25.65 2547 0.0 26.0
1 160 2517 25.97 24.97 0.0 26.0
QPSK 81 0 24,34 24.68 2472 1.0 25.0
81 41 25.28 25.74 25.60 0.0 26.0
81 81 24.27 24.64 24.44 1.0 25.0
162 0 24.32 24.66 24.60 1.0 25.0
16QAM 1 1 2452 24.81 24.98 1.0 25.0
64QAM 1 1 2271 22.62 2317 25 235
256QAM 1 1 21.36 20.84 21.18 45 215
CP-OFDM QPSK 1 1 23.76 23.75 24.12 15 245
Measured Pw r (dBm)
(Sx) Modulation Mode A"O'::tion Df'?fet 504204 518598 532998 MPR T"L?:ij[“p
2521.01 MHz | 2592.99 MHz | 2665 MHz
1 1 25.42 25.67 25.90 0.0 26.0
1 67 25.32 25.77 25.58 0.0 26.0
1 131 25.46 25.92 25.07 0.0 26.0
w2 BPSK [ 64 0 25.00 25.22 25.33 05 255
64 35 25.46 25.79 25.71 0.0 26.0
64 69 24.90 25.42 2501 05 255
128 0 24.92 25.32 25.23 05 255
1 25.37 25.45 25.66 0.0 26.0
5oy | PFTSOFDM 1 67 25.23 25.60 25.39 0.0 26.0
1 131 25.33 25.76 24.69 0.0 26.0
QPSK 64 0 24.36 24.60 24.66 1.0 25.0
64 35 25.33 25.70 2551 0.0 26.0
64 69 24.30 24.79 24.35 10 25.0
128 0 24.36 24.66 24.50 1.0 25.0
16QAM 1 1 24.62 24.63 24.87 1.0 25.0
64QAM 1 1 22.74 22.96 2314 25 235
256QAM 1 1 20.80 20.94 21.15 45 215
CP-OFDM QPSK 1 1 2378 23.92 24.04 15 245
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

oy | Mosaton | wose | SO [ sos2ee T steon [ samooo | wer | TP
2516.01 MHz | 2592.99 MHz | 2670 MHz
1 1 25.60 2531 25.84 0.0 26.0
1 53 25.40 23.71 2552 0.0 26.0
1 104 2553 25.95 24.97 0.0 26.0
w2 BPSK [ 50 0 25.10 25.37 2521 05 255
50 28 25.50 25.91 25.67 0.0 26.0
50 56 25.02 2547 2519 05 255
100 0 25.00 25.42 2512 05 255
1 1 25.41 25.27 2557 0.0 26.0
4oy | DFTSOFDM 1 53 2534 25.60 2517 0.0 26.0
1 104 25.32 25.71 2455 0.0 26.0
QPSK 50 0 24.60 24.69 2453 1.0 25.0
50 28 2535 25.70 25.37 0.0 26.0
50 56 24.34 24.67 24.40 1.0 25.0
100 0 24.41 24.90 24.47 1.0 25.0
16QAM 1 1 24.59 24.29 24.95 10 25.0
64QAM 1 1 22.86 22.95 23.27 25 235
256QAM 1 1 21.43 21.02 21.04 45 215
CP-OFDM QPSK 1 1 23.93 23.76 24.03 15 245
Measured Pw r (dBm)
(Sx) Modulation Mode A"o'z:tion O:SBet 502200 518508 534996 MPR Tll’_ri‘:;t“"
2511 MHx |2592.99 MHz | 2675.0 MHz
1 1 2551 25.68 25.77 0.0 26.0
1 39 25.41 25.80 25.42 0.0 26.0
1 76 2552 25.76 24.99 0.0 26.0
w2 BPSK | 36 0 2511 25.35 25.16 05 255
36 21 25.41 25.84 25.74 0.0 26.0
36 42 25.01 25.49 25.14 05 255
75 0 24.98 25.42 25.16 05 255
1 1 25.31 2547 25.40 0.0 26.0
201y | DFT-SOFDM 1 39 25.28 2559 25.18 0.0 26.0
1 76 2532 25.89 2453 0.0 26.0
QPSK 36 0 24.34 24.66 24.44 1.0 25.0
36 21 25.14 25.74 25.38 0.0 26.0
36 42 24.16 24.79 24.45 1.0 25.0
75 0 24.41 24.78 24.38 1.0 25.0
1 76 2452 24.80 24.74 1.0 25.0
64QAM 1 1 23.01 22.31 22.65 25 235
256QAM 1 1 20.46 20.49 20.87 45 215
CP-OFDM QPSK 1 1 23.88 23.93 23.91 15 245
Measured Pw r (dBm)
(Sx) Modulation Mode A"O'::tion Df'?fet 501204 518598 535998 MPR T"L?:ij[“p
2506.02 MHz | 2592.99 MHz | 2679.99 MHz
1 1 23.62 23.52 25.62 0.0 26.0
1 26 25.06 25.07 2543 0.0 26.0
1 49 25.42 25.32 25.10 0.0 26.0
w2 BPSK [ 25 0 23.22 23.18 2513 05 255
25 13 24.50 24.50 2552 0.0 26.0
25 26 24.97 24.99 2501 05 255
50 0 24.83 24.89 25.05 05 255
1 2357 24.99 25.16 0.0 26.0
2oy | PFTSOFDM 1 26 23.98 24.45 24.39 0.0 26.0
1 49 24.18 24.73 24.28 0.0 26.0
QPSK 25 0 24.34 24.74 24.21 1.0 25.0
25 13 24.73 25.74 24.33 0.0 26.0
25 26 24.30 24.74 24.26 10 25.0
50 0 24.20 2411 24.54 1.0 25.0
16QAM 1 1 23.43 24.06 24.61 1.0 25.0
64QAM 1 1 2133 23.20 22.52 25 235
256QAM 1 1 20.87 21.13 20.63 45 215
CP-OFDM QPSK 1 1 22.01 2354 2378 15 245
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(Sx) Modulation Mode A"o'::tion o:fet 500700 518508 536496 MPR T”L'i‘:i't“p
2503.5 MHz |2592.99 MHz | 2682.48MHz
1 1 2352 25.60 25.45 0.0 26.0
1 19 24.06 25.67 25.09 0.0 26.0
1 36 25.31 25.86 2511 0.0 26.0
w28k | 18 0 23.48 24.81 2515 05 255
18 10 24.05 25.77 24.84 0.0 26.0
18 20 24.41 2515 25.08 05 255
36 0 24.01 24.79 25.09 05 255
1 1 2351 25.56 24.83 0.0 26.0
15y | DFTS-OFDM 1 19 23.98 25.60 24.63 0.0 26.0
1 36 2521 25.64 2457 0.0 26.0
QPSK 18 0 23.41 24.68 24.17 10 25.0
18 10 23.94 25.74 24.33 0.0 26.0
18 20 24.33 24.81 24.31 1.0 25.0
36 0 2337 24.76 24.37 1.0 25.0
16QAM 1 1 24.42 24.71 24.18 10 25.0
64QAM 1 1 21.39 22.65 22.70 25 235
256QAM 1 1 20.16 21.07 21.42 45 215
CP-OFDM QPSK 1 1 22.10 24.16 23.68 15 245
Measured Pwr (dBm)
(Sx) Modulation Mode A"osgﬁon O;Set 500202 518508 537000 MPR T”L'i‘:i't”p
2501.01 MHz [2592.99 MHz | 2685 MHz
1 1 23.79 25.64 25.27 0.0 26.0
1 12 2354 25.66 24.89 0.0 26.0
1 22 2451 25.63 2513 0.0 26.0
w28k [ 12 0 23.03 25.29 24.73 05 255
12 6 2356 25.77 24.67 0.0 26.0
12 12 23.28 25.32 25.02 05 255
24 0 25.34 2531 25.01 05 255
1 23.60 25.42 24.89 0.0 26.0
Lonpy | DFT-s-OFDM 1 12 2351 25.52 2452 0.0 26.0
1 22 24.44 25.60 24.72 0.0 26.0
QPSK 12 0 23.48 24.59 2418 10 25.0
12 6 23.50 25.63 24.23 0.0 26.0
12 12 2373 24.58 24.28 10 250
24 0 22.75 24.60 24.20 1.0 25.0
16QAM 1 1 2257 24.73 24.43 10 25.0
64QAM 1 1 21.62 22.85 22.70 25 235
256QAM 1 1 20.37 21.02 20.64 45 215
CP-OFDM QPSK 1 1 22.02 24.05 23.65 15 245
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, SRS1) (ANT B)

o : =z Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS1
Measured Pw r (dBm)
509202 518598 528000 MPR Tune-up Limit
100 MHz 1 1 2546.01 MHz [2592.99 MHz | 2640 MHz
22.80 22.65 22.62 0.0
508200 518598 528996 MR
90 MHz 1 1 2541 MHz |2592.99 MHz [2644.98 MHz
22.73 22.66 22.44 0.0
507204 518598 529998 MR
80 MHz 1 1 2536.02 MHz [2592.99 MHz (2649.99 MHz
22.55 22.56 22.29 0.0
506202 518598 531996 MPR
70 MHz 1 1 2531.02 MHz |2592.99 MHz (2659.98 MHz
22.49 22.38 22.44 0.0
505200 518598 531996 MR
60 MHz 1 1 2526 MHz |2592.99 MHz [2659.98 MHz
22,71 22.62 22.36 0.0
504204 518598 532998 MPR
50 MHz 1 1 2521.01 MHz [2592.99 MHz [ 2665 MHz
22.81 22.78 22.28 0.0 23.0
503202 518598 534000 MPR
40 MHz 1 1 2516.01 MHz [2592.99 MHz [ 2670 MHz
2291 22.68 2241 0.0
502200 518598 534996 MPR
30 MHz 1 1 2511 MHx |2592.99 MHz | 2675.0 MHz
22.88 22.61 22.36 0.0
501204 518598 535998 MPR
20 MHz 1 1 2506.02 MHz [2592.99 MHz [2679.99 MHz
22.81 22.58 22.47 0.0
500700 518598 536496 MPR
15 MHz 1 1 2503.5 MHz |2592.99 MHz | 2682.48MHz
22.86 22.61 22.63 0.0
500202 518598 537000 MPR
10 MHz 1 1 2501.01 MHz [2592.99 MHz [ 2685 MHz
22.79 22.51 22.49 0.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, SRS2) (ANT B)

o : =z Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS2
Measured Pw r (dBm)
509202 518598 528000 MPR Tune-up Limit
100 MHz 1 1 2546.01 MHz [2592.99 MHz | 2640 MHz
21.84 21.56 21.59 0.0
508200 518598 528996 MR
90 MHz 1 1 2541 MHz |2592.99 MHz [2644.98 MHz
22.20 21.85 21.79 0.0
507204 518598 529998 MR
80 MHz 1 1 2536.02 MHz [2592.99 MHz (2649.99 MHz
22.15 21.75 21.67 0.0
506202 518598 531996 MPR
70 MHz 1 1 2531.02 MHz |2592.99 MHz (2659.98 MHz
21.86 21.66 21.52 0.0
505200 518598 531996 MR
60 MHz 1 1 2526 MHz |2592.99 MHz [2659.98 MHz
21.93 21.70 21.53 0.0
504204 518598 532998 MPR
50 MHz 1 1 2521.01 MHz [2592.99 MHz [ 2665 MHz
20.46 21.87 21.46 0.0 225
503202 518598 534000 MPR
40 MHz 1 1 2516.01 MHz [2592.99 MHz [ 2670 MHz
20.16 21.70 21.48 0.0
502200 518598 534996 MPR
30 MHz 1 1 2511 MHz |2592.99 MHz | 2675.0 MHz
20.24 22.00 21.44 0.0
501204 518598 535998 MPR
20 MHz 1 1 2506.02 MHz [2592.99 MHz [2679.99 MHz
20.21 22.10 21.88 0.0
500700 518598 536496 MPR
15 MHz 1 1 2503.5 MHz |2592.99 MHz | 2682.48MHz
20.11 22.02 21.47 0.0
500202 518598 537000 MPR
10 MHz 1 1 2501.01 MHz [2592.99 MHz [ 2685 MHz
20.37 22.24 21.84 0.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, SRS3) (ANT B)

o : =z Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS3
Measured Pw r (dBm)
509202 518598 528000 MPR Tune-up Limit
100 MHz 1 1 2546.01 MHz [2592.99 MHz | 2640 MHz
14.56 14.54 14.87 0.0
508200 518598 528996 MR
90 MHz 1 1 2541 MHz |2592.99 MHz [2644.98 MHz
14.57 14.53 14.98 0.0
507204 518598 529998 MR
80 MHz 1 1 2536.02 MHz [2592.99 MHz (2649.99 MHz
14.54 14.52 14.99 0.0
506202 518598 531996 MPR
70 MHz 1 1 2531.02 MHz |2592.99 MHz (2659.98 MHz
14.59 14.53 15.20 0.0
505200 518598 531996 MR
60 MHz 1 1 2526 MHz |2592.99 MHz [2659.98 MHz
14.70 14.59 15.18 0.0
504204 518598 532998 MPR
50 MHz 1 1 2521.01 MHz [2592.99 MHz [ 2665 MHz
14.86 14.62 14.58 0.0 17.0
503202 518598 534000 MPR
40 MHz 1 1 2516.01 MHz [2592.99 MHz [ 2670 MHz
14.94 14.63 15.56 0.0
502200 518598 534996 MPR
30 MHz 1 1 2511 MHx |2592.99 MHz | 2675.0 MHz
14.98 14.65 15.57 0.0
501204 518598 535998 MPR
20 MHz 1 1 2506.02 MHz [2592.99 MHz [2679.99 MHz
14.99 14.57 15.53 0.0
500700 518598 536496 MPR
15 MHz 1 1 2503.5 MHz |2592.99 MHz | 2682.48MHz
14.91 14.58 15.54 0.0
500202 518598 537000 MPR
10 MHz 1 1 2501.01 MHz [2592.99 MHz [ 2685 MHz
14.75 14.53 15.57 0.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n41 (PC2, ANT F)

Maximum Average Power (dBm)
BW . RB RB

(MHz) Woduation Recs Allocation | offset Measured Pwr (dBm) T

509202 518598 528000 MPR T

2546.01 MHz |2592.99 MHz | 2640 MHz

1 1 26.12 26.32 26.29 0.0 27.0

1 137 26.15 26.40 26.32 0.0 27.0

1 271 25,91 26.48 25.90 0.0 27.0

/2 BPSK 135 0 25.21 25.37 25.51 0.5 26.5

135 69 26.20 26.47 26.43 0.0 27.0

135 138 25.04 25.60 25.20 0.5 26.5

270 0 25,09 25.46 25.33 0.5 26.5

1 1 26.06 26.29 26.26 0.0 27.0

1 137 26.10 26.38 26.36 0.0 27.0

100 Mz DFT-s-OFDM 1 271 25.89 26.44 25.85 0.0 27.0

QPSK 135 0 25.34 25.38 25.56 1.0 26.0

135 69 25.23 26.49 26.46 0.0 27.0

135 138 25.03 25.60 25.22 1.0 26.0

270 0 25.10 25.50 25.34 1.0 26.0

1 1 25.10 25.28 25.31 1.0 26.0

16QAM 1 137 25.12 25.38 25.30 1.0 26.0

1 271 24.90 25.45 24.86 1.0 26.0

64QAM 1 1 23.68 23.86 23.97 25 245

256QAM 1 1 21.47 21.68 21.66 45 225

CP-OFDM QPSK 1 1 24.68 24.80 24.87 15 255

Measured Pw r (dBm)
(Sx) Modulation Mode Auo'::ﬁon Of'?fet 508200 518598 528996 MPR T”Lri‘:i't“"
2541 MHz |2592.99 MHz | 2644.98 MHz

1 1 25.95 26.22 26.35 0.0 27.0

1 123 26.02 26.33 26.39 0.0 27.0

1 243 25.95 26.45 25.98 0.0 27.0

/2 BPSK 120 0 25.20 25.32 25.52 0.5 26.5

120 63 26.08 26.41 26.48 0.0 27.0

120 125 25.06 25.54 25.18 0.5 26.5

243 0 25.08 25.44 25.35 0.5 26.5

1 1 25.96 26.19 26.34 0.0 27.0

00 Mz DFT-s-OFDM 1 123 26.01 26.34 26.39 0.0 27.0

1 243 25.93 26.44 25.89 0.0 27.0

QPSK 120 0 25.20 25.12 25.55 1.0 26.0

120 63 26.12 25.32 26.49 0.0 27.0

120 125 25,06 25,58 25.18 1.0 26.0

243 0 25.12 25.43 25.37 1.0 26.0

16QAM 1 1 25.00 25.23 25.30 1.0 26.0

64QAM 1 1 23.58 23.78 23.94 25 245

256QAM 1 1 21.35 21.33 21.79 45 225

CP-OFDM QPSK 1 1 24.40 24.75 24.85 15 255

Measured Pw r (dBm)
(Sx) Modulation Mode AIIoS:tion Of'?fet 507204 518598 529998 MPR T”Lri‘:i't“"
2536.02 MHz | 2592.99 MHz |2649.99 MHz

1 1 26.04 26.18 26.44 0.0 27.0

1 109 26.04 26.36 26.21 0.0 27.0

1 215 25.88 26.54 25.87 0.0 27.0

/2 BPSK 108 0 25.19 25.34 25.01 0.5 26.5

108 55 26.10 26.42 25.50 0.0 27.0

108 109 25.08 25.58 25.08 0.5 26.5

216 0 25.14 25.44 25.30 0.5 26.5

1 1 25.99 26.19 26.42 0.0 27.0

80 Mz DFT-s-OFDM 1 109 25,98 26.33 26.18 0.0 27.0

1 215 25.88 26.55 25.74 0.0 27.0

QPSK 108 0 25.21 25.36 25.50 1.0 26.0

108 55 26.11 26.45 26.42 0.0 27.0

108 109 25.09 25.59 25.09 1.0 26.0

216 0 25.11 25.47 25.31 1.0 26.0

16QAM 1 1 25,00 25.18 25,51 1.0 26.0

64QAM 1 1 23,57 23.84 24.03 25 245

256QAM 1 1 21.41 21.62 21.80 45 225

CP-OFDM QPSK 1 1 24,52 23.48 25.04 15 255
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

ﬂ) Vedulation Mode AIIoS:tion of?fet 506202 518508 531000 VPR TuL?:i-tup
2531.02 MHz |2592.99 MHz | 2655 MHz
1 1 26.11 26.20 25.74 0.0 27.0
1 95 26.10 26.31 25.16 0.0 27.0
1 187 25.95 26.50 25.45 0.0 27.0
w2 BPSK | 90 0 25.79 25.77 25.96 05 265
90 50 26.18 26.44 26.22 0.0 27.0
90 99 25.67 26.05 25.54 05 265
180 0 25.66 25.94 25.76 05 265
1 1 26.12 2572 25.64 0.0 27.0
oy | PFTSOFDM 1 95 26.03 26.20 26.19 0.0 27.0
1 187 25.98 26,51 25.73 0.0 27.0
QPSK 90 0 25.28 25.25 25.45 10 26.0
90 50 26.14 26.36 26.16 0.0 27.0
90 99 2515 2552 25.02 10 26.0
180 0 25.16 25.41 25.22 1.0 26.0
16QAM 1 1 2533 2531 25.70 10 26.0
64QAM 1 1 23.74 2373 24.06 25 245
256QAM 1 1 21.32 21.46 21.87 45 225
CP-OFDM QPSK 1 1 24.45 24.73 25.06 15 255
Measured Pw r (dBm)
(’:’x) Modulation Mode AIIoS:tion Of'?fet 505200 518598 531996 MPR T“Lri‘:l,'t“p
2526 MHz |2592.99 MHz | 2659.98 MHz
1 1 26.17 26.30 26.58 0.0 27.0
1 81 26.34 26.55 26.34 0.0 27.0
1 160 26.14 26.70 26.05 0.0 27.0
w2 BPSK | 81 0 25.31 2557 25.59 05 265
81 41 26.35 26.61 26.40 0.0 27.0
81 81 25.29 2571 2527 05 265
162 0 25.36 25.63 25.43 05 265
1 1 25.96 26.29 26.50 0.0 27.0
6o My | DFTS"OFOM 1 81 26.25 26.53 26.27 0.0 27.0
1 160 26.10 26.77 26.00 0.0 27.0
QPSK 81 0 25.20 25.72 25.60 1.0 26.0
81 41 26.35 26.62 26.40 0.0 27.0
81 81 25.29 2571 25.28 1.0 26.0
162 0 25.35 25.63 25.44 10 26.0
16QAM 1 1 25.00 25.36 25.55 1.0 26.0
64QAM 1 1 23.79 23.91 24.17 25 245
256QAM 1 1 2154 21.68 21.92 45 225
CP-OFDM QPSK 1 1 24.54 24.84 23.44 15 255
Measured Pwr (dBm)
(nlm) Wedulation Mode A||o|::tion of?sBet 504204 518508 532008 VPR TuL?:i-tup
2521.01 MHz |2592.99 MHz | 2665 MHz
1 1 24.74 25.70 25.97 0.0 27.0
1 67 25.79 26.27 25.32 0.0 27.0
1 131 25.81 26.70 25.75 0.0 27.0
w2 BPSK | 64 0 24.91 2554 25.49 05 265
64 35 26.06 26.57 26.07 0.0 27.0
64 69 25.38 25.68 24.64 05 265
128 0 24.83 25.56 24.78 05 265
1 1 24.81 2557 26.04 0.0 27.0
5oy | PFTSOFDM 1 67 25.88 26.12 25.41 0.0 27.0
1 131 25.84 26.72 25.83 0.0 27.0
QPSK 64 0 2452 2517 2511 10 26.0
64 35 25.97 26.47 25.81 0.0 27.0
64 69 25.38 25.70 24.62 10 26.0
128 0 24.86 2552 24.67 1.0 26.0
16QAM 1 1 23.90 24.62 25.19 10 26.0
64QAM 1 1 23.04 23.79 2417 25 245
256QAM 1 1 2155 2175 21.90 45 225
CP-OFDM QPSK 1 1 24.61 24.70 25.02 15 255
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(nlm) Vedulation Mode Allosztion of?fet 503202 518508 534000 VPR TuL?:i_tup
2516.01 MHz |2592.99 MHz | 2670 MHz
1 1 24,61 25.36 25.84 0.0 27.0
1 53 25.70 26.20 25.52 0.0 27.0
1 104 25.88 26.71 25.77 0.0 27.0
/2 BPSK 50 0 25.08 25,59 25.46 0.5 26.5
50 28 25.85 26.56 25.77 0.0 27.0
50 56 25.31 25.81 24.90 0.5 26.5
100 0 24.78 25.40 24.76 0.5 26.5
1 1 25.40 25.24 25.53 0.0 27.0
DFT-s-OFDM 1 53 25.46 26.10 25.24 0.0 27.0
40 MHz
1 104 25.71 26.74 25.52 0.0 27.0
QPSK 50 0 25.19 25.61 25.48 1.0 26.0
50 28 25.96 26.57 25.76 0.0 27.0
50 56 25.36 25.80 24.95 1.0 26.0
100 0 24.69 25.42 24.71 1.0 26.0
16QAM 1 1 23.77 24.59 24.81 1.0 26.0
64QAM 1 1 22.86 23.68 23.96 25 245
256QAM 1 1 21.73 21.90 21.93 45 225
CP-OFDM QPSK 1 1 24.32 24,51 24.73 15 255
Measured Pw r (dBm)
(’:’x) Modulation Mode AIIoS:tion Of'?fet 502200 518598 534996 MPR T“Lri‘:l,'t“p
2511 MHX |2592.99 MHz | 2675.0 MHz
1 1 24.78 25.56 25.77 0.0 27.0
1 39 2555 26.26 25.53 0.0 27.0
1 76 26.12 26.66 25.87 0.0 27.0
/2 BPSK 36 0 25.19 25.54 25.35 0.5 26.5
36 21 25.92 26.53 25.66 0.0 27.0
36 42 25.37 25.67 25.02 0.5 26.5
75 0 24.75 2556 24.73 0.5 26.5
1 1 24.79 25.53 25.46 0.0 27.0
20 MHz DFT-s-OFDM 1 39 25.60 26.22 25.25 0.0 27.0
1 76 26.14 26.74 25.64 0.0 27.0
QPSK 36 0 25.21 25.04 25.35 1.0 26.0
36 21 26.00 25,53 25.66 0.0 27.0
36 42 25.40 25.70 25.07 1.0 26.0
75 0 24.79 25.52 24.85 1.0 26.0
16QAM 1 1 24,03 24.70 24.76 1.0 26.0
64QAM 1 1 23.13 23.72 23.90 25 245
256QAM 1 1 21.60 21.75 21.66 45 225
CP-OFDM QPSK 1 1 23.98 25.05 23.40 15 255
Measured Pwr (dBm)
(nlm) Wedulation Mode AIIoS:tion of?sBet 01204 518508 535998 VPR TuL?:i_tup
2506.02 MHz |2592.99 MHz | 2679.99 MHz
1 1 24.85 25.93 25.73 0.0 27.0
1 26 25,63 26.34 25.66 0.0 27.0
1 49 26.01 26.45 25.67 0.0 27.0
/2 BPSK 25 0 25,08 25.50 25.13 0.5 26.5
25 13 26.08 26.14 25.54 0.0 27.0
25 26 25.26 25.60 25.07 0.5 26.5
50 0 2471 25.31 24.78 0.5 26.5
1 1 24.76 25.66 25.39 0.0 27.0
20 Mz DFT-s-OFDM 1 26 25.56 26.13 25.36 0.0 27.0
1 49 25.92 26.49 25.43 0.0 27.0
QPSK 25 0 24.86 24.32 25.07 1.0 26.0
25 13 25.60 25,53 25.50 0.0 27.0
25 26 25.26 25.60 25.04 1.0 26.0
50 0 24.66 25.40 24.63 1.0 26.0
16QAM 1 1 23.93 25.13 24.61 1.0 26.0
64QAM 1 1 23.02 24.08 23.79 25 245
256QAM 1 1 21.65 21.89 21.63 45 225
CP-OFDM QPSK 1 1 23.88 25.10 23.15 15 255
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(Sm) Modulation Mode AHOS:“O" of'?:et 500700 518508 536496 MPR T”L?:i't”p
2503.5 MHz |2592.99 MHz | 2682.48MHz
1 1 24.91 26.15 25.58 0.0 27.0
1 19 25.41 26.25 25.26 0.0 27.0
1 36 26.05 26.56 2552 0.0 27.0
w2 BPSK | 18 0 25.19 25.55 25.16 05 265
18 10 25.70 26.59 25.23 0.0 27.0
18 20 25.40 25.63 25.13 05 265
36 0 24.61 2557 24.67 05 265
1 1 24.88 25.90 25.49 0.0 27.0
15 vy | DFTS"OFDM 1 19 25.41 26.04 25.18 0.0 27.0
1 36 26.04 26.60 25.42 0.0 27.0
QPSK 18 0 25.24 25.02 25.15 1.0 26.0
18 10 25.75 25.54 2527 0.0 27.0
18 20 25.38 25.63 24.83 1.0 26.0
36 0 24.68 25.29 24.73 10 26.0
16QAM 1 1 24.02 25.04 24.70 1.0 26.0
64QAM 1 1 2311 24.08 23.79 25 245
256QAM 1 1 21.45 21.82 2161 45 225
CP-OFDM QPSK 1 1 24.23 24.99 24.18 15 255
Measured Pwr (dBm)
(Sx) Modulation Mode A"o'z:ﬁon O:E‘et 500202 518598 537000 MPR T”Lri‘:i‘t“"
2501.01 MHz |2592.99 MHz | 2685 MHz
1 1 25.01 26.39 25.30 0.0 27.0
1 12 25.08 26.38 25.00 0.0 27.0
1 22 25.76 26.40 25.26 0.0 27.0
wRBPSK | 12 0 24.79 25.44 24.85 05 265
12 6 25.33 26.41 25.18 0.0 27.0
12 12 2517 25.46 24.92 05 265
24 0 24.15 25.26 24.41 05 265
1 1 24.78 25.85 25.26 0.0 27.0
Lonpsy | DFTS-OFDM 1 12 24.86 25.75 24.92 0.0 27.0
1 22 2552 26.18 25.23 0.0 27.0
QPSK 12 0 24.74 25.45 24.80 1.0 26.0
12 6 25.41 26.43 25.19 0.0 27.0
12 12 25.22 25.49 24.90 1.0 26.0
24 0 24.48 25.24 24.47 10 26.0
16QAM 1 1 24.23 25.26 24.48 10 26.0
64QAM 1 1 2333 23.97 23.50 25 245
256QAM 1 1 21.49 2173 21.28 45 225
CP-OFDM QPSK 1 1 24.28 23.49 24.06 15 255
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, ANT F, SRS1)

o . = Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS1
Measured Pw r (dBm)

509202 518598 528000 MPR Tune-up Limit
100 MHz 1 1 2546.01 MHz [2592.99 MHz [ 2640 MHz

22.82 22.43 22.07 0.0

508200 518598 528996 MPR
90 MHz 1 1 2541 MHz |2592.99 MHz [2644.98 MHz

22.91 22.43 22.09 0.0

507204 518598 529998 MPR
80 MHz 1 1 2536.02 MHz [2592.99 MHz (2649.99 MHz

22.72 22.19 21.89 0.0

506202 518598 531996 VPR
70 MHz 1 1 2531.02 MHz |2592.99 MHz (2659.98 MHz

22.65 22.24 22.02 0.0

505200 518598 531996 VPR
60 MHz 1 1 2526 MHz |2592.99 MHz [2659.98 MHz

22.69 22.44 22.20 0.0

504204 518598 532998 MPR
50 MHz 1 1 2521.01 MHz [2592.99 MHz [ 2665 MHz

22.89 22.52 22.29 0.0 23.0

503202 518598 534000 MPR
40 MHz 1 1 2516.01 MHz [2592.99 MHz [ 2670 MHz

22.92 22.67 22.49 0.0

502200 518598 534996 MPR
30 MHz 1 1 2511 MHx |2592.99 MHz | 2675.0 MHz

22.88 22.58 22.46 0.0

501204 518598 535998 VPR
20 MHz 1 1 2506.02 MHz [2592.99 MHz [2679.99 MHz

22.86 22.47 22.35 0.0

500700 518598 536496 MPR
15 MHz 1 1 2503.5 MHz |2592.99 MHz | 2682.48MHz

22.96 22.44 22.44 0.0

500202 518598 537000 —
10 MHz 1 1 2501.01 MHz [2592.99 MHz [ 2685 MHz

22.72 22.40 22.36 0.0
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, ANT F, SRS2)

o . = Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS2
Measured Pw r (dBm)
509202 518598 528000 MPR Tune-up Limit
100 MHz 1 1 2546.01 MHz [2592.99 MHz [ 2640 MHz
16.71 16.66 17.04 0.0
508200 518598 528996 MPR
90 MHz 1 1 2541 MHz |2592.99 MHz [2644.98 MHz
16.72 16.64 17.13 0.0
507204 518598 529998 MPR
80 MHz 1 1 2536.02 MHz [2592.99 MHz (2649.99 MHz
16.70 16.63 17.14 0.0
506202 518598 531996 VPR
70 MHz 1 1 2531.02 MHz |2592.99 MHz (2659.98 MHz
16.72 16.58 17.38 0.0
505200 518598 531996 VPR
60 MHz 1 1 2526 MHz |2592.99 MHz [2659.98 MHz
16.74 16.69 17.37 0.0
504204 518598 532998 MPR
50 MHz 1 1 2521.01 MHz [2592.99 MHz [ 2665 MHz
16.78 16.83 17.25 0.0 19.0
503202 518598 534000 MPR
40 MHz 1 1 2516.01 MHz [2592.99 MHz [ 2670 MHz
16.52 16.77 17.30 0.0
502200 518598 534996 MPR
30 MHz 1 1 2511 MHx |2592.99 MHz | 2675.0 MHz
16.70 16.79 17.75 0.0
501204 518598 535998 VPR
20 MHz 1 1 2506.02 MHz [2592.99 MHz [2679.99 MHz
16.88 16.69 17.67 0.0
500700 518598 536496 MPR
15 MHz 1 1 2503.5 MHz |2592.99 MHz | 2682.48MHz
16.55 16.68 17.59 0.0
500202 518598 537000 —
10 MHz 1 1 2501.01 MHz [2592.99 MHz [ 2685 MHz
16.58 16.60 17.46 0.0
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

NR Band n41 (PC2, ANT F, SRS3)

o . = Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS3
Measured Pw r (dBm)
509202 518598 528000 MPR Tune-up Limit
100 MHz 1 1 2546.01 MHz [2592.99 MHz [ 2640 MHz
19.71 19.41 18.80 0.0
508200 518598 528996 MPR
90 MHz 1 1 2541 MHz |2592.99 MHz [2644.98 MHz
19.61 19.41 18.83 0.0
507204 518598 529998 MPR
80 MHz 1 1 2536.02 MHz [2592.99 MHz (2649.99 MHz
19.76 19.28 18.75 0.0
506202 518598 531996 VPR
70 MHz 1 1 2531.02 MHz |2592.99 MHz (2659.98 MHz
19.60 19.39 18.86 0.0
505200 518598 531996 VPR
60 MHz 1 1 2526 MHz |2592.99 MHz [2659.98 MHz
19.73 19.40 18.88 0.0
504204 518598 532998 MPR
50 MHz 1 1 2521.01 MHz [2592.99 MHz [ 2665 MHz
19.72 19.49 18.89 0.0 20.0
503202 518598 534000 MPR
40 MHz 1 1 2516.01 MHz [2592.99 MHz [ 2670 MHz
19.63 19.47 19.03 0.0
502200 518598 534996 MPR
30 MHz 1 1 2511 MHx |2592.99 MHz | 2675.0 MHz
19.52 19.51 19.04 0.0
501204 518598 535998 VPR
20 MHz 1 1 2506.02 MHz [2592.99 MHz [2679.99 MHz
19.40 19.40 18.90 0.0
500700 518598 536496 MPR
15 MHz 1 1 2503.5 MHz |2592.99 MHz | 2682.48MHz
19.38 19.36 18.97 0.0
500202 518598 537000 —
10 MHz 1 1 2501.01 MHz [2592.99 MHz [ 2685 MHz
19.21 19.30 18.99 0.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n66 (ANT B)

Maximum Average Power (dBm)
Pamx
BW Modulation Mode RB. RE Measured Pwr (dBm)
(MHz) Allocation | offset Tune-up
346000 349000 352000 MPR Limit
1730 MHz 1745 MHz 1760 MHz
1 1 23.09 23.26 23.28 0.0 245
1 108 23.31 23.39 23.49 0.0 24.5
1 214 23.34 23.45 23.42 0.0 245
/2 BPSK 108 0 22.32 22.39 22.53 0.5 24.0
108 54 23.46 23.45 23.62 0.0 245
108 108 22.55 22.61 22.71 0.5 24.0
216 0 22.50 22.61 22.67 0.5 24.0
1 1 23.27 23.34 23.44 0.0 24.5
1 108 23.46 23.56 23.58 0.0 245
40 MHz DFT-s-OFDM 1 214 23.48 23.57 23.61 0.0 24.5
QPSK 108 0 22.37 22.46 22.54 1.0 235
108 54 23.54 23.46 23.68 0.0 24.5
108 108 22.58 22.65 22.72 1.0 235
216 0 22.50 22.61 22.68 1.0 235
1 1 22.26 22.43 22.42 1.0 235
16QAM 1 108 22.52 22.52 22.64 1.0 23.5
1 214 22.48 22.63 22.65 1.0 235
640AM 1 1 20.94 21.03 21.15 25 22.0
256QAM 1 1 18.25 18.34 18.50 4.5 20.0
CP-OFDM QPSK 1 1 21.82 21.89 22.00 15 23.0
Measured Pw r (dBm)
(,\'m) Modulation Mode A"o';:ﬁon Of':fet 345000 349000 353000 MPR T“Lri‘:i‘t“"
1725 MHz 1745 MHz 1765 MHz
1 1 23.22 23.40 23.41 0.0 245
1 80 23.40 23.45 23.52 0.0 245
1 158 23.36 23.59 23.55 0.0 24.5
/2 BPSK 80 0 2241 22.57 22.62 0.5 24.0
80 40 23.49 23.51 23.63 0.0 245
80 80 22.59 22.75 22.71 0.5 24.0
160 0 22.51 22.54 22.66 0.5 24.0
1 1 23.34 23.53 23.55 0.0 245
30 MHz DFT-s-OFDM 1 80 23.51 23.63 23.62 0.0 24.5
1 158 23.49 23.72 23.66 0.0 245
QPSK 80 0 22.45 22.65 22.61 1.0 23.5
80 40 23.53 23.53 23.65 0.0 245
80 80 22.58 22.79 22.77 1.0 235
160 0 22.52 22.64 22.72 1.0 235
16QAM 1 1 22.37 22.58 22.56 1.0 235
64QAM 1 1 21.02 21.20 21.21 25 22.0
256QAM 1 1 18.39 18.59 18.58 4.5 20.0
CP-OFDM QPSK 1 1 21.91 22.03 22.00 15 23.0
Measured Pw r (dBm)
oy | Voson | wode | 0 oieer |50 | asono [ gssoo | wer | TR
17225 MHz | 1745 MHz | 1767.5 MHz
1 1 23.39 23.43 23.64 0.0 245
1 67 23.17 23.12 23.45 0.0 24.5
1 131 23.62 23.61 23.21 0.0 245
/2 BPSK 64 0 22.35 22.40 22.53 0.5 24.0
64 35 23.33 23.42 23.60 0.0 245
64 69 22.43 22.47 22.69 0.5 24.0
128 0 22.35 2251 22.60 0.5 24.0
1 1 23.53 23.44 23.78 0.0 245
25 Mz DFT-s-OFDM 1 67 23.30 23.23 23.54 0.0 245
1 131 23.78 23.52 23.80 0.0 245
QPSK 64 0 22.40 22.39 22.58 1.0 235
64 35 23.32 23.32 23.59 0.0 24.5
64 69 22.45 22.42 22.72 1.0 235
128 0 22.37 22.39 22.64 1.0 235
16QAM 1 1 22.56 22.58 22.75 1.0 235
640AM 1 1 21.28 21.26 21.38 25 22.0
256QAM 1 1 18.57 18.57 18.70 4.5 20.0
CP-OFDM QPSK 1 1 22.05 21.97 22.23 15 23.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

Measured Pwr (dBm)
(Sm) Modulation Mode Allo'::tion of'?:et 344000 349000 354000 MPR T”L?:i't”p
1720 MHz | 1745MHz | 1770 MHz
1 1 23.20 23.32 23.45 0.0 245
1 53 2318 23.29 23.44 0.0 245
1 104 23.30 23.44 2347 0.0 245
w2 BPSK [ 50 0 22.41 2255 2251 05 24.0
50 28 23.36 2352 23.63 0.0 245
50 56 22.47 22.46 22.70 05 24.0
100 0 22.37 22.50 22.61 05 24.0
1 1 2331 23.44 23.56 0.0 245
1 53 2332 23.40 2352 0.0 245
2oy | DFTS-OFDM 1 104 23.44 2353 2357 0.0 245
QPSK 50 0 22.42 22.56 22.56 10 235
50 28 23.36 2354 23.66 0.0 245
50 56 22.47 22.50 22.68 10 235
100 0 22.42 22.56 22.67 10 235
1 1 22.36 22.44 22.66 10 235
16QAM 1 53 22.35 22.45 2257 10 235
1 104 22.46 22.59 22.71 10 235
64QAM 1 1 21.03 2117 21.25 25 22.0
256QAM 1 1 18.32 18.48 18.60 45 20.0
CP-OFDM QPSK 1 1 21.88 21.93 22.06 15 23.0
Measured Pwr (dBm)
(Sx) Modulation Mode Auo'::tion of'?:et 343500 349000 354500 MPR T”L?:i't”p
17175 MHz | 1745 MHz | 1772.5 MHz
1 1 23.29 23.31 23.52 0.0 245
1 40 23.30 2333 23.49 0.0 245
1 77 23.44 2351 23.40 0.0 245
m/2BPSK [ 36 0 22.38 22.60 22.59 05 24.0
36 22 23.41 2355 23.68 0.0 245
36 43 2243 22.50 22.66 05 24.0
75 0 22.49 2257 22.68 05 24.0
1 1 23.38 23.46 2357 0.0 245
15 iy | DFTS-OFDM 1 40 2337 23.47 23.59 0.0 245
1 77 2353 2359 23.45 0.0 245
QPSK 36 0 22.43 22.59 22.63 10 235
36 22 2343 2355 23.73 0.0 245
36 43 22.49 2257 22.69 10 235
75 0 2252 22.60 22.73 10 235
16QAM 1 1 22.41 22.38 22.60 10 235
64QAM 1 1 21.04 21.24 21.28 25 22.0
256QAM 1 1 18.37 1857 18.58 45 20.0
CP-OFDM QPSK 1 1 21.91 21.98 20.69 15 23.0
Measured Pwr (dBm)
(Sx) Wodulation Mode Allosgtion o:fet 43000 549000 S55000 VPR TuL?:i_tup
1715MHz | 1745 MHz | 1775 MHz
1 1 23.20 23.19 23.53 0.0 245
1 26 23.32 2315 23.43 0.0 245
1 50 2329 23.26 23.18 0.0 245
w2 BPSK | 25 0 22.28 22.40 22.60 05 24.0
25 14 23.41 2343 2353 0.0 245
25 27 2238 22.39 22.60 05 24.0
50 0 22.41 22.40 22.60 05 24.0
1 1 23.34 2331 2358 0.0 245
10y | DFTS-OFDM 1 26 23.44 2337 2352 0.0 245
1 50 23.37 23.36 23.22 0.0 245
QPSK 25 0 22.31 22.56 22.62 10 235
25 14 23.43 23.68 23.36 0.0 245
25 27 22.45 22.41 22.60 10 235
50 0 22.40 2232 22.60 10 235
16QAM 1 1 22.34 22.35 22.64 10 235
64QAM 1 1 21.02 20.99 21.29 25 22.0
256QAM 1 1 18.19 18.30 18.47 45 20.0
CP-OFDM QPSK 1 1 21.82 21.78 21.72 15 23.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

(Sx) Modulation Mode Allo'::ﬁon of'?:et 342500 349000 355500 MPR T”L?:i'tu"
17125 MHz | 1745 MHz | 1777.5 MHz
1 1 23.16 2312 23.47 0.0 245
1 13 2316 22.88 23.07 0.0 245
1 23 2323 23.06 22.98 0.0 245
w2 BPsK [ 12 0 22.26 2243 22.59 05 24.0
12 7 23.24 2325 23.55 0.0 245
12 13 22.36 22.38 22.68 05 24.0
25 0 22.31 2256 22.56 05 24.0
1 1 2325 2335 2354 0.0 245
oy | DFT-S-OFDM 1 13 23.29 23.02 23.18 0.0 245
1 23 2331 2316 23.04 0.0 245
QPSK 12 0 22.31 22.43 22.58 1.0 23.5
12 7 2313 23.41 2354 0.0 245
12 13 22.81 2242 22.68 10 235
25 0 23.01 2242 22.62 10 235
16QAM 1 1 2221 2231 22.49 10 235
64QAM 1 1 20,54 21.04 21.22 25 22.0
256QAM 1 1 18.25 18.18 17.53 45 20.0
CP-OFDM QPSK 1 1 2173 21.86 21.48 15 230
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n66 (ANT F)

Maximum Average Power (dBm)
BW Modulatio Mode RB_ RB Neasured pwr (@Bm)
(MHz) n Allocation| offset TR
346000 349000 352000 MPR e
1730 MHz | 1745MHz | 1760 MHz
1 1 23.06 2310 23.07 00 24.0
1 108 23.10 2319 23.16 0.0 24.0
1 214 2311 2315 23.24 0.0 24.0
/2 BPSK | 108 0 2218 2221 2223 05 235
108 54 23.26 2331 23.28 00 24.0
108 108 2231 2231 22.38 05 235
216 0 2231 2232 22.35 05 235
1 1 2318 2323 2315 0.0 24.0
1 108 2323 23.29 23.30 00 24.0
20 MHa gg; 1 214 23.22 2332 23.38 0.0 24.0
QPSK 108 0 22.20 2230 22.24 10 23.0
108 54 2327 2332 23.36 0.0 24.0
108 108 2227 2235 22.42 10 230
216 0 22.32 2235 2235 10 230
1 1 2225 2229 2222 10 23.0
16QAM 1 108 22.29 2235 2226 10 23.0
1 214 2227 2237 22.35 10 230
64QAM 1 1 20.85 20.98 20,91 25 215
256QAM 1 1 18.19 18.24 18.78 45 195
| opsk 1 1 21.66 21.77 21.68 15 225
. Measured Pwr (dBm)
(SHWZ) M°d":'a"° Mode A"of:ﬁon oﬁf‘et 345000 349000 353000 MPR T‘::‘rf“;‘p
1725MHz | 1745MHz | 1765 MHz
1 1 2317 2313 2313 0.0 24.0
1 80 2311 2322 2318 00 24.0
1 158 2315 23.20 23.29 0.0 24.0
/2 BPSK 80 0 2221 2221 22.35 05 235
80 40 23.34 23.29 23.29 0.0 24.0
80 80 22.34 2234 22.45 05 235
160 0 22.35 2234 2234 05 235
1 1 2322 23.29 23.26 0.0 24.0
DFT-s- 1 80 23.24 23.29 23.32 0.0 24.0
30 MHz | OFDM
1 158 2323 2333 23.42 00 24.0
QPSK 80 0 22.25 2229 2234 10 230
80 40 23.35 2332 23.34 0.0 24.0
80 80 2241 2236 22.47 10 23.0
160 0 22.39 2236 22.34 10 230
16QAM 1 1 2231 2228 22.29 10 23.0
64QAM 1 1 2095 20.99 20.99 25 215
256QAM 1 1 18.27 18.27 18.27 45 195
| apsk 1 1 2179 21.79 2178 15 225
. Measured Pwr (dBm)
(ranz) M°d:'a“° Mode Allo'::tion Oﬁfet 344500 349000 353500 MPR TE?:;};"’
17225MHz | 1745MHz | 17675 MHz
1 1 2311 23.18 2317 0.0 24.0
1 67 22.80 2287 23.01 0.0 24.0
1 131 2325 23.28 2322 0.0 24.0
/2 BPSK 64 0 22.00 22.02 22.02 05 235
64 35 22.94 23.00 2311 00 24.0
64 69 22.10 2203 22.09 05 235
128 0 2201 22.06 2212 05 235
1 1 2327 23.29 23.26 0.0 24.0
25 MHa gg; 1 67 22.93 22.96 23.06 00 24.0
1 131 23.36 2347 2347 0.0 24.0
QPSK 64 0 21.98 22.09 22.06 10 23.0
64 35 22.99 23.02 2314 0.0 24.0
64 69 22.08 2208 2212 10 230
128 0 22.00 22.06 22.16 10 23.0
16QAM 1 1 22.34 2233 2232 10 23.0
64QAM 1 1 2097 21.03 21.06 25 215
256QAM 1 1 18.27 18.34 18.29 45 195
oo | opsk 1 1 21.81 21.86 2184 15 225
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

. Measured Pwr (dBm)
(SHWZ) M°dr‘1"a"° Mode Auolz:ﬁon o?f'et 344000 349000 354000 MPR TE:‘;:"
1720MHz | 1745MHz | 1770 MHz
1 1 23.05 22.88 22.99 0.0 24.0
1 53 22.97 2282 23.08 0.0 24.0
1 104 2313 22.90 2312 0.0 24.0
/2 BPSK 50 0 2213 21.97 22.09 05 235
50 28 23.06 22.96 2317 0.0 24.0
50 56 2224 21.95 2217 05 235
100 0 22.14 22.02 2218 05 235
1 1 23.12 23.02 2313 0.0 24.0
1 53 23.06 2291 2316 00 24.0
20 MH: 'CD;TD'; 1 104 23.24 23.00 2324 0.0 24.0
QPSK 50 0 2218 22.00 2213 1.0 230
50 28 2314 22.96 2322 00 24.0
50 56 2223 22.00 2221 10 230
100 0 2216 22.02 2225 10 23.0
1 22.23 22.08 22.09 10 23.0
16QAM 1 53 2211 22.02 2228 10 230
1 104 2226 22.05 2221 10 230
64QAM 1 1 20.82 20.73 20.86 25 215
256QAM 1 1 18.13 18.04 1813 45 195
o | opsk 1 1 21.69 2154 2168 15 225
. Measured Pwr (dBm)
(SHWZ) M°d;"a"° Mode Allozgﬁo . oﬁfet 343500 349000 354500 MPR TE:‘:;:"
1717.5MHz | 1745MHz | 1772.5 MHz
1 1 23.11 23.10 2312 0.0 24.0
1 40 23.04 23.05 23.08 0.0 24.0
1 77 2311 23.10 2317 0.0 24.0
/2 BPSK 36 0 2218 2218 2259 05 235
36 22 2315 22.77 2224 0.0 24.0
36 43 2214 2273 2223 05 235
75 0 2215 22.77 2223 05 235
1 1 2316 2314 23.20 0.0 24.0
DFT-s- 1 40 23.11 23.10 23.16 0.0 24.0
15MHz | OFDM
1 77 2313 2319 2331 0.0 24.0
QPSK 36 0 2219 2221 2228 10 230
36 22 23.16 2317 2323 0.0 24.0
36 43 2225 22.20 2224 10 230
75 0 22.20 2219 2227 10 23.0
16QAM 1 1 2223 2222 2226 10 230
64QAM 1 1 20.83 20.86 2097 25 215
256QAM 1 1 1818 1818 18.26 45 195
| opsk 1 1 22.09 2171 2181 15 225
. Measured Pwr (dBm)
(SHWZ) M°d:]"a“° Mode Allozgtion oﬁfet 343000 349000 355000 MPR TE:‘H‘“:I;J”
1715MHz | 1745MHz | 1775MHz
1 1 22.93 23.03 2314 0.0 24.0
1 26 22.97 23.04 23.26 0.0 24.0
1 50 22.92 22.99 2314 0.0 24.0
/2 BPSK 25 0 2201 2211 2219 05 235
25 14 23.02 23.09 2332 0.0 24.0
25 27 22.04 2215 22.34 05 235
50 0 22.00 2211 22.30 05 235
1 1 23.00 23.10 23.20 0.0 24.0
DFT-s- 1 26 23.05 23.14 23.34 0.0 24.0
10 MHz | OFDM
1 50 23.01 23.04 2328 0.0 24.0
QPSK 25 0 2201 2213 22.36 1.0 230
25 14 23.02 2311 2333 0.0 24.0
25 27 22.06 2212 22.35 10 230
50 0 2201 2213 22.30 10 23.0
16QAM 1 1 20.60 2223 2234 1.0 23.0
64QAM 1 1 20.69 20.82 20.90 25 215
256QAM 1 1 18.05 1812 18.23 45 195
oo, | opsk 1 1 21.56 21.64 21.74 15 225
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

fal=alV]

(SHWZ) M°dﬁ'a"° Mode AIIoF::u'on O;Bet 342500 349000 355500 MPR Tt?r'i:p
17125MHz | 1745MHz | 1777.5 MHz
1 1 23.10 23.07 22.92 0.0 24.0
1 13 2311 23.10 2292 0.0 24.0
1 23 23.10 2311 22.88 0.0 24.0
/2 BPSK 12 0 22.20 22.20 21.96 05 235
12 7 23.19 2317 2301 0.0 24.0
12 13 22.20 2218 21.97 05 235
25 0 2217 22.15 21.98 05 235
1 1 2315 2316 2297 0.0 24.0
DFT-s- 1 13 23.18 23.22 23.00 0.0 24.0
5MHz | OFDM
1 23 23.16 23.16 2297 0.0 24.0
QPSK 12 0 2221 2221 22.03 10 230
12 7 2323 2318 23.03 0.0 24.0
12 13 22.23 2221 22.01 10 230
25 0 22.20 2223 22.03 10 230
16QAM 1 1 22.24 2223 22.07 10 230
64QAM 1 1 20.87 20.90 20.72 25 215
256QAM 1 1 18.19 1818 18.03 45 195
cP- QPSK 1 1 21.68 21.69 21.48 15 225
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n71
Reduced Average Power (dBm)
BW Modulatio Mode RB RB Measured Pw r (dBm)
(MHz) n Allocation | offset 134600 136100 137600 MPR Turje_-UP
673MHz | 680.5MHz | 688 MHz Hmt
1 1 24.76 24.73 24.55 0.0 25.5
1 53 24.61 24.63 24.32 0.0 25.5
1 104 24.41 24.47 24.24 0.0 25.5
/2 BPSK 50 0 23.71 23.77 23,51 0.5 25.0
50 28 24.67 24.68 24.41 0.0 25.5
50 56 23.58 23.57 23.43 0.5 25.0
100 0 23.73 23.73 23.50 0.5 25.0
1 1 24.95 24.90 24.67 0.0 25.5
DFTs 1 53 24.76 24.72 24.50 0.0 25.5
oMz | OFDM 1 104 2453 24.59 24.31 0.0 255
QPSK 50 0 23.83 23.79 23.57 1.0 24.5
50 28 24.69 24.65 24.43 0.0 25.5
50 56 23.60 23.64 23.37 1.0 24.5
100 0 23.76 23.74 23.52 1.0 24.5
1 1 23.97 23.86 23.76 1.0 24.5
16QAM 1 53 23.74 23.73 23.47 1.0 24.5
1 104 23.57 23.60 23.38 1.0 24.5
64QAM 1 1 22.61 22.56 22.31 25 23.0
256QAM 1 1 19.85 19.76 19.55 45 21.0
CP-OFDM|  QPSK 1 1 23.35 23.25 23.14 15 24.0
BW Modulatio RB RB Measured Pwr {dBm) Tune-u
(MHz) n M3l Allocation| offset a0y 0100 Y LR Limit ‘
670.5 MHz | 680.5 MHz | 690.5 MHz
1 1 24.82 24.75 24.37 0.0 25.5
1 40 24.63 24.69 24.30 0.0 25.5
1 77 24.58 24.51 24.26 0.0 25.5
/2 BPSK 36 0 23.82 23.81 23.46 0.5 25.0
36 22 24.73 24.73 24.35 0.0 25.5
36 43 23.67 23.68 23.31 0.5 25.0
75 0 23.81 23.82 23.43 0.5 25.0
DFT-s. 1 1 24.96 24.93 24.53 0.0 25.5
15wz | OFDM 1 40 24.79 24.82 24.41 0.0 255
1 77 24.65 24.71 24.29 0.0 25.5
QPSK 36 0 23.88 23.82 23.46 1.0 24.5
36 22 24.76 24.76 24.41 0.0 25.5
36 43 23.67 23.74 23.35 1.0 24.5
75 0 23.81 23.81 23.46 1.0 24.5
16QAM 1 1 24,00 23.94 23.59 1.0 24.5
64QAM 1 1 22.63 22.59 22.21 25 23.0
256QAM 1 1 19.94 19.89 19.51 45 21.0
CP-OFDM|  QPSK 1 1 23.35 23.32 22,91 15 24.0
BW Modulatio RB RB Measured Pwr (dBm) Tune-u
(MHz) n Mode |\ iocation| offeet | 133000 | 136100 | wsseoo | weR | TR
668 MHz | 680.5MHz | 693 MHz
1 1 24.83 24.61 24,52 0.0 25.5
1 26 24.74 24.57 24.52 0.0 25.5
1 50 24.74 24.50 24.48 0.0 25.5
/2 BPSK 25 0 23,91 23.70 23.50 0.5 25.0
25 14 24.96 24.67 24.46 0.0 25.5
25 27 23.86 23.61 23.43 0.5 25.0
50 0 23.90 23.67 23.45 0.5 25.0
1 1 24.98 24.79 24,57 0.0 25.5
DFT-s- 1 26 24.88 2471 24.55 0.0 255
10MHz | OFDM
1 50 24.88 24.59 24.46 0.0 255
QPSK 25 0 23.93 23.72 23,57 1.0 24.5
25 14 24.94 24.64 24.45 0.0 25.5
25 27 23.91 23.65 23.42 1.0 24.5
50 0 23.93 23.67 23,51 1.0 24.5
16QAM 1 1 23.89 23.75 23.58 1.0 245
64QAM 1 1 22.68 22.46 22.25 25 23.0
256QAM 1 1 19.94 19.76 19.56 45 21.0
CP-OFDM|  QPSK 1 1 21.81 22.70 22.97 15 24.0
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

Measured Pwr (dBm)

BW latio RB RB Tune-

(MHz) M)d:a ¥adls Allocation| offset S0 L0100 B0y REE Lll_i:‘itup
665.5 MHz | 680.5 MHz | 695.5 MHz

1 1 24.81 2457 24.45 0.0 255

1 13 24.82 24.66 2451 0.0 255

1 23 24.73 24.53 24.45 0.0 255

TRBPSK [ 12 0 23.93 23.80 23.47 05 250

1 7 24.92 2361 24,50 0.0 255

12 13 23.92 2356 23.48 05 25.0

25 0 23.90 23.66 23.48 05 25.0

1 1 25.02 24.67 24.52 0.0 255

DFT-s- 1 13 24.95 24.70 24.56 0.0 255

5MHz | OFDM

1 23 24.88 24.60 24.38 0.0 255

QPsK 12 0 24.00 23.68 23.50 10 245

) 7 24.99 2472 2451 0.0 255

1 13 23.96 23.64 23.48 10 245

25 0 23.95 23.68 2351 10 245

160AM 1 1 23.99 23.74 2355 10 245

640AM 1 1 22.73 22.37 22.21 25 23.0

256QAM 1 1 19.95 19.66 19.49 45 21.0

CP-OFDM|  QPSK 1 1 23.39 2311 22.90 15 24.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n77(PC2)

Maximum Average Power (dBm)
B0 Modulation Mode ) = Measured Pwr (dBm)
(MHz) Allocation [ offset 650000 | 656000 | 662000 | MPR | UneUP
3750 MHz | 3840 MHz | 3930 MHz Hme
1 1 WW 25.62 26.38 26.78 0.0 27.0
1 137 V7777 2058 Vi 2608 26.93 26.62 0.0 27.0
1 271 W M/// 26.10 26.68 26.81 0.0 27.0
/2 BPSK | 135 0 25.48 26.19 26.29 05 265
135 69 26.16 26.89 26.62 0.0 27.0
135 138 25.66 26.32 26.02 05 26.5
270 0 25.52 26.25 26.19 05 265
1 1 25.75 26.42 26.81 0.0 27.0
1 137 26.06 26.93 26.64 0.0 27.0
100 vy | OFT-S-OFPM 1 271 26.02 26.86 26.80 0.0 27.0
QPSK 135 0 24.92 25.75 25.69 1.0 26.0
135 69 26.18 26.95 26.66 0.0 27.0
135 138 25.19 25.95 25.62 1.0 26.0
270 0 25.01 25.88 25.80 1.0 26.0
1 1 24.78 25,51 25.95 1.0 26.0
16QAM 1 137 ] ewsa1 P 25a7 25.93 25.83 1.0 26.0
1 271 2548 25.26 25.77 25.73 1.0 26.0
64QAM 1 1 ////// Z'/ /// 23.34 24.02 24.29 25 245
256QAM 1 1 21.06 21.68 22.32 45 225
CP-OFDM QPSK 1 1 W W 24.23 25.05 25.38 15 255
Measured Pwr (dBm)
BW | Modulation |  Mode RB | RB  ™o33000 | 633332 | 633666 | 649666 | 656000 | 662332 | MPR | nSUP
(MHz) Allocation| offset Limit
3495MHz | 3499.98MHz | 3504.99MHz | 3744.99MHz | 3840 MHz [ 3934.98MHz
1 1 26.45 26.49 26.44 26.00 26.60 26.94 0.0 27.0
1 123 26.69 26.81 26.76 26.41 26.79 26.67 0.0 27.0
1 243 26.71 26.78 26.75 26.55 26.70 26.95 0.0 27.0
/2 BPSK | 120 0 26.36 26.31 26.30 26.25 26.37 26.38 05 265
120 63 26.87 26.92 26.84 26.40 26.87 26.76 0.0 27.0
120 125 26.46 26.42 26.29 26.45 26.25 26.34 05 265
243 0 26.22 26.35 26.36 26.27 26.37 26.43 05 265
1 1 26.28 26.36 26.33 25.72 26.43 26.75 0.0 27.0
o0 g | DFT-S-OFDM 1 123 26.56 26.79 26.70 26.23 26.85 26.41 0.0 27.0
1 243 26.66 26.86 26.71 26.42 26.83 26.79 0.0 27.0
QPsK 120 0 25.62 25.61 25.75 25.15 25.83 25.75 10 26.0
120 63 26.68 26.93 26.79 26.26 26.94 26.61 0.0 27.0
120 125 25.68 25.67 25.74 25.35 25.88 25.61 1.0 26.0
243 0 25.73 25.77 25.78 25.23 25.96 25.76 1.0 26.0
16QAM 1 1 25.71 25.66 25.75 25.15 25.84 25.79 1.0 26.0
64QAM 1 1 24.14 24.19 24.15 23.62 24.36 24.33 25 245
256QAM 1 1 21.72 21.73 21.79 21.24 22.07 22.43 45 225
CP-OFDM QPSK 1 1 24.84 24.96 24.97 24.38 25.02 25.26 15 25.5
Measured Pwr (dBm)
BW | Modulation Mode RE "B 632668 633332 634000 649334 656000 662666 MR | TUNSUP
(MHz) Allocation| offset Limit
3490.02 MHz [ 3499.98MHz | 3510 MHz [3740.01 MHz| 3840 MHz [3939.99 MHz
1 1 26.47 26.51 26.61 25.84 26.72 26.79 0.0 27.0
1 109 26.72 26.81 26.71 26.21 26.83 26.63 0.0 27.0
1 215 26.76 26.72 26.68 26.38 26.93 26.87 0.0 27.0
m/2BPSK | 108 0 26.21 26.22 26.29 26.14 26.43 26.34 05 26.5
108 55 26.88 26.95 26.81 26.32 26.81 26.78 0.0 27.0
108 109 26.23 26.21 26.29 26.46 26.38 26.30 05 26.5
216 0 26.42 26.32 26.30 26.25 26.48 26.26 05 26.5
1 1 26.37 26.42 26.52 25.86 26.67 26.72 0.0 27.0
g0 vy | DFT-S-OFDM 1 109 26.63 26.70 26.67 26.20 26.93 26.60 0.0 27.0
1 215 26.73 26.64 26.66 26.34 26.83 26.82 0.0 27.0
QPSK 108 0 25.67 25.66 25.80 25.23 25.97 25.88 10 26.0
108 55 26.83 26.90 26.81 26.33 26.85 26.79 0.0 27.0
108 109 25.81 25.78 25.77 25.43 25.90 25.80 1.0 26.0
216 0 25.81 25.80 25.80 25.27 25.82 25.73 1.0 26.0
16QAM 1 1 25.69 25.75 25.91 25.21 25.76 25.84 1.0 26.0
64QAM 1 1 24.24 24.16 24.30 23.78 24.44 24.18 25 245
256QAM 1 1 21.91 21.97 22.02 21.56 22.19 22.24 45 225
CP-OFDM QPSK 1 1 24.96 25.08 25.19 2451 25.22 25.37 15 255
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

Measured Pw r (dBm)
BW 1 Modulation Mode RB R8 632334 633332 634332 649000 656000 663000 MPR | TUne-UP
(MHz) Allocation| offset Limit
3485.01 MHz | 3499.98MHz |3514.98 MHz | 3735MHz | 3840 MHz | 3945MHz
1 1 26.04 26.06 26.81 26.79 26.47 26.51 0.0 27.0
1 9% 25.94 26.38 26.86 26.70 26.72 26.81 0.0 27.0
1 187 25.88 26.37 26.76 26.93 26.76 26.72 0.0 27.0
w2 BPSK | 90 0 26.23 26.23 25.77 26.45 26.45 26.26 05 265
90 50 26.08 26.35 26.00 26.81 26.88 26.95 0.0 27.0
90 99 26.05 26.48 25.43 26.49 26.47 26.30 05 265
180 0 25.61 25.85 25.75 25.95 26.29 26.38 05 265
1 1 26.35 26.51 26.55 25.82 26.60 26.69 0.0 27.0
Sonpy | FTS-OFDM 1 95 26.69 26.70 26.50 26.11 26.96 26.61 0.0 27.0
1 187 26.65 26.69 26.52 26.27 26.84 26.76 0.0 27.0
QPSK 90 0 25.64 25.80 25.79 25.19 25.95 25.75 1.0 26.0
90 50 26.76 26.85 26.73 26.27 26.54 26.67 0.0 27.0
90 99 25.78 25.76 25.73 2541 2587 25.80 1.0 26.0
180 0 25.76 25.86 25.80 25.31 25.89 25.78 1.0 26.0
16QAM 1 1 25.36 25.67 25.97 25.09 25.98 25.82 ) 26.0
640AM 1 1 23.90 24.11 24.47 23.67 24.01 24.32 25 245
2560AM 1 1 21.97 22.46 22.17 2114 22.10 22.16 45 225
CP-OFDM QPSK 1 1 24.92 2511 25.22 24.40 25.25 25.22 15 255
Measured Pwr (dBm)
BW 1 Modulation Mode RB RB 632000 633332 634666 648668 656000 663332 MPR | TUne-UP
(MHz) Allocation| offset Limit
3480 MHz | 3499.98MHz | 3519.99 MHz |3730.02 MHz | 3840 MHz |3949.98 MHz
1 1 26.31 26.46 26.75 25.85 26.81 26.64 0.0 27.0
1 81 26.73 26.79 26.85 26.13 26.84 26.71 0.0 27.0
1 160 26.68 26.70 26.77 26.31 26.79 26.94 0.0 27.0
w2 8PSK | 81 0 26.11 26.21 26.34 25.58 26.21 26.29 05 265
81 21 26.62 26.83 26.84 26.20 26.92 26.83 0.0 27.0
81 8l 26.20 26.34 26.36 25.85 26.46 26.46 05 265
162 0 26.15 26.30 26.34 25.68 26.41 26.32 05 265
1 1 26.45 26.52 26.74 25.80 26.76 26.73 0.0 27.0
s rpy | DFT-S-OFDM 1 8l 26.76 26.80 26.81 26.09 26.83 26.77 0.0 27.0
1 160 26.64 26.75 26.75 26.28 26.75 26.95 0.0 27.0
QPSK 81 0 25.68 2581 25.83 2517 26.00 25.78 1.0 26.0
81 21 26.61 26.87 26.85 26.20 26.86 26.80 0.0 27.0
81 81 25.67 25.84 25.83 25.34 25.97 25.93 1.0 26.0
162 0 25.61 25.84 25.85 25.21 25.89 25.82 1.0 26.0
160AM 1 1 25.34 25.56 25.76 24.92 25.91 25.72 1.0 26.0
640AM 1 1 23.87 24.11 24.28 2342 24.30 24.15 25 245
256QAM 1 1 21.85 22.13 22.26 21.40 22.18 22.19 45 225
CP-OFDM QPSK 1 1 24.84 25.04 25.29 24.44 25.29 2521 15 255
Measured Pwr (dBm)
BW I Modulation Mode RS 3 631668 633332 635000 648334 656000 63666 | MPR | TUneup
(MHz) Allocation| offset Limit
3475.02 MHz | 3499.98MHz | 3525 MHz |3725.01 MHz | 3840 MHz |3954.99 MHz
1 1 26.44 26.67 26.78 25.84 26.90 26.81 0.0 27.0
1 67 26.52 26.71 26.64 26.11 26.97 26.89 0.0 27.0
1 131 26.72 26.66 26.64 26.22 26.75 26.90 0.0 27.0
T/2BPSK | 64 0 26.41 26.37 25.87 26.03 26.45 26.41 05 265
64 35 26.59 26.79 26.72 26.17 26.42 26.45 0.0 27.0
64 69 26.49 26.50 26.40 26.22 2641 26.45 05 265
128 0 26.11 26.37 25.88 26.13 25.97 25.91 05 265
1 1 26.50 26.65 26.84 25.87 26.78 26.90 0.0 27.0
sonpy | DFTS-OFDM 1 67 26.50 26.65 26.70 26.13 26.87 26.93 0.0 27.0
1 131 26.71 26.65 26.68 26.22 26.72 26.95 0.0 27.0
QPSK 64 0 25.57 25.92 25.87 25.01 25.95 25.94 1.0 26.0
64 35 26.57 26.78 26.71 26.15 26.45 27.00 0.0 27.0
64 69 25.57 25.58 25.97 25.94 25.67 25.91 10 26.0
128 0 25.56 25.32 25.87 25.12 2547 25.37 1.0 26.0
160AM 1 1 25.73 25.88 25.49 25.96 25.77 25.92 ) 26.0
640AM 1 1 24.00 24.22 23.45 23.54 24.34 23.76 25 245
256QAM 1 1 22.01 22.12 22.23 22.08 22.14 22.24 45 225
CP-OFDM QPSK 1 1 25.00 25.18 25.23 25.06 24.49 25.10 15 255
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Measured Pw r (dBm)
BW 1 Modulation Mode RB R8 631334 633332 635332 648000 656000 664000 MPR | TUne-UP
(MHz) Allocation| offset Limit
3470.01 MHz | 3499.98MHz |3529.98 MHz |3720.02 MHz | 3840 MHz | 3960 MHz
1 1 26.12 26.43 25.84 25.70 26.61 26.84 0.0 27.0
1 53 26.18 26.37 26.00 25.67 26.72 26.32 0.0 27.0
1 104 26.56 26.70 25.73 25.85 26.75 26.56 0.0 27.0
T2 BPSK | 50 0 25.79 26.05 2554 25.18 26.18 26.46 05 265
50 28 26.34 26.48 26.16 25.79 26.83 26.42 0.0 27.0
50 56 25.97 26.05 25.46 25.44 26.35 26.49 05 265
100 0 25.87 25.99 25.62 25.25 26.32 26.49 05 265
1 1 26.20 26.51 25.94 25.70 26.66 26.40 0.0 27.0
4oy | DFTS-OFDM 1 53 26.15 26.40 26.09 25.69 26.70 26.41 0.0 27.0
1 104 26.58 26.57 25.76 25.92 26.83 26.61 0.0 27.0
QPSK 50 0 25.32 25.56 25.13 24.69 25.72 25.97 1.0 26.0
50 28 26.32 26.52 26.25 25.68 26.84 26.47 0.0 27.0
50 56 25.50 2557 25.00 24.85 25.84 25.88 1.0 26.0
100 0 25.30 2552 25.11 24.72 25.80 25.94 1.0 26.0
16QAM 1 1 25.33 25.38 24.70 24.62 25.48 25.89 ) 26.0
640AM 1 1 23.61 24.15 23.56 23.39 24.13 24.22 25 245
2560AM 1 1 21.79 21.56 22.48 22.31 22.35 22.33 45 225
CP-OFDM QPSK 1 1 24.68 25.00 24.42 24.26 24.96 24.35 15 255
Measured Pwr (dBm)
BW 1 Modulation Mode RB RB 631000 633332 635668 647668 656000 664332 MPR | TUne-UP
(MHz) Allocation| offset Limit
3465 MHz | 3499.98MHz | 3535.02 MHz |3715.02 MHz | 3840 MHz |3964.98 MHz
1 1 26.18 26.49 26.49 25.53 26.56 26.72 0.0 27.0
1 39 26.11 26.34 26.39 25.60 26.70 26.71 0.0 27.0
1 76 26.37 26.46 26.47 25.79 26.79 26.78 0.0 27.0
w28PSK | 36 0 25.75 26.04 26.02 2517 26.16 26.35 05 265
36 21 26.23 26.44 26.49 25.65 26.81 26.76 0.0 27.0
36 42 25.92 26.05 26.01 25.34 26.35 26.26 05 265
75 0 25.76 26.04 25.76 2517 26.04 26.30 05 265
1 1 26.16 26.46 26.19 25.60 26.24 26.82 0.0 27.0
a0y | DFTS-OFDM 1 39 26.18 26.38 26.27 25.57 26.44 26.81 0.0 27.0
1 76 26.42 26.45 26.13 25.80 26.38 26.83 0.0 27.0
QPSK 36 0 25.30 25.59 25.56 24.68 25.71 25.84 1.0 26.0
36 21 26.26 2647 26.51 25.64 26.82 26.78 0.0 27.0
36 42 25.39 25.56 25.48 24.89 25.83 25.82 1.0 26.0
75 0 25.30 25.50 2554 24.72 25.80 25.86 1.0 26.0
160AM 1 1 25.12 2534 25.36 24.58 25.46 25.60 1.0 26.0
640AM 1 1 23.81 24.05 24.19 23.25 24.15 24.43 25 245
256QAM 1 1 22.00 21.49 21.45 21.34 22.25 22.38 45 225
CP-OFDM QPSK 1 1 24.70 2511 24.98 24.26 25.06 25.36 15 255
Measured Pwr (dBm)
BW I Modulation Mode RS 3 630668 633332 636000 647334 656000 62666 | MPR | TUneup
(MHz) Allocation| offset Limit
3460.02 MHz | 3499.98MHz | 3540 MHz |3710.01 MHz| 3840 MHz |3969.99 MHz
1 1 26.10 26.44 26.44 2547 26.62 26.60 0.0 27.0
1 26 25.64 25.89 25.96 25.06 26.32 26.21 0.0 27.0
1 29 25.67 25.92 25.88 25.09 26.34 26.20 0.0 27.0
T/2BPSK | 25 0 25.70 26.00 25.85 25.13 26.34 26.18 05 265
25 13 26.18 26.46 26.40 25.64 26.85 26.66 0.0 27.0
25 26 25.74 26.00 25.86 25.13 26.35 26.21 05 265
50 0 25.71 25.93 25.93 25.25 2532 25.26 05 265
1 1 26.10 26.46 26.19 25.50 26.61 26.63 0.0 27.0
2o rpy | DFT-S-OFDM 1 26 25.22 25.40 25.47 24.56 2581 25.73 0.0 27.0
1 29 2519 25.39 25.41 24.63 25.85 25.77 0.0 27.0
QPSK 25 0 25.22 25.51 25.33 24.62 25.83 25.67 1.0 26.0
25 13 26.16 26.49 26.36 25.61 26.87 26.66 0.0 27.0
25 26 25.26 25.51 25.37 24.63 25.89 25.75 10 26.0
50 0 25.70 25.97 25.90 25.34 25.30 25.27 1.0 26.0
160AM 1 1 25.03 25.35 25.39 24.44 2547 25.43 ) 26.0
640AM 1 1 23.79 24.09 24.12 23.14 2431 2411 25 245
256QAM 1 1 21.70 22.05 22.06 21.94 22.20 22.24 45 225
CP-OFDM QPSK 1 1 24.64 25.07 24.92 24.11 25.00 25.18 15 255
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Measured Pw r (dBm)
BW 1 Modulation Mode RB RB 630500 633332 636168 647168 656000 664832 MPR | TUne-up
(MHz) Allocation| offset Limit
3457.5 MHz | 3499.98MHz | 3542.52 MHz |3709.52 MHz | 3840 MHz |3972.48 MHz
1 1 25.97 26.35 26.29 25.50 26.67 26.73 0.0 27.0
1 19 26.12 26.30 26.17 2543 26.65 26.67 0.0 27.0
1 36 26.19 26.47 26.26 2553 26.60 26.82 0.0 27.0
T2BPSK | 18 0 25.54 25.95 25.86 25.04 26.28 26.22 05 265
18 10 26.15 26.41 26.32 25.50 26.79 26.74 0.0 27.0
18 20 25.72 26.00 25.92 25.00 26.35 26.28 05 265
36 0 25.67 25.94 25.88 25.08 26.35 26.21 05 265
1 1 26.01 26.40 26.31 25.53 26.70 26.76 0.0 27.0
15w | DFTS-OFDM 1 19 26.09 26.30 26.21 2551 26.74 26.69 0.0 27.0
1 36 26.19 26.47 26.43 25.53 26.81 26.84 0.0 27.0
QPSK 18 0 25.05 25.44 25.37 24.52 25.82 25.69 1.0 26.0
18 10 26.14 26.38 26.34 25.56 26.78 26.71 0.0 27.0
18 20 25.23 25.50 25.45 24.62 25.88 25.82 1.0 26.0
36 0 25.14 2537 25.34 24.55 25.85 25.75 1.0 26.0
160AM 1 1 24.93 25.31 25.33 24.38 2547 25.70 10 26.0
640AM 1 1 23.65 23.96 23.95 2317 24.30 24.40 25 245
256QAM 1 1 21.58 22.03 21.93 2145 22.25 22.35 45 225
CP-OFDM QPSK 1 1 24.59 24.89 24.82 24.04 25.16 25.19 15 255
Measured Pw r (dBm)
BW 1 Modulation Mode RB RB 630334 633332 636332 647000 656000 665000 MPR | TUne-Up
(MHz) Allocation| offset Limit
3455.01 MHz |3499.98 MHz |3544.98 MHz | 3705 MHz | 3840 MHz | 3975 MHz
1 1 25.92 26.24 26.18 25.33 26.51 26.58 0.0 27.0
1 7] 25.95 26.32 26.23 25.49 26.65 26.53 0.0 27.0
1 22 26.03 26.35 26.29 25.46 26.56 26.65 0.0 27.0
TRBPSK | 12 0 25.55 25.89 25.74 24.94 26.00 26.19 05 26.5
12 6 26.03 26.36 25.73 25.50 26.64 26.64 0.0 27.0
[P 7 25.56 2587 25.74 24.94 26.11 26.18 05 265
24 0 25.57 25.88 25.74 25.00 26.12 26.16 05 26.5
1 1 26.01 26.30 25.73 2541 26.56 26.65 0.0 27.0
Lo | DFTS-OFDM 1 7 25.98 26.34 25.71 25.44 26.56 26.55 0.0 27.0
1 22 25.97 26.34 25.73 25.45 26.53 26.62 0.0 27.0
QPSK 12 0 25.03 2543 25.72 24.48 25.63 25.76 1.0 26.0
12 6 26.06 26.39 25.71 25.48 26.60 26.67 0.0 27.0
12 12 25.04 25.40 25.77 24.50 25.64 25.69 1.0 26.0
24 0 25.05 2541 25.76 24.48 25.65 25.64 1.0 26.0
16Q0AM 1 1 24.85 25.23 25.76 24.25 25.51 25.34 10 26.0
640AM 1 1 23.58 23.95 24.20 23.01 24.05 24.32 25 245
256QAM 1 1 21.56 21.80 21.75 2177 22.06 22.15 45 225
CP-OFDM QPSK 1 1 24.39 24,81 25.39 23.90 25.08 25.17 15 255
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NR Band n77(PC2, SRS1)

- ‘ . Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS1
Measured Pwr (dBm)
633332 650000 656000 662000 MPR Tune-up Limit
100 MHz 1 1 3499.98MHz 3750 MHz 3840 MHz 3930 MHz
17.21 16.83 17.43 16.54 0.0
633000 633332 633666 649666 656000 662332 VER
90 MHz 1 1 3495MHz | 3499.98MHz | 3504.99MHz | 3744.99MHz | 3840 MHz | 3934.98MHz
17.25 17.29 17.25 16.73 17.49 16.55 0.0
632668 633332 634000 649334 656000 662666 WER
80 MHz 1 1 3490.02 MHz | 3499.98MHz | 3510 MHz |3740.01 MHz | 3840 MHz |3939.99 MHz
17.27 17.25 17.26 16.76 17.46 16.51 0.0
632334 633332 634332 649000 656000 663000 AR
70 MHz 1 1 3485.01 MHz | 3499.98MHz (3514.98 MHz | 3735MHz 3840 MHz 3945MHz
17.23 17.26 17.25 16.74 17.43 16.42 0.0
632000 633332 634666 648668 656000 663332 R
60 MHz 1 1 3480 MHz | 3499.98MHz |3519.99 MHz [3730.02 MHz | 3840 MHz |3949.98 MHz
17.25 17.23 17.21 16.84 17.56 17.11 0.0
631668 633332 635000 648334 656000 663666 R
50 MHz 1 1 3475.02 MHz | 3499.98MHz | 3525 MHz [3725.01 MHz | 3840 MHz |3954.99 MHz
17.26 17.26 17.20 16.88 17.57 16.53 0.0 18.0
631334 633332 635332 648000 656000 664000 —
40 MHz 1 1 3470.01 MHz | 3499.98MHz (3529.98 MHz [3720.02 MHz | 3840 MHz 3960 MHz
17.51 17.57 17.53 17.12 17.77 17.42 0.0
631000 633332 635668 647668 656000 664332 —
30 MHz 1 1 3465 MHz | 3499.98MHz |3535.02 MHz [3715.02 MHz [ 3840 MHz |3964.98 MHz
17.52 17.55 17.53 17.23 17.81 17.32 0.0
630668 633332 636000 647334 656000 664666 —
20 MHz 1 1 3460.02 MHz | 3499.98MHz | 3540 MHz |[3710.01 MHz | 3840 MHz |3969.99 MHz
17.42 17.45 17.43 17.22 17.83 17.35 0.0
630500 633332 636168 647168 656000 664832 —
15 MHz 1 1 3457.5 MHz | 3499.98MHz |3542.52 MHz |3709.52 MHz | 3840 MHz |3972.48 MHz
17.40 17.43 17.41 17.25 17.82 17.40 0.0
630334 633332 636332 647000 656000 665000 —
10 MHz 1 1 3455.01 MHz |3499.98 MHz [3544.98 MHz | 3705 MHz 3840 MHz 3975 MHz
17.30 17.32 17.30 17.01 17.66 17.11 0.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

NR Band n77(PC2, SRS2)

100 MHz

% P

7] »a 77777777 avo | 225 | 218 | 00 |
90 MHz 1 1

“ o | mw | moo | zw | ww | aw | oo
80 MHz 1 1

Cwn | @ | mo | mwm | ww | an | oo
70 MHz 1 1

“ e | mo | mo | mar | e | aw | oo
60 MHz 1 1

Cow | mw | mes | mw | e | e | oo
50 MHz 1 1
40 MHz 1 1

“wo | ms | ma | mw | e | am | oo
30 MHz 1 1

C o | mw | ma | ms | s | ame | oo
20 MHz 1 1

Cmm | mu | mw | mw | we | am | oo
15 MHz 1 1

Cnm | w0 | ma | me | ze | as | oo
10 MHz 1 1
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NR Band n77(PC2, SRS3)

- ‘ . Maximum Average Power (dBm)
(MHz) RB Allocation offset SRS3
Measured Pwr (dBm)
633332 650000 656000 662000 MPR
100 MHz 1 1 3499.98MHz 3750 MHz 3840 MHz 3930 MHz
16.98 15.82 16.62 16.20 0.0
633000 633332 633666 649666 656000 662332 VER
90 MHz 1 1 3495MHz | 3499.98MHz | 3504.99MHz | 3744.99MHz | 3840 MHz | 3934.98MHz
17.22 17.23 17.25 17.08 17.17 16.09 0.0
632668 633332 634000 649334 656000 662666 WER
80 MHz 1 1 3490.02 MHz | 3499.98MHz | 3510 MHz |3740.01 MHz | 3840 MHz |3939.99 MHz
17.18 17.25 17.29 16.68 17.12 16.06 0.0
632334 633332 634332 649000 656000 663000 AR
70 MHz 1 1 3485.01 MHz | 3499.98MHz (3514.98 MHz | 3735MHz 3840 MHz 3945MHz
17.14 17.24 17.30 16.72 17.08 15.99 0.0
632000 633332 634666 648668 656000 663332 R
60 MHz 1 1 3480 MHz | 3499.98MHz |3519.99 MHz [3730.02 MHz | 3840 MHz |3949.98 MHz
17.15 17.33 17.57 16.72 17.06 15.92 0.0
631668 633332 635000 648334 656000 663666 R
50 MHz 1 1 3475.02 MHz | 3499.98MHz | 3525 MHz [3725.01 MHz | 3840 MHz |3954.99 MHz
17.05 17.32 17.52 16.93 17.27 16.13 0.0 18.0
631334 633332 635332 648000 656000 664000 —
40 MHz 1 1 3470.01 MHz | 3499.98MHz (3529.98 MHz [3720.02 MHz | 3840 MHz 3960 MHz
17.28 17.60 17.91 16.86 17.26 16.07 0.0
631000 633332 635668 647668 656000 664332 —
30 MHz 1 1 3465 MHz | 3499.98MHz |3535.02 MHz [3715.02 MHz [ 3840 MHz |3964.98 MHz
17.18 17.57 17.90 17.22 17.54 16.36 0.0
630668 633332 636000 647334 656000 664666 —
20 MHz 1 1 3460.02 MHz | 3499.98MHz | 3540 MHz |[3710.01 MHz | 3840 MHz |3969.99 MHz
17.00 17.43 17.87 17.17 17.50 16.17 0.0
630500 633332 636168 647168 656000 664832 —
15 MHz 1 1 3457.5 MHz | 3499.98MHz |3542.52 MHz |3709.52 MHz | 3840 MHz |3972.48 MHz
16.99 17.39 17.87 17.19 17.52 16.29 0.0
630334 633332 636332 647000 656000 665000 —
10 MHz 1 1 3455.01 MHz |3499.98 MHz [3544.98 MHz | 3705 MHz 3840 MHz 3975 MHz
16.89 17.29 17.65 17.10 17.45 16.35 0.0
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REPORT NO: 4790748041-E4V5 DATE: 2023-05-27
FCC ID: ASLSMF946U

8.2. PEAK TO AVERAGE RATIO

Test Procedure
Per KDB 971168 D01 Power Meas License Digital Systems v03r01;

The transmitter output was connected to either CMW500 Test Set or E7515B Test set and configured to
operate at maximum power.The PAR were measured on the Spectrum Analyzer.

Test Spec
In addition, when the transmitter power is measured in terms of average value, the peak-to-average ratio
of the power shall not exceed 13 dB.

NOTE

5G NR: All Waveforms (CP-OFDM vs DFT-s_OFDM) and modulations (/2 BPSK, QPSK, 16QAM,
64QAM, 256QAM) were investigated to determine the worst case configuration. All Modes of operation
were investigated and the worst case configuration results are reported in this section.

RESULTS
See the following pages.
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

8.2.1. CONDUCTED PEAK TO AVERAGE RESULT

T T T T T T
ComtarFroq: 1732600000 G Ratio 5 Nare ComtarFroq: 1732600000 G Ratio 5 Nare
——  Trigi Free Counts:2.00 MI2.00 Mpt ——  Trigi Free Counts:2.00 MI2.00 Mpt
#IFGalniLow #Atten: 30 dB #IFGalniLow #Atten: 30 dB
Average Power R Average Power R
100 % 100°
24.25 dBm 23.22 dBm
54.34 % at 0dB 10% 52.17 % at 0dB 10
Band 4 100% 16948 0 100% 17548 )
1.0% 243dB 1.0% 270dB
0.1% 283dB 0.1% 3.18dB
0.01%  3.00d8B oor 001% 333dB oot
0.001% 3.08dB 0.001 %  3.40dB
0.0001 % 3.12dB 0.001 % 0.0001 % 3.44dB oot
Peak 3.12dB Peak 352dB
27.37 d8m 26.74 dBm
uCDCI”ADdE S0d8 uCDCI”ADdE S0d8
Info BW 5.0000 MHz Info BW 5.0000 MHz
REL99 Mid channel HSDPA Mid channel
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 7 (ANT B)

Verog et et UL SET Do AR = Verogh pestm And o FETY Rl AL
AL £ 504 0C | [ SchsCanT! ALISH WTO 0L:20:42 PN Mar 20, 2023 RL L' [ SCNSCINT] ALIGH AUTO
T CenterFreq: 2 535000000 etz Radio Sta: None Canter Fraq: 2535000000 Gtz
. Trig: Free Run ‘Counts-2.00 M/2.00 Mpt . Trig: Free Run ‘Counts:2.60 Mi2.00 Mpt
ArGanton | #Aten; 224 wiGantow | #Aten: 1268
Average Power Average Power
100 % 100 %
23.51dBm 22.88 dBm
49.85 % at 0dB s 45.71 % at 0dB 10 %)
1% i
20 MHz 100%  242dB i 100% 279dB o
1.0% 3.79dB 1.0% 4.49 dB
0.1 % 3.91dB 0.1% 4.82dB
001%  398dB oot 001% 521dB oo
0.001% 4.00dB 0.001% 523d8
0.0001% 400dB 0001 % 0.0001% 526 dB 0001
Peak 4.00 dB Peak 5.31dB
27.51 dBm 28.19 dBm
Y 2048 00001 o 4g 20d8
Info B 10.000 MHz Info BIW 10.000 MHz
e sram e s
QPSK Mid channel 16QAM Mid channel
T =T T e T T T
AL R s0g_oc | I senscanT] ALIGN AT 01:27:59 PN M3 20, 2023 AL R sng_oc | [ SEnSCINT] ALIGH AT 01:28:14 PHMar 20,2023
‘ Center Freq: 2.535000000 GHz Radio Sta: Nene Center Freq: 2.535000000 GHz. Radio Std: None
Trig: Free Run “Counts 2,00 1200 Mpt Trig: Free Run ‘Counts:2.00 200 Mpt
A GainLow A Gain Lo #Atten: 32 dB
Average Power Average Power
100 % 100 %
23.57 dBm 22.78 dBm
49.81 % at 0dB s 45.48 % at 0dB 10 %)
1% 1%
15 MHz 10.0%  2.44dB o 100%  276dB o
1.0% 3.80dB 1.0% 452 dB
01% 3.96 dB 01% 4.62 dB
001%  4.02dB oo 001%  4.66dB e
0.001% 4.04dB 0.001% 4.68dB
0.0001 % 4.05dB 0.001 % 0.0001 % 4.68dB 0,001
Peak 410dB Peak 471dB
27.67 dBm 27.49 dBm
o g 048 BT 20d8
Info BW 10.000 MHz Info B 10.000 MHz
QPSK Mid channel 16QAM Mid channel
T T Verog et Ay O e ROl M
i T Tmn o] T I EM 1- T o | - Ve
] r Freq: 2535000000 GHz Radio Sta: r Freq: 2 535000000 GHz
=+~ Trig: Free Run ‘Counts:2.00 Mi2.00 Mpt Trig: Free Run Counts:2.00 M/2.00 Mpt
AiGainion | #tten: 3248 wiGanow  EAtten: 1208
Average Power Average Power
100 % 100 %
23.72dBm 23.00 dBm
50.29 % at 0dB 1o 45,55 % at 0dB %)
1% 1%
10 MHz 10.0% 24408 o 100% 27508 i
1.0% 373dB 1.0% 453dB
0.1% 3.94dB 0.1% 463 dB
001%  419dB oo 001%  478dB oo
0001% 4.21dB 0001% 4.80dB
0.0001% 4.22dB 0001 % 0.0001% 4.80 dB 0,001
Peak 422dB Peak 4.80 dB
27.94 dBm 27.80 dBm
YT 20 dB BT 20 dB
Info B 10.000 MHz Info B 10.000 MHz
e sramus = s,
QPSK Mid channel 16QAM Mid channel
TR et e UL EEF D R =T e St vyt oL R e SR
RL A sogoc | | INT] ALIGN WTO. 01:26:3] PN M3 20, RL R s0g_oc | I CINT] ALIGH AUTO.
T ter Fragq: 2 535000000 Ghiz Radio Std: None ver Fraq 2395000000 Ghiz
Trig: Free Run “Counts:2.00 1200 Mpt Trig: Free Run ‘Counts:2.00 200 Mpt
ArGanton | #Atn: 32 WiGantow | #Aen; 32
Average Power Average Power
100 % 100 %
23.74 dBm 23.14 dBm
50.17 % at 0dB 1o 45.56 % at 0dB 10 %)
1% i
5 MHz 100%  243¢B ohn 100% 27508 o
1.0% 3.75dB 1.0% 4.50 dB
01% 3.83dB 0.1% 4.61dB
001%  389dB oo 001%  465dB ooty
0.001% 391dB 0.001% 4.67dB
0.0001 % 3.92dB 0,001 % 0.0001 % 4.67dB 0,001
Peak 3.92dB Peak 4.67 dB
27.66 dBm 27.81dBm
DO g gg 2048 R TY 2048
Info BW 10.000 MHz Info B 10.000 MHz
e sram e s
QPSK Mid channel 16QAM Mid channel
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 7 (ANT F)

Verogh pestam A U 1308 R ol WAL Verogh e, A o 20 e A T— 1=
RL L' 502 oc ] [ SENSC:INT] ALIGN ALTO. AL R oC 1 T SCHSCINT] T ALIGN AJTOC 0517104 PH Mar 29,
] Corter Fraq: 2535000000 G Center Freq: 2635000000 Ghiz Radio Std: Nane.
——  Trig: Free Run ‘Counts:2.00 M/2.00 Mpt Trig: Free Run Counts:2.00 Mi2.00 Mpt
WiGsniow | Hhtn: 3208 FGan:Law ten: 32 68
Average Power 00 Average Power -
23.26 dBm 22.46 dBm
48.47 % at 0dB 109 44.81 % at 0dB 10%
1% 1%
20 MHz 100% 25008 i 100% 28008 .
1.0% 395dB 1.0% 4.74 dB
0.1% 417 dB 0.1% 4.85dB
001%  444dB oo 001% 49108 001 %
0.001% 446d8 0001% 4.93dB
0.0001% 4.46dB 0,001 % 0.0001% 4.98 dB 0.001 %|
Peak 4.47 dB Peak 5.05dB
27.73 dBm 27.51dBm
R YT 2048 YT 20d8
Info BW 10,000 MHz Info BIA' 10.000 MHz
iz Tperans = Tes
QPSK Mid channel 16QAM Mid channel
e e AT DL 520§ e ST E=E E‘Mwymmw e R R Tt
AL T - 500 0C | T | IS ALIGN ALITO G 16:07 P Mar 29,2023 RL [ ooc | 1 T SCHSCINT] T ALIGN AT 061522 PM Mar 29, 3000
] Center Freq: 2 535000000 GHz. Radio Sta: Hone. Center Freq: 2535000000 GHz Radio Std: None.
Trig: Free Run ‘Counts:2.00 MI2.00 Mpt = Trig: Free Run Counts:2.00 Mi2.00 Mpt
AFGaind o ten: 3245 HFGaniow | BAten: 3268
Average Power -~ Average Power -
23.21 dBm 22.52 dBm
48.71 % at 0dB 10 44.85 % at 0dB 10%
1% 1%
15 MHz 100% 25008 o 100% 28208 .
1.0% 3.93dB 1.0% 4.70dB
0.1% 4.18 dB 0.1% 494 dB
001%  430d8 001 % 001% 509d8 oo
0.001% 4.32dB 0001% 513dB
0.0001% 4.33dB 0.001 %| 0.0001% 5.13dB 0.001 %|
Peak 4.35dB Peak 515dB
27.56 dBm 27.67 dBm
YT 20 di BT 20 dB|
Info BIW 10.000 MHz Info BIA' 10.000 MHz
s Tperns = Tes
QPSK Mid channe 16QAM Mid channel
eog Spectram g UL 15208 A0S T=To Fopogu e, Snshoe U 15508 ol A T=1c
s W s oo ! T_soee [T 151524 P 23, - ! I o Lion o 051530 oM 20
T CenterFraq 253500000 Radio Std Hone nier Fraq: 2539000000 Gz Radio Std: None.
- Trig: Free Run “Counts:2.00 M12.00 Mpt ‘Counts:2.00 W20 Mpt
A Gaint o FGaln:Low
Average Power 100 Average Power (0%
23.38 dBm 22,63 dBm
49.39 % at 0dB 0% 44.88 % at 0dB 10 %
1 I
10 MHz 100% 251dB . 100% 279dB o
10% 3.93dB 10% 4.67 dB
0.1 % 4.02dB 0.1 % 4.73dB
001%  4.06dB 001% 001%  479dB 0.01%
0.001% 4.09dB 0.001% 4.81dB
0.0001% 4.11dB 0.001 %| 0.0001% 4.81dB 0.001 %|
Peak 41108 Peak 4.93 dB
27.49 dBm 27.56 dBm
YT 2048 RS 2048
Info B 10.000 MHz Info BIA| 10.000 MHz
ez perans = Tpes
QPSK Mid channel 16QAM Mid channel
e e e DL 20§ e S E‘Mwymmw T e Tl
[ — oo ] T T st ] LG ATD L W be T T T s T i 05:14155 PH M 3,
] Center Freq: 2 535000000 GHz. Radio Sta: None. nter Freq: 2.535000000 GHz Radio Std: None.
= Trig: Free Run ‘Counts:2.00 MI2.00 Mpt = Trig: Free Run Counts:2.00 Mi2.00 Mpt
AFGaindow | #ktten: 3268 HFGaniow | #Aten: 3268
Average Power -~ Average Power -
23.40 dBm 22,79 dBm
49.33 % at 0dB 10 44.79 % at 0dB 10%
10 1%
5 MHz 100% 24808 o 100% 28108 .
1.0% 3.88dB 1.0% 4.62 dB
0.1% 4.01¢B 0.1% 47208
001%  408dB 001 % 001% 478dB ot
0.001% 4.10dB 0.001% 4.81dB
0.0001% 4.10dB 0.001 %| 0.0001% 4.81dB 0.001 %|
Peak 411dB Peak 4.82dB
27.51 dBm 27.61dBm
YT 2008, 00001 g g 20 dB|
Info B 10.000 MHz Info BIA' 10.000 MHz
s Tperns = Tes
QPSK Mid channel 16QAM Mid channel
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 12

e S A LIS # oo R T oS Rty L S Fhole SO
AL £ 504 0C | [ SchsCanT! ALISH WTO 06:10:46 PN Ma 19, 2023 RL L' [ SCNSCINT] ALIGH AUTO
T Cantar Freg: 707.500000 Mriz Radio sta: None Centar Frac: 707.500000 Wiz
. Trig: Free Run ‘Counts-2.00 M/2.00 Mpt . Trig: Free Run ‘Counts:2.60 Mi2.00 Mpt
I Goin-Low #Attan: 32 df Al Gain-Low #Asten: 32
Average Power Average Power
100 % 100 %
24.29 dBm 23.58 dBm
47.01 % at 0dB s 43.03 % at 0dB 10 %)
1% i
10 MHz 100%  266dB i 100% 295dB o
1.0% 3.90dB 1.0% 4.62dB
0.1 % 3.96 dB 0.1% 4.69dB
001%  398dB oo 001%  473dB oo
0.001% 4.00cB 0.001% 4.78dB
0.0001% 407dB 0001 % 0.0001% 4.80dB 0001
Peak 4.09dB Peak 4.80 dB
28.38 dBm 28.38 dBm
boood 0dB 20dl b0t 0dB 20 dB]
Info BW 10.000 MHz Info BW 10.000 MHz
e srarue = B
QPSK Mid channel 16QAM Mid channel
T =T T e T =TT
AL R s0g_oc | I senscanT] ALIGN T 06:10:56 PN M3 19, 2023 AL R sng_oc | [ SEnSCINT] ALIGH AT 06:19:17 PHMA719,2023
‘ Center Freq: 707.500000 MHz Radio Sta: Nene Center Freq: 707.500000 MHz. Radio Std: None
Trig: Free Run Counts:2.00 M12.00 Mpt Tiig: Free Rum Counts:2.00 W20 Wpt
A GainLow A Gain Lo #Atten: 32 dB
Average Power Average Power
100 % 100 %
24.34 dBm 23.68 dBm
47.08 % at 0dB s 43.53 % at 0dB 10 %)
1% 1%
5 MHz 100%  2.64dB ot 100%  293dB 01
1.0% 3.90dB 1.0% 4.58 dB
01% 3.97dB 01% 4.69 dB
001%  3.99dB oo 001%  471dB e
0.001% 4.00dB 0.001% 472dB
0.0001 % 4.00dB 0.001 % 0.0001 % 4.73dB 0,001
Peak 4.02dB Peak 473dB
28.36 dBmM 28.41 dBmM
bt 'UdB 204l o000t 0de 20 dB/
Info BW 10.000 MHz Info BW 10,000 MHz
QPSK Mid channel 16QAM Mid channel
Weysigh Spectrum analyzer UL T1573 4 R Dale AS/A0EL =l Kepaight Specdrum Anlyzer
i T Tmn o] T P AR E s 1- T o | T VT
] r Freq: 707 500000 MHz Radio Sta: None. r Freq: 707.500000 MHz
=+~ Trig: Free Run ‘Counts:2.00 Mi2.00 Mpt Trig: Free Run Counts:2.00 M/2.00 Mpt
Al GainLow #Atten: 32dB Al Gain Lo #Atten: 32 dB
Average Power Average Power
1009 100 9
24.31 dBm 23.60 dBm
47.12 % at 0dB lot 43.07 % at 0dB 10%)
1% 1%
3 MHz 100%  269¢B o 100% 297dB i
1.0% 3.90dB 1.0% 4.85dB
0.1% 3.96 dB 0.1% 4.72dB
001%  3.99dB oo 001%  475dB oo
0.001% 4.02dB 0001% 4.76dB
0.0001% 4.03dB 0001 % 0.0001% 4.77 dB 0,001
Peak 4.05dB Peak 4.84dB
28.36 dBm 28.44 dBm
YT 20d BT 20 dB
Info BW 10.000 MHz Info BW 10.000 MHz
e aranus = e
QPSK Mid channel 16QAM Mid channel
e St s O S8 o AORS =T e St syt S S8 O SO =15
AL A sogoc | | I NT] ALIGH WTO. 061714 PR M 19, RL R s0g_oc | Il CLINT] ALIGH AT 06:17:34 PMMar 19,
T ter Frag: 767.505000 Mz Fadio Std: Hone cer Freg: 707.505000 Mz Radio Std: None
Trig: Free Run ‘Counts:2.00 Mi200 Mpt Trig: Free Ru ‘Counts:2.00 Wi200 Mpt
AiGanton | #Auen: 32 WiGantow | #Aen; 32
Average Power Average Power
100 % 100 %
24.23 dBm 23.60 dBm
47.76 % at 0dB 1o 43.09 % at 0dB 10 %)
1% i
1.4 MHz 100%  271dB o 100%  3.020B o
1.0% 3.97dB 1.0% 4.67 dB
01% 4.04 dB 0.1% 4.77dB
001%  4.06dB oot 001%  4.81dB ooty
0.001% 4.08dB 0.001% 4.82dB
0.0001 % 4.10dB 0,001 % 0.0001 % 4.83dB 0,001
Peak 413 dB Peak 4.84 dB
28.36 dBm 28.44 dBm
foont 4DdE! 204l o001 0dB 20 dB]
Info BW 10.000 MHz Info BW 10.000 MHz
e srarue = B
QPSK Mid channel 16QAM Mid channel
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 13

(RS

i byt UL SLETD | R Dt RSO
o oc

AL -

#rGainLow

T
‘Counts:2.00 MI200 Mpt

. Trig: FreeRun
i Gn-Low #hsten: 326

Average Power o0

Average Power

24.38 dBm
46.99 % at 0dB

10%

23.64 dBm
43.05 % at 0dB

100 %

10 %)

10 MHz 100% 267d8 o 100% 29608 o
10% 4.01dB 1.0% 476 dB
0.1% 4.08dB 0.1% 4.84dB
0.01% 4.14dB oor 001% 488dB oo
0.001% 4.18dB 0.001% 490dB
0.0001% 4.19dB 0,001 % 0.0001% 4.91dB 0,001
Peak 420dB Peak 4.91dB
28.58 dBm 28.55dBm
0.0001 4DdB 20dB! 0.0001 % 0dB 20 dB!
Info BW 10.000 MHz Info BW 10000 MHz
QPSK Mid channel 16QAM Mid channel
e

HaC T
Center Fraq: 782000000 MHz
Trig: Free Run

#iGainLow

‘Counts-2.00 M2.00 Mpt

Weyaig S, Attt Uk A0 R DSle GOS0

hL T T conscn]
Center Frag: 752.000000 MHz
Trig: Free Run Counts:2.00 MI2.00 Mpt
#atten: 1205

e Low

Average Power 0

Average Power

24.43 dBm
47.20 % at 0dB

10%

23.79 dBm
43.17 % at 0dB

5MHZ 10.0 % 264 dB 04 % 10.0 % 297dB
10%  3985dB 10%  471dB

01%  4.08dB 01%  485dB

001%  4.14cB om 001%  4.91dB

0001% 4.16dB 0.001% 4.93dB

0.0001 % 4.18dB 0.001 0.0001 % 4.95dB

Peak 41908 Peak 497 dB

28.62 dBm 28.76 dBm

0.0001 % a5

Info BW 10.000 MHz

] dF‘

100 %

10 %)

001 %
BT

20 ﬂ

Info BW 10.000 MHz

QPSK Mid channel

16QAM Mid channel
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REPORT NO: 4790748041-E4V5

FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 30 (ANT B)

oS A LB oo R T oS Rty L B Fhle SOREE T
18 g oc T souscant ALIGH AT 083118 PH gy 35, 2020 KL i T SChSCanT] ALIGH AUITO 53100 PH g1 35, 2020
Centar Frag: 2.310000000 GHz Radio Sta: Nons Centar Frag: 2310000000 GHz Radio 5ta: None
. Trig: Free Run ‘Counts-2.00 M/2.00 Mpt Trig: Free Run ‘Counts:2.60 Mi2.00 Mpt
Wrgainton | #tn: 3248 WrGainton | #Aten: 1208
Average Power Average Power
100 % 100 %
23.42dBm 22.73 dBm
49.86 % at 0dB s 45.14 % at 0dB 10 %)
1% i
10 MHz 100%  248dB i 100%  287dB o
1.0% 3.67dB 1.0% 4.43dB
0.1 % 3.76dB 0.1% 4.55dB
001% 378dB oo 001%  453dB oe
0.001% 3.80dB 0.001% 4.61d8
0.0001% 380dB 0001 % 0.0001% 4.65dB 0,001
Peak 3.82dB Peak 4.65dB
27.24 dBm 27.38 dBm
Y 20 00001 o 4g 20 di
Info B 10.000 MHz Info BIW 10.000 MHz
e sram e s
QPSK Mid channel 16QAM Mid channel
EETOTET E=r= T T T=T=
s So o T st A | 053012 ¥ age 35, 2021 E L T Toicooc T st o A U5 3027 P ag1 35,2023
Center Freq: 2310000060 Gtz Ratio St Nene. Center Freq: 2310000000 Ghiz Radio Sta: Nome
Trig: Free Run “Counts 2,00 1200 Mpt Trig: Free Run ‘Counts:2.00 200 Mpt
A GainLow A Gain Lo #Atten: 32 dB
Average Power Average Power
100 % 100 %
23.44 dBm 22.85 dBm
50.24 % at 0dB s 45.41 % at 0dB 10 %)
1% 1%
5 MHz 100%  2.45dB o 100%  2.83dB o
1.0% 3.56 dB 1.0% 436 dB
01% 3.65dB 01% 4.53 dB
001%  370dB oo 001%  461dB oe
0.001% 3.72dB 0.001% 4.62dB
0.0001% 3.73dB 0.001 % 0.00014% 4.63dB 0.00
Peak 3.74dB Peak 464 dB
27.18 6Bm 27.49 dBm
o g 20| BT 20 di
Info BW 10.000 MHz Info B 10.000 MHz
QPSK Mid channel 16QAM Mid channel
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REPORT NO: 4790748041-E4V5
FCC ID: ASLSMF946U

DATE: 2023-05-27

LTE Band 30 (ANT F)

Verog et et UL 350 R Do R [E== [Ty Ry T
o AT T stz o L o 080750 4 0105, 2023 i Toloe oo T sz o it 059005 6w oy 05, 2020
T CenterFreq: 2316000000 Ghiz Radio Std one. Center Frag: 2310000000 Gz Radio Std: None.
. Trig: FreeRun ‘Counts-2.00 Mi2.00 Mpt s Trig: Free Run ‘Counts:2.00 Mi2.00 Mpt
ArGanton | #Amen: 1208 itaintow | #Anen: 3208
Average Power 100 Average Power ‘00
23.11 dBm 22,37 dBm
47.42 % at 0dB 0% 43.26 % at 0dB 10%
10 MHz 10.0 % 261dB 01% 10.0 % 2.96dB 04
10% 4,07 dB 10% 4.85dB
0.1% 4.15dB 0.1% 5.01dB
001% 41948 oo 001%  508dB 0.01 %
0.001% 4.21dB 0.001% 510dB
0.0001% 422dB 0001 % 0.0001% 5.11dB 0,001 %
Peak 4.23 ¢B Peak 512 dB
27.34 dBm 27.49 dBm
0.0001 %5 == 0.0001 %5 ==
Info B 10.000 MHz Info BN 10.000 MHz
iz e e erarus
QPSK Mid channel 16QAM Mid channel
e S AT T B R A AV E=E Ve S, ST O e o O T=T=%
O O T T o on ALTEH AT 06-05:50 P ipi 35, 2021 WL % [suo be | EES ) T i am 60706 PM 0135, 2027
] Center Freq: 2310000000 GHz Radio 5td: Mone Center Freq: 2.310000000 GHz Radie Std: None
= Trig: Free Run ‘Counts:2.00 MI2.00 Mpt = Trig: Free Run Counts:2.00 Mi2.00 Mpt
fGaindan | #Aten: 3205 iGaindan . #Aten: 3245,
Average Power -~ Average Power -
23.13 dBm 22.51 dBm
47.71 % at 0dB 10 % 43.53 % at 0dB 10 %
5 MHz 10.0 % 2.62dB 048 10.0% 2.94dB 01
1.0% 4.01dB 1.0% 477 dB
0.1% 4.13 B 0.1% 4.93dB
001%  417dB 001 % 001% 496dB oo
0.001% 4.21dB 0.001% 498dB
0.0001% 4.21dB 0.001 %| 0.0001% 4.98dB 0.001 %|
Peak 4.21dB Peak 5.04 dB
27.34 dBm 27.55 dBm
YT 2048 RS 208
Info BIW 10.000 MHz Info BIA' 10.000 MHz
s s = erarus,
QPSK Mid channel 16QAM Mid channel
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Freq: 2.593000000 GHz Radio $td: None mter Freq: 2.593000000 GHz Radio Std; None
. TrgRFBurst “Counts:200 Mz00 Mt v TG RFBU Counts:2.00 W20 gt
r— :
Average Power B Average Power B
009 00
25.36 dBm 24.54 dBm
48.32 % at 0dB 10% 44,83 % at 0dB 10%
1% 1%
20 MHz 10.0% 250dB _ 100% 3.19dB _
10% 3.89 dB 10% 4.95dB
01% 4.03d8 01% 5.33 d8
001% 412dB ey 001% 571dB ors
0.001% 4.16dB 0.001% 5.78dB
0.0001% 4.18 dB 0.001 % 0.0001% 579 dB 0.001 %
Peak 41948 Peak 5.80 dB
29.55 dBm 30.34 dBm
0.0001 %udE 20dB 0.0001 %udE 20dB
Info BW 10.000 MHz Info BW 10.000 MHz
QPSK Mid channel 16QAM Mid channel
(=] (=X}
Conter Freq: 2.593000000 GHz Radio $td: None Conter Freq: 2.593000000 GHz Radio $td; None
v Tog RFBurst Counts:2.00 Mi200 Mpt v Thg RFBurst Caunts:2.00 M7200 gt
Jr— Jr—
Average Power B Average Power B
00 0o
25.37 dBm 24.44 dBm
48.42 % at 0dB 10% 45.70 % at 0dB 10%
1% 1%
15 MHz 10.0%  252dB o1 100%  3.06dB o
10% 3.88 dB 10% 4.86 dB
01% 4.02d8 01% 5.01 d8
001%  4.09dB oo 001% 523dB oo
0.001% 4.16dB 0.001% 5.29dB
0.0001% 4.19 dB 0.001 % 0.0001% 5.32¢B 0.001 %
Peak 41948 Peak 533 dB
29.56 dBm 29.77 dBm
0.0001 %udE Z0dB 0.0001 %udE 20dB
Info BW 10.000 MHz Info BW 10.000 MHz
QPSK Mid channel 16QAM Mid channe
e === e e P o =
[T [ AN ALIGN AJTO 11-40:17 i Mar 20, 2023 KL 3 oc I [ ALLGH ATO. 02:20:37 AN Py L.
enter Freq: 2.593000000 GHz Radio Std: None or Frog: 2.693000000 GHz Radio $w: Nene
wma  Trigi RF Burst ‘Counts:2.00 Mi2.00 Mpt e Trig: RF Burst Counts:2.00 M/2.00 Mgt
Aol #anen: 5208 HEGanton  #ARen: 328
Average Power 00 Average Power 100%
25.54 dBm 24.28 dBm
48.84 % at 0dB 0% 47.37 % at 0dB 10%
1% T
10 MHz 10.0%  2.53dB . 100%  2.31dB i
1.0% 3.82dB 10%  430dB
0.1% 3.97d8 01%  527dB
001% 412dB oo 001%  5.67dB 0ot
0.001% 4.20dB 0.001% 585dB
00001% 4.23dB 0.001 % 0.0001 % 5.96 dB 0.001 %)
Peak 423d8 Peak 6.18 dB
29.77 dBm 30.46 dBm
0.0001 % = 20 dB 00001 = 0dB 20 dB]
Info BW 10.000 MHz Info BW 10.000 MHz
= sans = [/m—
QPSK Mid channel 16QAM Mid channel
Neregh Spectm Srahe. Po Sl CLOF SIETD Tl Ty g Spectuan Az UL TR R Bl W T=lc
Genter Freq: 2.593000000 GHz. Radio Std: Nens: ‘Conter Freq: 2.533000000 GHz Radio §td; None
«w. Trig: RF Burst Counts:2.00 M/Z.00 Mpt w# Trig:RF Burst Counts:2.00 Mi2.00 Mpt
srsumiow  #Aten: 32d3 Jr—
Average Power 100% Average Power 100
25.26 dBm 24.64 dBm
48.77 % at 0dB 10%) 45,30 % at 0dB 10%
14 1%
5 MHz 100%  236dB i 10.0%  3.06dB 0%
10%  421dB 1.0% 4.84 dB
01%  493dB 01% 5.00 dB
001%  507dB oot 001% 510dB e
0.001% 5.16 dB 0.001% 5.15dB
0.0001% 5.20 dB 0.001 % 0.0001% 5.18 dB 0.001 %
Peak 5.20 dB Peak 5.23 dB
30.46 dBm 29.87 dBm
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= [ = s
QPSK Mid channel 16QAM Mid channel
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LTE Band 41(PC2) (ANT F)

TR AT = s Spertum fa e Uk TR e SR
oc T : T Ao 050153 P Aar 28, 2023 AL W [san oc T T e
enter Freq: 2.693000000 GHz Radio Std: None
o g Counts:2.00 1200 Mipt o g
HGanton | #ARen: 3208 HrGanion | #hman 2208
Average Power Average Power
100 % 100 %
25.27 dBm 24.36 dBm
47.52 % at 0dB 0 44.21 % at 0dB 10%|
1% 1%
20 MHz 100%  2.55dB 01 % 100%  3.27dB i
1.0% 4.10 dB 1.0% 5.27dB
01% 4.29dB 01% 5.91dB
001% 43748 nors 001%  6.12dB o
0.001% 4.47dB 0.001% 6.21dB
0.0001 % 4.49dB 0.001 %| 0.0001 % 6.23 dB 0.001 %|
eak 4.49 dB Peak 6.37 dB
29.76 dBm 30.73 dBm
0.0001 % TdE 20 GE‘ 0.0001 % TdE 20 GE‘
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—-— d Counts:2.00 W2.00 Mpt —-— d Counts:2.00 W2.00 Mpt
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Average Power Average Power
100 100°
25.24 dBm 24.26 dBm
47.31 % at 0dB 0% 44.99 % at 0dB 0%
1y 1%
15 MHZ 10.0% 2.56 dB 0.1 % 10.0% 3.10 dB 0.1 %
1.0% 4.08 dB 1.0% 5.10 dB
0.1% 4.25dB 0.1% 5.30 dB
001%  4.36dB nor 001%  5.46dB o
0.001% 4.41dB 0.001 % 5.60dB
0.0001 % 4.43dB 0.001 %| 0.0001 % 5.61dB 0.001 %|
Peak 4.43 dB Peak 5.65dB
29.67 dBm 29.91 dBm
OO g 2048 OO g 2048
Info BW 10.000 MHz Info BW 10.000 MHz
= s = s
QPSK Mid channel 16QAM Mid channel
e Foe - L AT % Dt ST [Epm = T e [Epm =
= e D ot Frn 2 300000 e Radio St None. = e D ot Frn 2 300000 e Radio St None.
o Trig: Counts:2.00 M2.00 Mpt o Trig: Counts:2.00 M2.00 Mpt
WrGanton | #htan: 3208 HGanton | #ARen: 3208
Average Power Average Power
100 % 100 %
25.41 dBm 24.36 dBm
47.90 % at 0dB o 45.62 % at 0dB o
1% 1%
10 MHz 100%  2.54dB 01 % 100%  3.11dB o
1.0% 4.04 dB 1.0% 5.08 dB
01% 4.20 dB 01% 2.25dB
001%  427dB oon 001%  533dB nor
0.001% 432dB 0.001% 537dB
0.0001% 4.33dB 0.001 % 0.0001% 5.39dB 0.001 %
aak 4.35dB Peak 5.49 dB
29.76 dBm 29.85 dBm
0.0001 % 0B 204d8 0.0001 % 0B 204d8
Info BW 10.000 MHz Info BW 10.000 MHz
QPSK Mid channel 16QAM Mid channel
[Eaa ey sty T
s T A T Ao £ 2 AL W [sen oc T T Awnaio
enter Freq: 2.692000000 GHz Radio Std: None o7 Freg: 2.693000000 GHz
o T Count:2.00 1200 Mpt o Trig Count:2.00 1200 Mpt
HfGanton | #ktten: 5205 AFGanion | #kften: 5208
Average Power Average Power
100 % 100 %
25.41 dBm 24.54 dBm
46.83 % at 0dB 0% 44.44 % at 0dB 10 %)
1% 1%
5 MHz 100% 259dB o 100% 304 dB i
1.0% 4.17 dB 1.0% 5.09 dB
01% 4.32dB 01% 5.30 dB
001%  4.42dB oo 001%  5.43dB o
0.001% 4.48dB 0.001% 5.50dB
0.0001 % 4.48 dB 0.001 %| 0.0001 % 5.51dB 0.001 %|
eak 4.50 dB Peak 5.54 dB
29.91 dBm 30.08 dBm
0.0001 % T B 5008 0.0001 % T B 5008
Info BW 10.000 MHz Info BW 10.000 MHz
= o = o
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LTE Band 66 (ANT B)

= x,,‘wg,(mm.n.,m UL 1570 R Date BUS0T =T E u,.;,m*mmm.gm T e
oo ] T s T T T T T
nfo BW 10,000 iz T treatan T Couns 200 M200Mp oo BW 1000 Wiz T rreeRun T Counis 200 W20 et
Al GainLow \tten: 32 G L Ltten: 12 di
Average Power Average Power
1004 1009
24.36 dBm 23.52 dBm
50.33 % at 0dB o 45.57 % at 0dB 10 %)
1% 1%
20 MHz 100%  243dB o 100% 28808 i
1.0% 3.46dB 1.0% 4.30dB
0.1% 3.68dB 0.1% 4.56 dB
001% 378dB om 001%  4.63dB oo
0001% 3.79dB 0.001% 4.65dB
0.0001% 3.80¢B 0.001 0.0001% 4.67 dB 0,00
Peak 3.80dB Peak 470dB
28.16 dBm 28.22 dBm
0000 g 20dB 0000t g 20 d§
Info BW 10,000 MHz Info BW 10,000 MHz
QPSK Mid channel 16QAM Mid channel
2 Keysigh Spectmm nalyzer - 1 =l [ Kepaight Spectum Anslyzer T e
v T T soe s o u..wum s E o o] st s s e,
nfo BW 10,000 Mz ST s o nfo BW 10,000 Mz ST s s
A GainLow #Atten: 32 G Lo #Atten: 12 dB
Average Power Average Power
1004 1009
24.32 dBm 23.71 dBm
50.09 % at 0dB 1o 45,98 % at 0dB 10 %)
1% 1%
15 MHz 10.0% 24508 o 100% 28708 i
10%  3.49dB 10% 42008
01%  3.87dB 01% 45248
001%  423¢B oo 001%  494dB 001
0.001% 4.25dB 0.001% 4.96dB
0.0001% 4.26dB 0,001 0.0001% 4.97 dB 0,00
Peak 431dB Peak 498 dB
28.63 dBm 28.69 dBm
0000t dB 20dB 00001 dB 20 dB
Info BW 10.000 MHz Info BW 10,000 MHz
______OPsSKMid channel 16QAM Mid channel
=l o]
I_stwsca ALIGH WTO 12:30:08 AN a1 20, 2021 AL [ sCHsCanT] ALIGN TO. 12:30:29 44 Nar 20, 2023
o BW 10,000 MHz - M;HF,M L I nfo BW 10,000 Wbz e R s o
rcanton | #men 32 oo | #Aman: 32
Average Power Average Power
100 % 100 %
24.43 dBm 23.78 dBm
51.50 % at 0dB 10% 46.42 % at 0dB 10%)
1% 1%
10 MHZ 10.0% 243dB 04 % 10.0 % 284 dB 01 %
10% 34508 10% 4198
01%  3.52dB 01%  4.32dB
001%  3.550B oo 001%  4.42dB oo
0001% 3.57dB 0.001% 4.43dB
0.0001% 3.56dB 0001 0.0001% 4.44 dB 0.001
Peak 3638 Peak 4.45d8
28.06 dBm 28.23 dBm
£.0001 % dB 20 dB| 08001 % B 20 dB|
Info BW 10.000 MHz Info BW 10,000 MHz
______OPSK Mid channel 16QAM Mid channel
= K.ﬁb’mﬁemmanw T RLET R oo BRI F=T e sight Spectium Analyass - k- A5 RSte: WU/ = |
09 0C | T SCRSEINT] ALIGN IO 12 zanummzn 2023 RL R oc_| [ SCNSCINT] ALIGH AT 12:29:21 AN Mar 20, 2021
o BV 10,000 Wiz ot e s e nfo BY 10,000 T R s ere
AGainLow #Atten: 32dB A Gain Lo #Atten: 12 9B
Average Power Average Power
100 % 100 %
24.45 dBm 23.75 dBm
51.20 % at 0dB 10% 46.39 % at 0dB 10%)
1% 1%
5 MHz 100%  243d8B o 100% 28008 o
1.0% 3.43dB 1.0% 416 dB
0.1% 3.52dB 0.1% 4.28 dB
001%  358dB om 001% 435dB oo
0001% 3.60dB 0001% 4.36dB
0.0001% 3.61dB 0001 0.0001% 4.37 dB 0,00
Peak 3.62dB Peak 440 dB
28.07 dBm 28.15 dBm
boooi dB 20 dB/ o.o001 % dB 20 dB/
Info BW 10.000 MHz Info BW 10,000 MHz
QPSK Mid channel 16QAM Mid channel
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e et s UL 35901 Dote 508200

=
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W 5 T oo T g, 1 iy s Tt P
L e OGRS MO L TG o R S None
AeinLow #Atten: 32dB - Gain:Low #Atten: 12 9B
Average Power Average Power
1004 1009
24.42 dBm 23.77 dBm
51.35 % at 0dB o 46,38 % at 0dB 10 %)
1% 5%
3 MHz 100% 24508 o 100% 28808 i
10% 34648 10% 42148
01%  3.54dB 01%  430dB
001%  3.58dB om 001% 4.36dB oo
0001% 3.60dB 0001% 4.38dB
0.0001% 3.80dB 0,001 9 0.0001% 4.38 dB 0,00
Peak 361dB Peak 43948
28.03 dBm 28.16 dBm
boooi dB 20 dB] o000t dB 20 di
Info BW 10.000 MHz Info BW 10,000 MHz
QPSK Mid channel 16QAM Mid channel
'\ K Date Bu8/20 =T el o
| IO ALIGH ATD 12:27:00 8K War 20, 2020 T SCNGCINT SLIGH 3T0 L2271 A Har 20, 200
ConterFreq: 745008000 Gz Radio St Noné CanterFreq 1745000000 Gh R st None
. Trig: Free Run ‘Counts 2,00 M/2.00 Mpt s Trig: Free Run ‘Counts:2.60 Mi2.00 Mpt
I GainLow #Auen; 3248 A GainLow #Asten: 32
Average Power Average Power
1009 1009
24.39 dBm 23.84 dBm
52.11 % at 0dB 10 46.80 % at 0dB 0%
1% 1%
1.4 MHz 100%  244dB i 100% 287d8 o
10%  3.40dB 10% 41448
01%  3.49dB 01%  431dB
001% 35308 oot 001% 44508 0o
0001% 3.54d8 0001% 4.47d8
0.0001% 3.55dB 0,001 4 0.0001% 447 dB 0.001
Peak 3.57d8 Peak 45248
27.96 dBm 28.36 dBM
e 0dB 20 dB] £.0001 0dB 20 dB]
Info BW 10.000 MHz Info BW 10,000 MHz

QPSK Mid channel

16QAM Mid channel
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LTE Band 66 (ANT F)

e e oL B ¥t o Vo spe S S T s T=To0
o W oo ] T ot o T o i o oo ] T stwec] i o RFEITTS
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Trig: Free Run “Counts:2.00 M12.00 Mpt Trig: Free Run ‘Counts:2.00 W20 Mpt
A Gaint o FGaln:Low
Average Power 100 Average Power (0%
23.22dBm 23.96 dBm
44.44 % at 0dB 10% 48.97 % at 0dB 10 %
1 I
20 MHZ 10.0 % 283dB 01% 10.0% 255dB 01 %
10% 4.52dB 10% 3.77dB
0.1 % 4.82dB 0.1 % 3.92dB
001%  492dB 001% 001%  3.96dB 0.01%
0.001% 4.94dB 0.001% 3.97dB
0.0001% 4.96dB 0.001 %| 0.0001 % 3.97 dB 0.001 %|
Peak 4.99 dB Peak 4.00 dB
28.21 dBm 27.96 dBm
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ez e = s
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1% 1%
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0.1 % 3.84 dB 0.1% 4.85dB
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0.0001% 3.88dB 0.001 %| 0.0001% 4.75dB 0.001 %|
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Average Power 100 Average Power 100 %
24.05 dBm 23.37 dBm
49.31 % at 0dB 10 44.64 % at 0dB 10%
10 1%
10 MHz 100% 25608 o 100% 293¢8 o
10% 3.74cB 10% 4.50adB
0.1% 385dB 0.1% 4.61dB
001%  3.85dB 0.01 % 001%  4.72dB o
0.001% 4.02dB 0.001% 4.74dB
0.0001 % 4.04 dB 0.001 %| 0.0001% 4.74dB 0.001 %|
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24.08 dBm 23.50 dBm
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1% 1%
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10% 3.74dB 1.0% 4.42dB
0.1 % 3.85dB 0.1% 4.55dB
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0.0001% 3.89dB 0.001 %| 0.0001 % 4.62dB 0.001 %|
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27.99 dBm 28.13 dBm
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Info B 10.000 MHz Info BIA' 10.000 MHz
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T e AT UL 15208 R E=Ey e S, Sy UL TR Do SO =T
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0.001% 3.67dB 0.001% 4.55dB
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Average Power B Average Power B
009 00
24.56 dBm 23.81 dBm
48.66 % at 0dB 10% 43.99 % at 0dB 10%
1% 1%
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NR Band n7 CP-OFDM (ANT B)
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